s|iojoley

IR —————————






Vampire Mk.9 AEROFOILS
WING ARRANGEMENT

Ref. No. Part No. 1:2.3°'4:5:6 Nomenclature
- WING ARRANGEMENT, PORT 1 -
- WING ARRANGEMENT STARBOARD 1 B
3428 | D.OOGESTA ATLERON, Port (For details see Page 11) 1 - |A
3429 | D.006658A ATLERON, Starboard (For details see 1 - |A
A Page 11)
.Attachlng parts for D.006657A and
' ‘D.0066584, Ailerons
28D/76L45 | AA/16G Bolt 5/16" BSF, at centre and outer 2 - |c
ﬁ 'brackets
28D/2875 | A.1/27G ;Bolt 5/16" BSF, at inner bracket 1 - |c|
28M/770 | A.16Y/GS Nut, 5/16 BSF, slotted 3 - |c |
28P/5032 | AGS.78L4/3 Pln, split 3 - |C
28W/3073 | AGS.160/E ‘Washer 5/ 16" BSF 3 - |C.
14478 | D.OO7LESA .ANGLE bottcm front, for wing root 11 - |y
fajring, Port .
D.007497A AI\IGLE bottom front, for wing root
o exten51on fairing, Starboard
3627 | D.OC3174A ANGLE, t'op front, for wing root fairing,
: ‘Port
D.007495A ANGLE; top front, for wing root
P . ‘extension fairing, Starboard
3629 | D.O0O3176A ANGIE, top centre, for wing root Sz
: o : fa:.r:mg, Port BECRN B
3630 | D.003177A ANGIE | top centre, for wing root -
, { f‘alrlng, Starbcard oy
3631 | D.003178A ANGLE top rear, for wing root falrlng,
. Port
D.007599A ANGLE top rear, for wing root 1
; exten51on fairing, Starboard 7|
221 | D.002139 FATRING bottom front, wing root, Port
222 | D.OC21,1 FATRING, bottom rear, wing root, Port
452 | D.0OO2142 FATRING, bottom rear, wing root, S
- Starboard \
L €67 | D.007527 f’ront extension, wing root,
‘Starboard
‘Attaching parts for D.007527, Fairing
283/2820 | AGS.249/14 ‘Screw ZBA, countersunk head
LE68 | D.0O07529A 'FAIRING, front -fixed, wing root, N
Starboard
§A+tach1ng parts for D.CO7529A, Fairing
28M/10287 | AGS.2001/B/1| Nut, 4BA, plain
285/2815 | AGS.249/22 ?screw,_ 4BA, countexsunk head
285/2820 | AGS.249/1L ‘Screw, 2BA, countersunk head
28W/12305 | SF.13/B Washer, 4BA, standard

RESTRICTED



Page 2 AFROFOILS Vampire Mk.S
A WING ARRANGEMENT

_ No. Cl.
Ref. No. Part No. 12 3:4:5 6 Nomenclature MR of
Co off St.
218 | D.001325ND FATRING, top front, wing root, Port 1 - |C
217 | D.002137 FATRING, top rear, wing root, Port 1 - |C
449 | D.002138 FAIRING, top rear, wing root, Starboard 1 - IC
3765 | D.002175A/1 FLAP, dive brake, Port 1 - |A
3766 | D.002176A/1 | FLAP, dive brake, Starboard 1 - |A
D.002265 : BRACKLT bea.r:lng, Jjack attachment, Port 1 | M.R.
D.002266 ~ BRACKET, bearing, Jjack attachment 1 |M.R.
- . Starboard
:Attach_lng parts for D.002265 and
- D.002266, Brackets
28D/6993 | A.1/3C ‘Bolt, 2BA 2 |[M.R. |C
28D/708L | A.1/8BE ~ Bolt, 1/4" BSF 2 |[M.R. |C
! 28M/5316 | A.16Y/CP . Nut, 2BA, plain 2 |[M.R. |C
| 28M/756 | A.16Y/EP Nut, 1/4 " BSF, plain 2 |M.R. |C
: D.002268 ,Plece distance, 1%0 o/d x 1/4" i/d 2 |M.R.
v - x 3/8" 1ong, LFS.21
28W/8516 | AS.L7C/C 'Washer 2BA, packing 2 |M.R. |C
28W/8518 | AS.470/E ; QWasher 1/4" BSF, packing 2 |M.R. |C
g€ 116 | D.002263 o §BRAGKLT,- for jack attachment, shackle . 1 - |C
o (3522 ais Attaching parts for D.002263, Bracket
4 28D/H4HFT | AS. w;}E ~ Bolt, 1/4" BSF, raised countersunk head.| 1 - {C
v 28D/12006°| AS ‘Bolt, 5/16" BSF, raised countersunk head| 1 - |C
28M/756 | A. 16Y/EP  Nut, 1/4" BSF, plain , 1 - |C
28M/758 | A.16Y/GP  Nut E/’F’" BSF, plain 1 - |c
D.002195A . BRAC M.’l‘,? inner hinge 1 -
: 113 | D.0C2220A EHCUE ING, complete with ball-race 1 - |C
; ' beamng
: A’ctach:mg parts for D.002195A, Bracket
33 |, 28D/7650 | A.1/9B . Bolt, 2BA 1 - lc
> 28D/7085 | A.1/9E . Bolt, 1/4" BSF L - |C
« | - 28M/5315 | A.16Y/BP ~ Nut, 4;BA, plain 1 - |C
- 28M/756 | A.16Y/EP ~ Nut, 1/4" BSF, plain o n - |c
28W/8515 | AS.470/B Wa crm» L4BA, packing 1 - |C
28W/8518 | AS.L70/E . Washer, 1/4" BSF, paclcmg Sl e - |G
2 _ - 114 | D.0C2211A iBRACKET outer hinge, Port 1 - |C
it 1 115 |D.002212A  ERACKET, outer hinge, Starboard 11 - e
: Attachu.ng parts for D.002211A and |
. . : .- D.,002212A , Brackets :
: §;28D/7075 A.1/5C ~ Bolt, 2BA ) L - |c
9% 28W/8516 | AS.L70/C Wasner 2BA, packing A - lc
4

RESTRICTED

o e —— T, — [




RESTRICTED

Page 6 AEROFOILS
(Issued with A.L.12) WING ARRANGEMENT Vampire.Mk.9
Ref. No. Part No. 1:2i3i4i5:6! Nomenclature o | Mk. of
L S N N St.
D.0067154/12| iWEING, PORT (Pre.Mod.Vam.3511) 1
D.0076114/7 | iWING, | STARBOARD (Pre.Mod.,Vam.3511) 1
12976 | D.O06715A/13| iWENG, i PORT (Mod . Vam.3511) 1 A
12975 | D.007611A/8 WING, : STARBOARD (Mod.Vam.3511) 1 A
(For details of Wings
see Page 17)
Aftdchingiparts for Wing Port and
{ i Wing Starboard
2178 | D.001254 B¢lt,:7/16" BSF 2%04 long shank front 1 C
4149 | D.O07043 Bolt, :3/4% BSF 1992 long shank bottom 1 C
. i rear
9222 |R.00D.165 Bqlt, :3/8" BSF bottom rear (D.007043 1 C
H Y005 oversize
9223 |R.00D.166 Bd1t, i3/4" BSF bottom rear (D.0070L3 1 c
: i Y010 oversize)
922} |R,00D.167 Badlt, :3/4" BSF bottom rear (D.0070L3 1 C
» i i i i i Y015 oversize
4148 | D.007044 iBelt, i3/4" BSF 2%06 long shank top rear 1 C
# 9218 | R.00D.161 Balt, 344" BSF top rear (D.0070.41 1 c
Pi i Y005 oversize)
9219 [R.00D.162 Balt, i3/4" BSF top rear (D.007041 1 C
i "010 oversize
9220 |R.00D,163 Balt, :3/4" BSF top rear (D.007041 1 c
;Y015 oversize)
9221 |R.00D.164 Balt, i3/4" BSF top rear (D.007041 1 c
Y020 oversize)
28M/13120 |A27/LS Nut{ 7/46" BSF slotted for front bolt 1 C
28F/12351 |SP.9/E9 Pin; dpXit, for front bolt 1 c
404 | D.00986 Washer, itdb, for rear bolt 2 C
PBW/9419478 | SP.15/L Washer, ipdcking, for front bolt 1 c

Note:- Pages 7-10
not issued

-~

RESTRICTED



RESTRICTED

AEROFOILS Page 5
Vampire Mk.9 WING ARRANGEMENT (Issued with A.L.12)
R A No Cl.
ef. No. Part No. 1 ;2 i3i4i5:6¢ Nomenclature o | MK of
R : St.
127 | D.001716 SPINDLE; for operating Rod 1 C
iAttaching parts for D.001716, Spindle
28M/10291 | AGS.2001/G iNut; %/4{6" BSF 1 C
O8W/HL19L76 | SP-15/G ! iWashef : 1 c
ipttachingiparts for D.001953A and
i1 111 D.001954A, Flaps
27 | D.001775 ‘Bolt, i1/4" BSF, at outboard hinge 1 C
29 | D.001771 ‘Bolt, i5/16" BSF, at inboard hinge 1 c
28M/12930 | A27/ES ‘Nyt; for dutboard hinge bolt 1 C
28M/13122 | A27/GS ‘Nit; for inboard hinge bolt 1 C
28P/9429528 | SP.9/C8 iPin; dplit 2 C
100 | D.0O013754 'RAD; gperating, for aileron tab 1 c
102 | D.001376 ¢ {FGRKEND : 1 c
iAttdching parts for D.001376, Fork end
28M/13811 | A27/JTL Nutj 3/8" BSF 1 C
101 | D.001386A \HQUSING; complete with ball-race 1
: : i bearing
i iAttaching parts for D.001386A,
' . ; Housing
28M/13028 | A27/3T { iNut; 3/8" BSF 1 c
iAttdching iparts for D.O01375A, Rod
21 | D.002301 ‘Bo1%, i2BA; OY65 long at adjustment 1 c
{111 quadrant '
Iy | D.002302 'Bolt, 2BA; OU75 long at tab 1 C
28M/13121 | A27/CS iNut; 2BA i 2 C
285/9429528 | SP.9/C8 ‘Pin; spiit 2 Cc
111 | D,00230L Washer, : 2BA 5 c
O8W/9419402 | SP.13/C Washet, 1 C

2BA, for bolt at tab

RESTRICTED




AFROFOILS Vampire Mk.9
WING ARRANGEMENT
T No cl.
Ref. No. Part No. 1:2:3:4:5:6¢ Nomenclature . MR of
T off St.
120 | D.001715 SP]IIDIE for operating rod 1 - C
Attachn_ng parts for D.001715, Spindle
28M/10291 | GP.1 Nut, 5/16" BSF, plain pinnacle, Simmonds| 1 - |C
28W/8520 | AS.L470/G Washer, 5/16" BSF packing 1 - |cC
| 5680 | D.001833ND SIR.T, rebound 1 - |C
‘ 5685 | D.007013ND . STRIP, rebound 1 - |cC
Attaching parts for D.001605A and
D.0C1606A, Flaps
27 | D.001775 Bolt,: 1/L% BSF 21 = |C
28M/768 | A.16Y/ES Nut, 1/4" BSF, slotted 2 - |cC
| 28P/5032 | AGS.784/3 Pin, split 2| - |c
1004 | D.001953A FLAP, outboard, Port 1 - |A
——1006 | D.0019544 FLAP, Outboa.r‘d Starboard 1 - |A
S 121 D.001717 BLOCK,, packlng , in rib channel, Port 1 - |C
: 122 | D.001718 BLO(,K, packing, in rib channel, 1 - |C
[ \ . Starboard
. A**tach:l_ng parts for D.001717 and
: j ‘D.001718, Blocks
28D/9447 | AS.1882/19C Bolt, 2BA, countersunk head 2 - |c
. 28M/5316 A.16Y/CP Nut, ZBA, plain 2 - |C
y: DHS.32 Mk.13 Wa sher 2BA taper packing 2 -
123 | D.001653 BRA(KET for operat:mg Jack 118~ |cC
S Att_LchJ_ng parts for D. 001653 Bracket_ .

- 28D/7277 | A.15Y/2C Bolt, 2BA , v | 6] - |c
28D/7063 | A.15Y/3C Bolt, :2BA o ' RN A - |C
| 28M/5316| A.16Y/CP Nut, 2BA, plain L| - |C
" 28M/10288 | CA.1 Nut QIBA, plain, Aerotlgnt 2 - |C
124 D.OC1654A BRACKET, inner hinge 1| M.R.[A
27S 401136 BEARING, ball=race, Skefko 10 - |[A
g 125 D.001659 HOUSING, ba.ll-race bearing 1 - |C

D.0063A BRACKET ; outer h.1.nge R 1 - |c
Attaching pa:c-ts for ‘D, OOc}A Bracket
A.1/2C Bolt, :2BA S L - |C
AS.470/C Washer, 2BA, - A - |C
Z.00909 B, for modlflcatlon and ser:v,a_'l 1 -
niumbers
D.001708 'k ; locking, for splndle Ao 1 - |C
~ ‘Attaching parts for D 001 108 Pla'be
28D/7396 | A.1/20E Bolt, 1/4" BSF 1 - |c
28M/10330 | ET.1 Nat; 1/4" BSF, thin p.Lnnacle Simmonds 1 - |C
28W/8518 | AS.LT70/E Washer, 1 /14.“ BSF packing 1 - |C

RESTRICTED




Vampire Mk.9

AEROFOILS
WING ARRANGEMENT

Ref. No. Part No. 1 23 456 Nomenclature ':;
Z.00909 PLATE, for modificatlion and serial 1
P _numbers
352€ | D,00226L SHACKLE, for jack fork-end 1 C
Attaching parts for D.0C226k, Shackle
112 | D.0022€9 ‘Bolt, 5/1€" BSF '. ' 1 C
26FN/L49 | 24425 Elbow, for grease nipple, Tecalemit 1 l1cf
28N,/9796 | SP.21 Nipple; grease (AGS.55L) ' 1 c
28M/770 | A.16Y/GS Nut, 5/16" BSF, slotted 1 C
28P/5032 | AGS.78L/3 " Pin, split _ 1 c
28W/8520 | AS.470/G . Washer,:5/16" BSF, packing 1 o
Attaching parts for D.002175A/1 and
| D.002176A/1, Flaps
31 | D.00232% Bolt, 1/4" TSF, atroutboard hinge 1 c
32 | D.0C2325 ‘Bolt, 5/16" BSF, at inboard hinge 1 C
26M/768 | A.16Y/ES ‘Nut, 1/4" BSF, slotted, for outboard 1 c |
S . ‘hinge Dbolt "
28M/770 | A.16Y/GS Nut, 5/16" BSF, slotted, for inboard 1 A G
- ~ hinge bolt
28P/5032 | AGS.784/3 ‘Pin, split 2
28W/12496 | SP.15/E ‘Washer, 1/4" BSF, packing, for 1
.~ outbcard hinge bolt
28W/8533 | AS.L71/G ‘Washer, 5/16" BSF, packing, for 1
: P . inboard hinge bolt
1003 | D.001605A FLAP, inboard, Port 1
1005 | D.001606A FLAP, inboard, Starboard 1
27S/142 | 1.132498 BEARING, ball-race, in ocuter hinge 1
' ‘bracket, Skefko
117 | D.OO63A 'BRAGKET, inner hinge 1
Attaching parts for D.0C063A, Bracket
28D/7030 | A.1/2C ‘Bolt, 2BA A
D.007259 ‘Bolt, special (Make from Ref.No. L
: :28D/7030)
28W/8516 | AS.470/C Washer, 2BA, packing N
7219 D.001603 BRA(KLL, outer hinge, Port 1
722'0 D.001604 BRACKET, outer hinge, Starboard 1
118 | D.0085 'HOUSING, ball-race bearing, in outer 1
o ‘hinge bracket
Z.00909 PLATE, for modification and serial 1
: - i numbers ' :
119 | D.001 742 _PLATE, locking, for spindle 1 c
Attaching parts for D.0017L2, Plate
28D/6989 | A+1/4C Bolt, 2BA ' 1 c
28M/10288 | CP.1 Nut, 2BA, plain pinnzcle, Simmonds 1 {c
28W/8516 | AS.470/C Washer, 2BA, packing 1 c
S

RESTRICTED

PENEPT .




Vampire Mk.9 ’ AEROFOILS

ATLERON
Ref. No. W Part No. 1:2:3:'4 5 6 Nomenclature ’:f‘:'
3428 | D.OO6657TA AILERON PORT 1 - |A
3429 | D.006658A ATLERON, STARBOARD 1 - |A
3947 | D.O03313A BRA(,KET and lever, inner hinge, Port 1 - A
3948 | D.OO331LA BRA(,KET and lever, inner hinge, 1 - |A
iéF/v/ 5 257 R : ‘Starboard
R6BELBe2 | 400602/C-001| ! eBm}:;mG ball-race, Skefko 1 A
52 | D.0O037L . HOUSING, ball-race bearing 1 Gy
28P/1282 | AGS.167/2 - PIN, taper, solid, for locating housing | 1
Attaching parts for D.003313A and
D. 003314A, Brackets
28D/7126 | A.1/5E ‘Bolt, 1/4" BSF / 2
28D/7125 | AJ1/1LE ‘Bolt, 1/L4" BSF 2
45 | D.0OO109 BRACKET , centre hinge : 1
46 | D.00106 BRACKET, outer hinge 1
i ‘Attaching parts for D. 00109 and D.00106,
. Brackets
28D/7006 | A.1/3E ‘Belt, 1/4" BSF 2 - |c |
28D/7087 | A.1/13E Bolt, 1/4" BSF - 2| - |c
3869 | D.006665 “EDGE, trailing 1| M.R.|C
28N/10361 | AS.1856 HINGE, for tab QR | M.R.|C
49 | D.001365 PLATE, cover, at tab operating control 1 - |C
o rod Port
50 | D.001364 PLATE, cover, at tab operating ccntrol 1 - jc
_ ‘rod, Starboard
éAttach:Lng parts for D.001365 and
: : © D.00136lL., Plates Bk
28D/8149 | AS.1882/1B Bolt 4BA, countersunk head , 81 - |0
7 .00909 :PLATE for modification and serial numbers| 1 -
D.006593 ‘RIB, at outer end, Port 1| M.R.
D.00659L ., RIB, at outer end, Starboard 1 M.R.
D.OOL563ND - | +STRIP, balance, at trailing edge, 24 SWG, | 1 | M.R.
. ;Q - . DTD. 610 (Make from Ref.Nc.
. 30B/953)
3346 | D.OC1559A/1 | TAB, Port 1 - |c
3347 | D.001560A/1 'TAB, Starboard 1 - |C
iA‘btachlng parts for D:0015594/1 and
T ' D OO1560A/1 \Tabs
28D/7013 | AA/1B 7 ;Bolt LBA- 13 - |C
DHS.12 Mk.33| . Bolt, 2BA, at operatlng rod attachment lug| 1 - )
53| D.001572 '_Tab for locklng wire, at operating rod 1 - |C
‘ - : attachment lug bolt:
U IR T

RESTRICTED



—— i

Page 12 AEROFOILS Vampire Mk.9
ATLERON

No cl.

Ref. No. Part No. 1:2:3 4 5 ¢ Nomenclature ) MR of

- off St.

3344 | D.O03134A/1 TUBE, mass balance, inboard 1 - |C
Attaching parts for D.0031344/1, Tube

28D/8L4€E3 | AS.1882/9C Bolt, 2BA, countersunk head 5 - |C

28M/5316 | A.16Y/CP Nut, 2BA, plain 5 - |C

28W/3071 | AGS.160/C Washer, 2BA 5 - |C

D.003135A/1 TUBE, mass balance, outboard 1 -

28D/717%4 | A1 /27C BOLT, 2BA, for securing sealing cap 1 - |C

2737 | D.003136ND . CAP, gealing ' 1 - |C
Attaching parts for D.0031354/1, Tube

28D/8463 | AS.1882/9C Bolt, 2BA, countersunk head 4 - |C

28M/5316 | A.16Y/CP Nuyt, 2BA, plain L - |C

28W/3071 | AGS.160/C ' 4 - |C

Washer, 2BA

f:Note:— Pages 13 to 16 not
issued

RESTRICTED

-~




RESTRICTED

AFROFOILS Page 17
Vampire Mk.9 WING (Issued with A.L.12)
Ref. No. Part No. 1 2 3 4 5 6 Nomenclature gg M.K. ?{
D, 0067154/12 wiNG,?P@RT LMod Vam. 3437) (Pre Mod. Vam.| 1
: P 3511)
D, 0076114/7 W'ING szmaom (Mod, Vam. 3437) 1
(Pre, Mod. Vam. 3511)
12976 D.0067154/13 WNG P@R’I‘ (Mod Vam. 3511) 1 A
12975 [D.007611A/8 me STARBOA?D (Mod. Vam. 3511) 1 A
. F i (For attaching parts see
Page 6)
The above wings are less
Aileron Dive Brake Flaps
and Fuel Tanks - complete
with Wheel Door and opera-
ting mechanism, Radius '
I HEE R Rods and Jack.
10BB,/367 Z %AERIAL,:type 90, in starboard wing 1 A
157 D, 002713 ANGIE jo:_m’r for bottom and top stub 1 | MR C
. : boom shells Port
158 D. 00271k A@IGLE, jOlnt for bottom and top stub 1| MR C
: boom shells, starboard
D. 0056, 3ND ANGIE{ top, front wheel well wall inboard{ 1 | MR
O : Port
D. 005644ND LANGLE; top, front wheel well wall 1| MR
inboard, starboard
D. 005645ND ANGIE, top, front wheel well wall 1 | MR
outboard, Port
D. 005646ND {ANGIR] top, front whe:. well wall 1 | MR
outboaru, starboard
767 D. 002783ND ANGIE, top, rear wheel well wall 1 | MR C
inboard, Port
768 D.00278LND L_., top, rear wheel well wall 1 | MR C-
) inboavd, starboard
769 D.002785ND §MGE, top, rear wheel well wall 1 | MR c
outboard, Port
770 D, 002786ND §ANGIE, toia rear wheel well wall 1 | MR C
H outboard, starboard
11 D, 0010874 §ARCE{ fOr fuel tank, Port 1 | MR c
117 S.0010884A :ARCH, ‘f'ar fuel tank, starboard 1 | MR C
1996 Q.00813A §BBAL«KLL, angle, for clamp block, Port 1 C
1995 Q.00812A %BRAA 2T, angle, for clamp block, 1 C |
starboard '
EAtLachlng parts for Q.00813A and
: Q.00812A Brackets
28D/9436920 £25/1C ;Bolt ‘2BA 2 C
28M/10288 |AGS.2001/C1 ;Nm QBA 2 C
2A/9500147 | 13303 QBEARMG ball -race in aileron inuer 1 B
: hinge bracket, Skefko

RESTRICTED




RESTRICTED

Page 18 AEROFOILS
(Issued with A.L.12) WING Vampire.Mk.9
Ref. No. Part No. 2 5 6 Nomenclature g&) M.K. glf
I I St.
319 | D.001L98A §BLOCK, clamp, for electrical cabhle 1 C
: : i conduit at Rib No.11 in
i i i starboard wing
§Attachlng parts for D.001498A, Block
28D/12533 | A25/5C iBOlY,: 2BA 1 C
28M/10328 | AGS.2002/C1 §Nut 2BA 1 c
D.004331 EBLOCK, clamp, half for drop tank 1
i i i Jettison control cable
: i i i conduit at Rib No.1A Port
D.00L4333 §BLOCK, clamp, half for drop tank 1
: i i 1 jettison control cable
i P conduit at Rib No.1A, Port
D.004332 §BLOCK3 Clamp, half for drop tank 1
i i1 1! jettison control cable
conduit at Rib No.1A,
;i i i i ¢ Starboard
D.00L33L {BLOCK, clamp, half for drop tank 1
. i jettison control cable
conduit at Rib No.1A
ol i Starboard
{Attaching parts for D.004331, T 004333,
P i i i1 D,004332 and D.OOL33l,
i i : Blocks (Per pair)
28D/12533 | A25/5C iBolt,: 2BA 2 C
28M/10288 | AGS.2001/C4 Nt 2BA : 2 Cc
BW/9419402 | SP.13/C {Washer 2 c
27K/533 | B.726 i BLOEK;, tlamp, Teleflex, on nose Rib No.1B|1 C
Attaching: parts for B.726, Block
28D/12533 | A25/5C Boli,: 2BA: 2 C
28M/10288 | AGS.2001,/C1 _iNat} 2BA i 2 c
3209 | P,0011804A EBLOCK, junction, at Rib No.6 for pipes 1 C
P : to jettison tank
§Attach1ng‘parts for P.C011804, Block
28D/12546 | A25/1LE iBplk,: 174} BSF 2 C
28M/10290 | AGS.2001/E1 | |Nutj 1/L"‘BSF 2 C
3962 | D.003717 { BLOCK;, packlng under aerial in 1 c
Edd : Starboard wing
23| D.00346 §BOLT 1zm. BSF, at aileron operating 1 c
P : pulley for Link
§Attach1ng parts for D.00346 Bolt
259 | D.00347 §Nut - 1 C
26| D.00981 §BOLT, 1/ " BSF, at top Rib spar joint 1 MR |C
: © ! Rib No.1A
SAttachlng parts for D.,00981 Bolt
28M/12930 | A27/ES ‘Nut), /4" BSF 1 MR |C
1286/9429528 | SP9/C8 { Pinj, Spllt 1 MR |C
28W/9418921 | SP.13/E §thher : 1 MR |C

RESTRICTED



RE

STRICTED

Vampire Mk.9 AEROFOILS Page 19
WING
RERN No. cl.
Ref. No. Part No. 123 4:5:6: Nomenclature 1 MR | of
[ T off St.
28D/7067 | A.15Y/6E 'BOLT 1/4" BSF, at top rib/spar joint 1 |M.R. |C
: . fittings, rib No.7
Attacb:mg parts for A.15Y/6E, Bolt
28M/745 | A.16Y/EC Nut, 1/4" BSF, castellated 1 |M.R. |C
28W/8518 | AS.L470/E ;Washer, 1/4'! BSF, packing 1 |M.R. |C
267 | D.00982 »B()LT,;B 6“ BSF, at bottom rib/spar 2 |M.R. |C
: - joint, ribs No.1 and 1A
\ ;Atta(-h:n_ng:pa.rts for D.00982, Bolt
28M/770 | A.16Y/GS Nut, 5/16" BSF, slotted 1 |M.R. |C
28P/5032 | AGS.784/3 Pin, split 1 |M.R. |C
28W/3073 | AGS.160/E ‘Washer, 5/16" BSF 1 |M.R. |C
28D/7072 | A.15Y/6G 'BOLT, 5/16" BSF, at top rib/spar joint 1 |M.R. |C
' ‘fittings, rib No.7
Attaching parts for A. 15Y/6G, Bolt
28M/ 747 | A.16Y/GC Nut, 5/16" BSF, castellated 1 [M.R. |C
28W/8520 | AS.470/G Washer, 5/16" BSF, packing 1 |M.R. |C
7%%2 | D.00522) BOLT, 3/8" BSF, at bottom rib/spar joint 2 |M.R. |
. : fittings, rib No.2
37 | D.0010L2 BOLT, 3/8" BSF, at rib/spar joint fittings| 2 |M.R. |C
: rib No.5 and top joint fittings,
. rib No.2
Attaching parts for D.00522L and
¢ D.,001042, Bolts
28M/749 | A.16Y/JC ‘Nut, 3/8" BSF, castellated 1 |M.R. |C
406 | D.0OC1039 ‘Washer, 3/8" BSF 2 |M.R. |C
28W/12322 | SP.16/J ‘Washer, 3/8" BSF, thick 2 - |C
265 | D.00983 ‘BOLT, 3/8" BSF, at top rib/spar joint, 1 |IM.R. |C
- . rib No.1
; Attaching parts for D.00983, Bolt
772 | A.16Y/3S ‘Nut, 3/8" BSF, slotted 1 |M.R. |C
8P/5032 | AGS.78L/3 Pin, split 1 |IM.R. |C
28W/3078 AGS.160/J Wa sher, 3/8" BSF 1 |[M.R. |C
3885 | D.006719 BOLT, 7/16" BSF, at inboard stiffening 2| - |C
, . channel on spar for R.P.
4339 | D.007393 BOLT, :special, 2BA, securing skin to 27mF| - |©
. wing root i
4334 | D.007383 'BOLT, special, 2BA, securing skin to 18 - |C
. wing root
4335 | D.007385 BOLT, special, 2BA, securing skin to 13 - |C
5 : . wing root
4336 | D.007387 ‘BOLT, specml 2BA, securing skin to A - |C
S . wing root




Page 20 AEROFOILS Vampire Mk.9

WING
Ref. No. Part No. 1:2i3:4:5:6: Nomenclature : MR of
o ! off St.
4337 | D.007389 'BOLT, special, 2BA, securing skin to 1 - |C
L ‘wing root
248 | D.00107 ' BRACKET, aileron centre hinge 1 - |C
A'btachjng parts far D.00107, Bracket :
28D/7036 | A.15Y/15E Bolt,; 1/4" BSF L| - |cC
28M/ 745 A.16Y/E/(i Nut, 1 /" BSF, castellated L - |C
5032 | AGS.784/3 Pin, split L - |C
%g%?%géf DHS . 69,/0D Shim, 1/4" BSF ®R| - |c
28W/3072 | AGS.160/D Washer, 1/4" BSF L1 - |C
247 | D.00O10L BRACKET, aileron outer hinge 1 - |C
Attaching parts for D.0010L, Bracket
’ 28D/6959 | A.15Y/7E Bolt, 1/4% BSF 4 - |C
& | 26BY/1305) | DHS.69,/DD Shim,:1/4" BSF QR - |C
Tl 28wW/3072| AGS.160/D Washer, 1/ " BSF L - |C
3890 | D.OOL127A BRAC "T, angle at stiffening channels 2 | M.R. |C
. ion spar for R.P., front, Port
3891 | D.00OL128A RACKET, angle, at stiffening channels 2 [M.R. |C
an spar for R.P., front,
Starboard
3892 | D.OOL129A BRACKET; angle, at stiffening channels 2 |[M.R. |C
on spar for R.P., rear, Port
3893 | D.0O04130A RACKET , angle, at stiffening channels 2 |M.R. |C
an spar for R.P.; rear,
Starboard .
251| D.001823" BRACKET  and lever, aileron inner hinge, 1 - |C
Port
469 | D.00182 BRACKET: and lever, aileron inner hinge, 1 - |{C
Starboard
Attaching parts for D.001823 and
D.00182), Brackets
28D/7300| A.15Y/19E ‘Bolt, 1/4" BSF, top 2 - |c
28D/7928 | A.15Y/25E Bolt, 1/4" BSF, bottom 2 - |cC
28M/745 | A.16Y/EC Nut, 1/4" BSF, castellated 4| = |C
28P/5032| AGS.78L/3 Pin, split 4| - |cC
26BY/13C54 | DHS.69/DD Shim," 1/4% BSF _ QR - |cC
28W/3072| AGS.160/D Washer,: 1/4" BSF R L| = |cC
Q.00285A BRACKET, angle, for clamp block, at 1 -
rear of rib No.3
Attachiag parts for Q.00285A, Bracket
28D/7030| A.1/2C Bolt, 2BA 2| - |cC
10288 | CA.1 Nut, 2BA, plain, Aerotight 2| - |c
"

RESTRICTED %



RESTRICTED

AEROFOILS Page 21
Vampire MK 9 WING (Issued with A.L.7)
Ref. No. Part No. 1 2 3 4 5 6 Nomenclature gf‘f’ M.R. E}'
St.
D.002624A BRACKET, angle, for clamp block, on false| 1 | MR
¢ . | spar stiffener at tail boom
D, 002624A BRACKET, angle, for clamp block on nose 1 | MR
. . ¢ rib No.13 Port
D. 006811 ‘BRACKET, at rib No, 5, for wheel door 1 | MR
. . . . . loperating strut, Port
D. 006812 ‘BRAGKET, at rib No., 5, for wheel door 1 | MR
. . | ioperating strut, Starboard
277 |D.00715 ‘BRACKET, attachment, at joint between 1 C
© . 1 ¢ irib No. 1 and drag member Port
476 |D,00716 ‘BRACKET, attachment, at joint between 1 C
i . rib No. 1 and drag member
i ¢ . ¢ Starboard
iAttachmg ‘parts for D,00715 and D. 00716
i .| Brackets
28D/12533 | A25/5C §B<;1t_ , 2BA. 2 C
28D/8308 | AS.1242/3C Bolt, 2BA. 1 C
28D/12520 | A25/LE ‘Bolt, =" BSF 5 c
28D/12542 | A25/5E ‘Bolt, 51" BSF 1 C
28M/12929 | A27/CP ‘Nut; 2BA 3 C
28M/12928 | A27/EP Nut, 1/4" BSF 6 c
28W/12296 | SP15/C ;Washer, 2BA, packing 1 C
28W/12355 | SP16/C ‘Washer, : 2BA, packing 2 iC
28W/12297 | SP16/E ;Washer, 1/4" BSF packing 6 C
4638 |L.003565 §BRACKET, f‘lame switch mounting, Port 1 C
4639 |L,003566 ‘BRACKET; flame switch mounting, Starboard| 1 C
;Attach:mg parts for L,003565 and
. ¢ ¢ iL.003566, Brackets
28D/11971 | AS.1246/4C ;Bolt [2BA: 2 C
281/10288 | AGS.2001/C/1| Nut, 2BA 2 c
3465 | G,001010 ‘BRACKET; for compression leg p;_ck—up 2 C
%Attachlng parts for G.001010, Bracket
28D/12553 | A25/6J ‘Bolt, :3/8" BSF (Pre Mod Vam. 3306) 3 C
28D/1355. | A25/5F ‘Bolt,  3/8" BSF (Mod Vam 3306) 3 c
28D/1090L | AS 1242/15J §Belt i3/8" BSF 5 C
281/10292 | AGS.2001/3/1| Nut, 3/8":BSF (Pre Mod Vam.3306) 8 C
28M/13123 | A27/J8 ‘Nut, 3/8":BSF (Mod Vam 3306) 8 C
28p/12,62 | SP.9/C8 iPm, split (Mod Vam 3306) 8 C
D. 006975 Shim | ¢ QR
28W/12500 | SP.14/J ;Washer ; 16 C
2702 |D.003055A EBRACKET for outer, cover plate at 1 C
: : | ‘aileron inner hinge, Port
2703 | D,003056A EBRACKET f‘or outer cover plate at 1 C
P : alleron inner hinge, Starboard

RESTRICTED




RESTRICTED

Page 22 AFROFOILS
(Issued with A.L.7) WING Vampire MK, 9
el No. Cl.
Ref. No. Part No. 1:2 : 3 4:5:6 : Nomenclature off M.R. g{
228 | G,0079 BRACKET f’or radius rod pick~-up on 1 C ‘
.. . front diaphragnm
Attach:mg parts for G,0079 Bracket
28D/12787 | A25/5G Bolt, 5/16" BSF (Pre Mod Vam,3306) 5 C
28D/12774 | A25/LG Bolt, 5/16" BSF (Mod Vam 3306) N C
28D/12819 | A25/12G Bolt, 5/16" BSF 2 C
281/10291 | AGS.2001/G/f Nut, 5/16" BSF (Pre Mod. Vam. 3306) 6 c
2aM/13122 | A27/GS Nut,; 5/16" (Mod Vam 3306) 6 c
28p/12462 | SP.9/C8 Pm, $plit (Mod Vam 3306) 6 C
28W/12666 | SP.14/G Washer (Pre Mod.Vam 3306) 10 C
28W/12666 | SP,14/G Washer (Mod Vam 3306) 12 c
228 | G.0079 BRACKET‘ for radius rod pick-up on 1 C
¢ | rear diaphragm
Attachmg parts for G,0079, Bracket
28D/12787 | A25/5G Bolt,  5/16" BSF L C
28D/12820 | A25/13G- Bolt, 5/16" BSF 2 c (
28M/10291 | AGS.2001/GA| Nut,.5/16" BSF (Pre Mod Vam 3306) 6 o} .
281/13122 | A27/GS Nut; 5/16" BSF (Mod Vam 3306) 6 C
28p/12462 | SP,9/C8 Pin’ ‘split (Mod Vam 3306) 6 C
28W/12666 | SP.14/G Washer D 12 C
193 | D.001827 BRACKET for wheel door operating 1 C
. mechanism at rib No 4, front
194 | D, 001825 BRACKET, for wheel door operating 1 C
N . | mechanism at rib No L4, rear,
427 | D,001826 BRACKET for wheel door operating 1 C
- ¢+ ! mechanism at rib No, 4, rear,
© ¢+ . ¢ . Starboard
Attachmg parts for D,001827, D,001825
© i i and D, 001826 Brackets
28D/12532 | A25/1C -Bolt 2BA 4 C (
281/12929 | A27/CP Nut, 2BA | N C A
28W/12355 | SP16/C WaSher, ZBA L c
313 | D.0O01025A BRACKET h:mge, ‘at rib No, 5, for wheel
§ : door 2 C .
: Attachlng parts for D,0O1 025A, Bracket A
28D/12512 | A25/1C Bolt, :2BA: 2 C
28D/12513 | A25/2C Bolt ‘2iBA 2 c
28L/1312)4 | A27/CT Nut, 2BA, thin 4 C
28W/12296 | SP15/C Washer, 2BA packlng 4 C
(

RESTRICTED



; RESTRICTED

' Page 22B
1 (Issued with A.L.7) Vampire Mk, 9
’ SEERNE No CL.
Ref. No. Part No. 1:2:3.4 5:6 Nomenclature | M.R. | of
e : oft st.

S

RESTRICTED



RESTRICTED

AFROFOILS Page 22A
Vampire MK.9 _ WING (Issued with A.L.7)
Ref. No. Part No. 1 2 '_ 3:4:5:6 Nomenclature M.R. %é'
: : St.
198 |D.002143A ;BRACKE]T hinge, for dive brake flap, Port C
428 |D.,00214LA ';BRACKET hinge, for dive brake, C
: Lo Starboard
iAttachmg parts for D,002143A and
. ¢ D,002144A, Brackets
28D/12639 | A25/6G EBolt 5/16" BSF L C
281/13375 | A27/GP Nut, 5/16" BSF L c
D, 003154 ‘Shim, between bracket and false spar 4
28W/1232) |SP.15/G ;:Washer,: 5/16" BSF packing 8 c
188 |D,0093 'BRACKET, hinge inner, for inboard flap 1 MR | C
190 |D.001601 'BRACKET, hinge, immer, for outboard flap | 1 C
%Attachmg parts for D.001601, Bracket
28M/1353 | A27/EC Nut, 1/4" BSF castellated L C
28p/12462 | SP,9/C8 Pin, split L c
28W/12253 |SP.13/E Ewasher, 1/4" standard QR C
28W/124,96 | SP.15/E QR C

@Washer, 1 / " standard

RESTRICTED



RESTRICTED

AEROFOTLS Page 23
Vampire Mk.9 WING (Tssued with A.L.10
Ref. No. Part No. 1 2:3:4 5 6 Nomenclature g&) M.R. E}

: : St.
189 | D. 009L 'BRACKET, hinge, outer for inboard flap 1] MR C
191 | D, 002085 BRACKET, hinge, outer for outboard flap 11 MR C
250 | D. 00108A BRACKET: link, for aileron centre hinge 1 B
1eFuy 349i| D- 00100A BRACKET, link, for aileron outer hinge 1 B
2| 4,00602/C-001 BEARING, ball-race, Skefko 1 B
.Attachnng perts for D,00108A and
‘ . D,0010bA, Brackets
28D/ 1l 3h | A25/31G ‘Bolt, 5/16" BSF, for centre hinge 1 C
28D/ 14025 | A25/22G ‘Bolt, 9/16" BSF, for outer hinge 1 c
28M/13122 | A27/GS  Nut, 5 16" BSF 1 C
P8P/ 929528 | SP9/C8 ‘Pin, split 1 c
28W/ 1225 | SP.13/G iWasher, 5/16" BSF 1 C
192 | D, 001289A ?BRACK&T; mountmg for flap flexible 1] ¥R | C
Lo - | pipes af inner hinge bracket
S outboard flap. Port
426 | D.001290A . BRACKET, mount:l.ng for flap flexible 11 MR C
~© 7 pipes at inner hinge bracket
. = outboard flap. Starboard
434 | D. 0029 . BRACKET, mou.ntlng for flap indicator 1 C
¢ trensmitter in Starboard wing
‘fAttacvung parts for D,00429, Bracket
28D/12512 | A25/1C . Bolt, 2BA N C
08M/10288 | AGS,2001/C/1 MNut, 2BA L - G
28W/12252 | P, 13/C ;Wasner, ZBA L c
199 | D, 002413 §BRA£JKEL‘ ;nountlng for undercarriage up 1] MR C
. © ¢ switch, Port
429 | D.0024 14 %B"—ZAL,IC}T mounting, for undercarriage up 1| MR C
i switch, Starboard
197 | D, 001360 ﬁBRA(* stiffening, at joint between 1| MR ¢
. . false spar and rib No, 1
184 | D, 001279A EBRA(’KT‘_.T stj_f‘fening, at joint between 11 MR | C
. false spar and rib No, 13, Port
422 | D.001280A §BRACI<L'I‘;, Stiffening, at joint between 11 MR | C
© . ¢ 1 |false spar and rib No., 13,
» . | Starboard
183 | D. 0012854 BUS’*I complete , with locking plate 4| MR C
5883 | D, 007703 EBRAC}@T btop, over anchor nut on 2 C
: . i i Rib No. 5 for bolt No., 7
. securing main tank door
1 i (Mod, Vam, 3053)
%Attach:mg parts for D,007703, Bracket
28/10286 | AGS.2001/A/1  Nut, 6BA 2 G
285/2816 | A33/A16 ';s: rew, 6BA 2 G
|

RESTRICTED




e —yapre s ——

RESTRICTED

Page 2 AFROFOILS
Issued with A.L,10) , ____WING Vampire Mk.
Ref. No. Part No. 1:2 3 _4 . 5 6 ; Nomenclature g&’ M.R. (g:%
809 | R. 002204 - BRACKET, support, at rib No, 2, for air | 1 C
; . supply pipe, Port
!jA*tach:Lng parts for R,00220A, Bracket
28D/12512 | A25/1C ;Bol 2BA 2 c
187 | D.0O1777A §BRA.(‘KE’I‘ support for torque tube 2 B
. | . between flaps, Port
425| D,001778A EBRA(‘KZET sulzport for torque tube 2 B
? i : i between flaps, Starboard
24/9500465 | I.132498 | BEARTNG, ball-race, Skefko 1 B
EAttachlng parts for D CO1777A and
i1 iD,0017784A, Bracket
280/12532 | A25/1C EBolt 28A 2 c
28D/8308 | AS.1242/3C fBolt . Z_BA countersunk head for outboard | 1 C
© . bracket
28D/8309 | AS.1242/4C ;B;olgc_,; 2BA, countersunk head for inboard | 1 C
?bracket
28D/12520 | A25/4E - Bolt, 1/4" BSF 2 c
28D/832), AS.1242/3E Bol:, 1/4" BSF, countersunk head for 1 C
X - . outboard bracket
28D/8325 | AS. 1242/LE |  Bolt, 1/4" BSF, countersink head for 1 c
.. | inboard bracket
28M/12929 | A27/CP :Nut, 2BA : 2 C
284/12928 | A27, ‘Nut, 1/4" BSF 2 C
28W/12252 | SP/13C §v&ﬁisher 2_BA for bolts at outboard 2 c
i ¢ 1 i !bracket .
PEW/ 19475 | SP15/C :Washer,: 2BA, packing, for bolts at 2 C
CoE ol inboard bracket
PAW/ 9418921 | SP13/E §V"a-he; 1/4" BSF, for bolts at outboard | 2 c
: § - bracket
28W/12496 | SP15/E ;Wasaer, 1/ " BSF, packing, for bolts at | 2 c
A mboard bracket
3707 | K, 004534Mk 20 (‘ABLE aﬂeron balance 1 C
;Artac'llng parts for K,OQu53A, Mk, 20,
. { [ Cable
28D/12815 | A25/3G §B01<, 5/16" BSF 1 c
28M/13122 | A27/GS ‘Nut, 5/16" BSF 1 C
PBE/ 9429528 | SP9/C8 §1>in, ;spll‘t 1 c
3706 | K. OQ45%AMk 19 CAELE aileron operating 1 C
;A+tach1ng parts for K.OQu53A, Mk 19,
i i iCable
28D/12519 | A25/3E fBjolt,g /4_!' BSF 1 C
28M/12930 | A27/ES ‘Nut, 1/4" BSR 1 c
P8E/ 9429528 | SF.9/C8 ;Pm, spllt 1 C
3326 | AS,.1347/70% §CABT_E for drop tank jettison control 1 c
‘Attaching parts for AS.1 347/70% Cable
28B/812 | SP.4Y/A2 ‘Pin, shackle 1 c
288/12587 | SP.9/CL. ‘Pin, split 1 C

RESTRICTED

9



RESTRICTED

Vampire Mk.9 AEROFOTLS "Page 25
WING
RENAN No i
Ref. No. Part No. 1:2i3:4:5:6 Nomenclature : MR of
' Co off St.
27K/192 | DS.23/2 CABLE, for drop tank jettison control, QR - |cC
‘Teleflex No.2
3481 | D.OOL231 CAP, over ball-race, at aileron 1 - |C
operating pulley spindle
Attachingparts for D.004231, Cap
28E/8183 | AGS.605/1 Clip 1 - |cC
202 | D.0023LTA CHANNEL, reinforcing, for bottom skins 1 |M.R. |C
: at dive brake flap shroud, Port
557 | D.002348A INEL, reinforcing, for bottam skins 1 {M.R. |C
at dive brake flap shroud,
Starbcard
3886 | D.0OL1 31 JHANNEL, stiffening, on spar for R.P., 1 |M.R. |C
inboard, Port
3887 | D.OOY1 32 SHANNEL, stiffening, on spar for R.P., 1 |M.R. |C
inboard, Starboard '
3888 | D.OOLOOT7 CHANNEL, stiffening, cn spar for R.P., 1 [M.R. |C
outboard, Port
3889 | D.0O0LO08 CHANNEL, stiffening, on spar for R.P., 1 |M.R. |C
outboard, Starboard
D.005537 CHANNEL, support, for drop tank 1 -
jettison control cable conduit
clamp blocks, at rib No.1A,
Port
D.005538 NNEL, support, for drop tank 1 -
jettison control cable conduit
clamp blocks, at rib Nc.1A,
Starboard
Attaching parts for D.005537 and
D.005538, Channels -
28D/6998 | A.1/1C Bolt, 2BA L| - |(C
28M/8995 | C&.1 Nut, 2BA, Aerotight 2 - |c
28M/10288 | CP.1 Nut, 2BA, plain pinnacle, Simmonds 2 - |c
28W/3071 | AGS.160/C Washer, 2BA L| - |C
203 | D.0024,09A SLEAT, between false spar and trailing 1 |M.R. |C
edge rib No.1, inboard flap
shroud, Port ,
435 | D.OO2410A SLEAT, between false spar and trailing 1 |M.R. |C
edge rib No.1, inboard flap
shroud, Starboard
204 | D.002257A .FEAT, between false spar and trailing 1 |M.R. |C
edge rib No.2, outboard flap :
shroud, Port .
436| D.0022584 CLEAT, between false spar and trailing 1| M.R. | C
edge rib No.2, outboard flap
shroud, Starboard




control cable and Teleflex cable
Teleflex (See A.P.1086, Section
27K for Breakdown)

Page 26 AFROFOILS Vampire Mk.9
WING
L : No. cl.
Ref. No. Part No. 172:3:4:5:6 Nomenclature MR of
P off St.
N.00685 CLIP, for electrical cable conduit, at 2 | M.R.
.. nose rib Nos. 8 and 10, Port
N.00686 'CLIP, for electrical cable conduit, at 2 |M.R.
-~ . nose rib Nos. 8 and 10,
.+ ‘Starboard
| N.00689 ‘CLIP, for electrical cable conduit, at "1 JM.R.
Co ~ rib No.11 in Port wing .
Attaching parts for N.00685, N.00686
L © ‘and N.00689, Clips
28M/10287 | BP.1 ‘Nut, 4BA, plain pinnacle, Simmonds 2 |M.R. |C
285/2857 | AGS.245/21 ‘Screw, 4BA, round head 2 |M.R. |C
808 | R.00219A CLIP, support, at bracket on rib No.2, 1 - |C
‘for air supply pipe, Port
Attaching parts for R.00219A, Clip
28D/6998 | A.1/1C jBQlt,;ZBA 2 - |C
28W/3071 | AGS.160/C jWashef 2BA, plain 2 - |C
N.004T70 ‘CONDUIT electrical cable, between nose 1 [ M.R.
' .~ rib Nos. 8 and 10 7/8" o/d x
20SWG x 2'-910 long, DTD.310
(Make from Ref.No.30B/1102)
: Attachlng parts for N.00L70; Conduit
28M/10287 | CP.1 Nut, 2BA, plain pinnacle, Simmonds 2 |M.R. |C
285/2856 | AGS.245/12 ;Screw, 2BA, round head 2 |M.R. |C
N.001437 :C(g)N];)U:IT, electrical cable, outboard from 1 | M.R.
P rib No.11, Starboard, 3/8" o/d
x 20SWG x 3'-0"5, DTD.310
(Make from Ref.No.30B/993)
N.001439 CONDUIT, electrical cable, outboard from 1 | M.R.
N ‘rib No.11, Port, 3/4" o/d x
: 208WG x 3'=~075 long, DTD.310
i : (Make from Ref.No.30B/99L)
.Attach:mg parts for N.001439, Conduit .
28M/10288 | CP.1 ‘Nut, 2BA, plain pinnacle, Simmonds 1 |[M.R. |C
28S/2856 | AGS.245/12 §Screw, 2BA round head 1 |M.R. |C
D.004214ND ZCONDUIT for drop tank Jettison control 1 | M.R.
. | cable, 5/16" o/d x 24SWG,
v i _ ‘DTD. 310
27K/156 | DS.56/2 CONDUIT, for drop tank jettison control QR - |C
:cable, Teleflex No.2
B.10699 CONNECTOR between drop tank jettison 1 -

RESTRICTED




RESTRICTED

AEROFOILS Page 27
Vampire Mk. 9 WING (Issued with A,L.10)
Ref. No. Part No. 1 2 3: 4 (5 6 Nomenclature (T;]f‘f) M.R. Slf
: St.
DHS.1. Mk.4 CGNNECTOR 'bondmg for air supply pipe "
Attaohmg ‘parts for DHS.1 MK./. Connector
28D/12528 |A25/1B Balt, 4BA L C
28M/10327 |AGS.2002/B/1| Nut, LBA L c
28W/12305 |SP.13%/B Wasber. LBA L c
3804 |D. 006543 CCVE'R Ferspex over navigation lamp 1 C
: : Port
3805 |D, 00654 COVER Perspex over navigation lamp 1 C
. ¢ Starboard
A‘ttqol'ang parts for D.006543 and
i1 D,00654, Covers
28D/13132 |AS.3297/1/C Bclt ZBA 6 C
R. 98356 COUPLING hose‘ for air supply pipe to 1
. . air duct nose fairing, Port
g o0 I/D x 30 long,
(Make from Ref No.32C/378)
Attachmg part° for R.98356, Coupling
28E/8185 |AGS.605/3 Cllp Lo 2 ¢
DHS. 159/R/30 (‘OU'FLING houe for air supply pipe to 1
. air duct nose fairing, Starboard
: ono I/D x 2"5 0/D x 3Y0 long,
. DID 625A Type 1 (Make from
' . ¢ | Ref No. 32C/378)
Attachlng parts for DHS. 159/R/30
© i i Coupling
28E/8185 |AGS,605/3 011p ' 2 C
160 |D. 001991 DIAPHRACM bottom stub boom shell, Port 1 MR | C
170 |D, 001992 DIAPHRAGM bottom stub boom shell,
: Starboard 1 MR | C
3880 |D.005159A DIAPHRAGM front undercarriage Port 1 MR | C
- (Pre.Mod. Vam, 34.94)
3881 |D, 0051604 DIAFHRAGM front undercarriage Starboard | 1 MR | C
. (Pre.Mod, Vam, 349L.)
11909 |D, 0051594/1 DIAPHRAGM front undercarriage Port 1 MR | C
~ (Mod Vam., 3494 )

RESTRICTED




ISTRICTED
"JJJ{' JMOTLS

Page 28
(Issued with A L.10) LG Vampire. Mk.9
Ref. No. Part No. 123456 Nomenclature gf‘; M.R. ((s):%
11910| D. 0051604/ 1 33"1‘12-'97%':2!\5('“1 front undercarriage 1] MR d
: . Starboard (Mod. Vam, 349.)
Aot 'mh]"lg parts for D.005159A,
: : D.005160A. D. 0051 59A/1
L g .1 ¢ and D. OO516OA/1 Diaphragnms
28D/12512| A25/1C Bolt . 2BA (Pre.Mod.Vam.3494) N q
28D/12512 | A25/1C . Bolt . 2BA (Mod. Vam. 349/ ) 5 o
28D/12513 | A25/2C - Bolt | 2BA (Pre.Mod. Vam, 349..) 7 a
28D/12513 | a25/2C i Bolt | 2BA (Mod.Vam. 349L.) 6 q
28D/12531 | A25/3C i Bolt. 2BA (Pre.Mod.,Vam,349L.) 10 d
28D/12531 | A25/3C . Bolt. ZBA (Mod.Vam. 349k ) 5 o
28D/12532 | A25/4C - Bolt. 2BA (Pre.Mod.Vam.3L9L.) 6 ¢
28D/12532 | A25/LC - Bolt . 2BA (Mod.Vem.349k) 5 ¢
28D/12533 | A25/5C  Bolt. 2BA (Pre.Mod.Vam.349L) 1 a
28D/12533 | A25/5C ' Bolt . 2BA (Mod.Vam. 349.) 5 q
28D/12566 | A25/6C - Bolt @ 2BA 3 G
28D/125,3 | A25/6E ' Bolt & 1/4" BSF (Pre.Mod,Vam, 349.) 3 g
28D/12543 | A25/6E - Bolt. 1/4" BSF (Mod.Vam, 349L) 1 g
28D/12518 | A25/2E - Bolt. 1/4" BSF (Pre.Mod,Vam, 3494) 13 g
28D/12518 | A25/2E ' Bolt | 1/4" BSF (Mod. Vam, 349L.) 1 a
28D/12520 | A25/LE - Bolt  1/4" BSF (Pre.Mod,Vam, 349).) 3 Q
28D/12520 | A25/LE . Bolt . /4" BSF (Mod, Vam. 349L.) 5 Q
28D/1267, | A25/9E ' Bolt . 1/4" BSF (Mod.Vam. 349 ) 2 a
28D/12633 | A25/7E - Bolt. /4" BSF (Mod.Vam. 349L.) 3 a
28D/12519 | A25/3E { Bolt . 1/4" BSF (Mod.,Vam, 349 ) L q
28D/12542 | A25/5E ' Bolt. 1/4" BSF (Mod.Vam, 349L.) 8 G
28M/10288 | AGS.2001/C/1| :Nut. 2BA 28 g
28M/10290 | AGS.2001/E/{  Nut. 1/4" BSF (Pre.Mod,Vam,3L9l) 19 Q
281/10290 | AGS.2001/E/1 | Nut 1/4"* BSF (Mod,Vam.349L.) 2l q
28W/12252 | SP,13/C | Washer, (Mod.Vam, 349L.) 20 Q
P8W/ 9418921 | SP.13/E | Washer, (Pre.Mod, Vam, 349).) 11 a
P8W/918921 | SP.13/E ;Washer (Mod. Vam, 3494.) 2l Q
3878 | D. 0051614 DIAPHRAGM rear undercarriage Port 11 MR q
. . (Pre.Mod.Vam, 349.)
11907 | D, 0051614/ 1 DIAPHRA(M rear undercarriage, Port 11 MR ¢
- (Mod.Vam, 3494.)
3879 | D.005162A EDIAPHRA('M rear undercarriage, Starboard| 1| MR Q
- . (Pre Mod Vam 3491)

RESTRICTED



RESTRICTED

AEROFOILS Page 28A
Vampire Mk.9 WING (Issued with A.L.12)
Ref. No. Part No. 1 2 3 4 5 6 Nomenclature g&’ M.K. Ek
I A St.
11908 | D.005162A/4 DIAEHEAGM; rear undercarriage starboard 1 MR | C
0 (Mod.Vam,3L9L)
iAttaching:parts for D.005161A,
i i i i1 D,005161A/1, D.005162A and
: | D.005162A/1, Diaphragms
28D/12531 | A25/3C Bo14,  2BA: (Pre Mod Vem 349L) 10 c
28D/12531 | A25/3C Bolt,:2BAi(Mod Vam 3494) 12 c
28D/12532 | AR5/LC B(}l‘;,;ZEAEéPre Mod Vam 3491 ) 2 c
28D/12532 | A25/4C Bolt, 2BAI (Mod Vam 349L) 3 c
28D/12533 | A25/5C Bolt,: 2BA!(Pre Mod Vam 3493) 2 c
28D/12533 | A25/5C ‘Bolt,: 2BAI (Mod Vam 349L) N c
28D/12566 | A25/6C iBolt,:2BA: 3 C
28D/12543 | A25/6E Bolt,:1/4% BSF (Pre Mod Vam 349L) 3 c
28D/12543 | A25/6E Bolt,i1/4% BSF (Mod Vam 349L) 6 c
28D/12520 | A25/LE 'Bo1t, /4" BSF (Pre Mod Vam 349L) 8 c
28D/12519 | A25/3E 'Bolt,:1/4% BSF (Pre Mod Vam 3494) 11 C
28D/12519 | A25/3E 'Bolt, 1/4% BSF (Mod Vam 3494) 5 c
28D/1267L | A25/9E iBolt,i1/4% BSF (Mod Vam 3491 ) 3 c
28D/12633% | AZ5/TE Bolt,:1/4% BSF (Mod Vam 3494) 3 c
28D/12542 | A25/5E ‘Bolt,:1/L" BSF (Mod Vam 3494% N c
28D/12183 | AS.1246/5E iBo1t, 1/4% BSF (Mod Vam 3L49L 1 C
28M/10288 | AGS. 2001/C1 Nut; 2BA (Pre Mod Vam 349L) 18 C
08M/10288 | AGS.2001/C1 | Nutj ZBA (Mod Vam 3494) 22 c
28M/10290 | AGS.2001/E1 Nat; 1/A":BSF 22 C
PBW/9449402 | SP.13/C Washer (Mod Vam 3494) 20 c
OBW/9418921 | SP.13/E Washer {Mod Vam 349L) 22 c
159 | D.001989 | DIAPHRAGM; top stub boom shell, Port 1 MR |C
169 | D.001990 ' DIAPGRAGM; top stub boom shell, Starboard| 1 MR |C
206 | D,002437A ' DIAPHRAGM; No.1, aileron shroud, Port 1 MR |C
438 | D.002438A i DIAPHRAGM} No.1, aileron shroud, 1 MR |C
) I I Starboard
207 | D.001305  DIAPHRAGMj No.2, aileron shroud, Port 1 MR |C
439 | D.001306 i DIAPHRAGM; No.2, aileron shroud, 1 MR |C
I Starboard
3202 | D.003935 ' DIAPHRAGM; No.3, aileron shroud, Port 1 MR |C
3220 | D-003936 ‘DIAPHRAGM; No.3, aileron shroud, 1 MR |C
i i i i i Starboard
209 | D.001309 ' DEAPHRAGM; No.l, aileron shroud, Port 1 MR |C
11 | D« 001310 DIAPHRAGM No.l, aileron shroud, 1 MR |C
i it i i1 Starboard
210 | D;001311 ' DIAPHRAGM; No.5, aileron shroud, Port 1 MR |C
442 | D.001342 'DIAPHRAGM; No.5, aileron shroud, 1 MR |C
i i i i i1 Starboard

RESTRICTED



RESTRICTED

Page 28B AEROFOILS
(Issued with A.L.12) WING Vampire.Mk.9
) No. <
ef. No. Part No. 1 : 2 : 3 54 : s ; 6 : Nomenclature Off M.F. | of
: R St.
3823| D.0065094 DQOR fdr fuel tank No.1, Port 1 A
428l | D.006509A DOOR for fuel tank No.1, pre-drilled 1 A
{1 i{ Port
3824 | D, 0065104 DOQR for ifuel tank No.1. Starboard 1 A
4485 D.006510A DQOR fdr ifuel tank No.1. pre-drilled 1 A
P ; Starboard
322)| D,00L4329ND PLATE, gover 1 C
Attachlng parts for D.OOL329ND, Plate
28D/8307| AS.1242/2C Bqlt, (2BA 12 C
jAttarhlng iparts for D.006509A and
: . i i D.006510A, Doors
36| D.001155 iBolt 1/, BSF 0v88 1ong 73 C
3778| D,006651 nglt i1/L4% BSF OV94 long 8 C
35| D<00115L. Bolt, §1/w BSF 1902 long 3 c
31221 D.002585A EDQQR,Efor fuel tanks No. 3 and L Port 1 A
3123| Do 002586A :DAOR, for ifuel tanks No. 3 and by 1 A
© ¢ . i i Starboard
3226 D.00429LND 'PEATE dover 1 o
Attaﬂklng parts for D.COL29LND, Plate
3219| D. 004305 i Balt, i2BA 12 C
§Attach1rg.parts for D.002585A and
E i D.002586A, Doors
3216| D.003977 §Bolt, 1 4" BSF 0Y'78"1long 109 C
3217|D.003978 Balt, i1 4" BSF 1Y03 long 57 C
3218| D.003979 Balt, ! 1 4" BSF 1938 long 3 C
5884| D.007701 Balt, ! 1/, BSF 0175 long (Mod. Vam. 3053) 1 c
28M/10290| AGS. 2001 /E1 1 C

;Nut 1/4" BSF

RESTRICTED




RESTRICTED

AEROFOILS Page 29
Vampire Mk.9 WING (Issued with A.L.12
Ref. No. Part No. 1:23.4:56 Nomenclature Jeo-| M. ?{
21,20 | D.005423 :DGOR, i leading edge for fuel tank 1 A
: i i ., No.2, Port
1,86 | D.O05423 §DQOR,§iﬁ jeading edge for fuel tank 1 A
i i1 1 i No.2, pre-drilled, Port
3431 | D.005L22 ‘DOOR, ;in leading edge for fuel tank 1 A
i i1 i1 i No.2, Starboard
1487 | Do005422 'DGOR, {in leading edge for fuel tank 1 A

PEoi o { No.2, pre-drilled, Starboard
gA@tgcﬁiﬁgﬁparts for D.005423 and
i it i ¢ i D,005422, Doors

3216 | D.003977 ‘Balt, 1/4% BSF 0U78 long 78 c
3217 | D.003978 iBé1t, i1/4% BSF 1903 long 2 C
3218 | D.003979 'B41t, 1/4% BSF 1%38 long 33 c
1475 | D.002017A/2 | iDUCE, iair; outer Port (Pre Mod Vam 3511) | 1 A
117 | D.002018A/2 | DUCT, iair; outer Starboard 1 A
© i i1 i1 (Pre Mod Vam 3511)
12620 | D.0020178/3 | iDECT, iair] outer Port (Mod Vam 3511) 1 A
12621 | D.002018A/3 | DUCE, iair, outer Starboard (Mod Vam 3511)| 1 A
3626 | D.001803A . ICLIP, ifor sealing strip 1 c
D.0O7489A/ND| | iDUCE,iless clip and sealing, Port 1
171 | (Pre Mod Vam 3511)
D.0074904/ND ‘DYCT, iless clip and sealing, Starboard | 1
. 011 ! (Pre Mod Vam 3511)
D.O08069A/ND| | DUCT,iless clip and sealing, Port 1
: . (Mod Vam 3511)
D.008070A/ND iDYCT, i1¢ss clip and sealing, Starboard | 1
P (Mod Vam 3511)
4098 | D.006905 | iSTRIP; gealing, at joint to 1 C
S inner air duct
Attachingiparts for D.002017A/2,
Pl D.0020184/2, D.0020174/3,
: i 11 i} and D.002018A/3, Duct
08/9436920 | A25/1C Bélt, i2BA 10 c
28D/12531 | A25/3C ‘Bolt, | 2BA 16 c
3475 | D.004187 EYEROLT for drop tank jettison control 1 C
i i1 1 i cable spring
Attdchingiparts for D.O04187 Eyebolt
28M/13086 | A27/BP iNut; 4BA 1 c
2BW/9419465 | SP.13/B Washer ! 1 C

RESTRICTED



RESTRICTED

Page 30 AEROFOILS
Issued with A.L.12) WING Vampire Mk.9
Ref. No. Part No. 1 2 3 4 S 6 Nomenclature g&’ M.R. S%
R N st.
3559 D.004841A FAIR]NG nose for outer air duct Port 1 A
136 D.001463 G@IARD 1nboamd 1 MR c
137 D. 001455 gs@ARD putboard 1 MR | C
§Attach1ng parts for D.001l463 and
i i i i i D,0014L55 Guards.
28D/12513 | A.25/2C §B@1 L,i2iBA 3 MR C
28M/10328 | AGS.2002/C1 NGt 2 BA 3 MR C
28W/9419475 SP.15/C ‘Washer 3 | MR | cC
141 D.001077A {RIB; bottom inboard 1 |MR |C
139 D. 0010794 . RIB; bokitom, outboard 1 |MR |C
At*échir}giparts for D,0048L41A Fairing
28D/9L3A920| A. 25/1C Bolt,i2:BA 16 C
28D/ 5506 AS.1242/1C iBolt, .ZEBA 26 o
28D/8307 AS.1242/2C iBolt,i2iBA 55 C
28M/10328 | AGS.2002/C1 Nut, 2 BA 30 C
LB60 D.007551A FAIRD?IG nose, for outer air duct 1 A
: Starboard
4513 D.O007L45A DUCT a;lr, canplete with skin 1 MR C
Attachnfug parts for D.007445A Duct
28D/8306 | AS.1242/1C Bélt,i2!BA 6 |MR |C
150 D. 00146 GUARD; inboard 1 | MR [C
151 D. 001456 GYARD; butboard MR |C
Attac hihg parts for D,00146) and
i D.001456 Guards
28D/12513 | A.25/2C Bolt 2iBA 3 MR C
28M/10328 | AGS.2002/C1 Nat) 2 BA 3 | MR |C
28W/9419475 SP.15/C Wa}tshe r, : packing 3 |MR |C
L661 R.002373A/4D | - PIATE, cover, access hole 1 C
Attéching parts for R.0023734/ND Plate
28D/8306 AS.1242/1C Bolt,i2iBA 1 C
155 D.001078A RiIB; bottom, inboard 1 MR . |C
153 D.001080A RIBj bottom, outboard 1 MR C
Attac 1ing! parts for D.007551A Fairing
28D/8306 | AS.1242/1C Bolt,i2iBA 17 c
28D/8307 | AS.1242/2C Bolt,i2iBA 66 c
28D/31.36920| A.25/1C Bbl:t, 2: BA 14 c
28M/10328 | AGS.2002/C1 | iNati 2 BA} 28 c
281/10288 | AGS.2001/C1 | iNatj P BAi 5 c

RESTRICTED

i



Vampire Mk.9 AEROFOILS Page 31
WING
| T o No Cl.
Ref. No. Part No. 123 456 Nomenclature | MR ) of
off St.
3,37 | D.O06539A FATRING, wing tip, Port 1 - |c
3438 | D.OOG5LDA FATRING, wing tip, Starboard 1 - |C
Attaching parts for D.006539A and
. D,00E5L0A, Fairings .
28D/12229 | AS.3083/1C Bolt, 2BA, countersunk head 11 - |C
2578 | K.00296A FAIRING, for aileron cables at ribs 3 - |C
. No«and 5
. Attaching perts for K.00296A, Fairlead
28D/7176 | A.1/1LC ‘Bolt, 2BA° 2 - |C
28M/10288 | CP.1 Nut, 2BA, plain pinnacle, Simmonds 2 - |C
28W/3071 | AGS.160/C Washer, ZBA N 2 - |cC
2574 | K.00253A FATRLEAD, on inboard stiffener at tail 1 - |C
- ‘boom, Port
2575 | K.00254A FATRIEAD, on irlkoard stiffener at tail 1 - |c
o :boom, Starboard
Attaching parts for K.00253A and
L K.002544, Fairleads
28D/7077 | A.1/10C Bolt, 2BA, top 1 - |c
28D/6990 | A.1/13C ‘Bolt, 2BA, bottom 1 - |C
28M/10288 | CP.1 Nut, 2BA, plain pinnacle, Simmonds 2 - |c
28V/3071 | AGS.160/C Washer, 2BA »| - |C
2576 | K.00255A FATRLEAD, on outboard stiffener at tail 1 - |Cc-
5 ‘boam, Port
2577 | K.00256A FATRLEAD, ‘on outboard stiffener at tail 1 - |C
f ' boam, Starboard
‘Attaching parts for K.00255A and
= K.00256A, Fairleads
28D/6990 | A.1/13C Bolt, 2BA 2 - |C
28M/10288 | CP.1 Nut, 2BA, plain pinnacle, Simmonds 2 - |C
K .001535ND Strip, 1935 long x OY5 wide x 20SWG, 8.3 | 1| -
28W/12252 | SP.13/C Washer, 2BA, standard 2 - |C
4453 | G.001759 :FITT]'NG front, at campression leg pick- 1 - |C.
. ; . up bracke‘b i
L4452 | G.001761 AFITTING , rear, at compression leg pick- 1 - |C
. up 'bracket
Attachlng parts for G.001759 and
i ¢ G.001761, Fittings
1451 | G.O017L3 Bolt, 1/2" BSF 2 - |C
3882 | G.001017 Plece pack:mg, under head of bolt 2 - |c
L S [ E NS N

RESTRICTED



Page 32 AEROFOILS Vampire Mk.9
WING
P No cI.
Ref. No. Part No. 2:3:4:5 ¢ Nomenclature "1 MR | of
N : off St.
223 | D.OC316L FI’TT‘ING Jjoint, between rid No 1 and drag | 1 - |c
: memher Port "
453 | D.003165 FITTING Joint, 'between rib No, ] and drag | 1 - |C
member, Starboard
A1.tac-1' ing parts for D.00316) and
'D.003165, Fittings
28D/74,09 | A.1/18G Bolt, 5/16" BSF 5 - |C
28D/7412 | A /UG Bolt, 5/16" BSF, through bracket 1 - |C
201 | D.OO71L Bush, for bolt through bracket 1 - |C
28M/758 A16Y/GP Nut, 5/16" BSF, plain 6 - |C
354 | B.0O0B27 Shim, for bolt through bracket 1 - |C
28W/8533 | AS.LT71/G Washer, 5/16" BSF, packing 5 - |c
D.004033 FITTING, joint, fromt of spar, bottom, 1 | M.R.
at rib No.7, Port ‘
D.00LO3. FITTING, jaint, front of spar, bottom, 1 M.R.
: at rib No.7, Starboard
D.004035 FITTING, joint, front of spar, top, at 1 M.R.
? rib No.7 , Port
D.004036 FITTING, joint, front of spar, top, at 1 | M.R.
. ' i ' rib, No.7, Starboard
0 | D.005155 FITTING, joint, undercarriage front 1 | M.R.|C
_' . d:Laphragn_, at rib No.2, Port
D.005156 FITTING, joint, undercarriage front 1 | M.R.|C
: E dlaphragm, at r:LL No.2,
: Starboard
3872 | D.005157 FITTING, joint, undercarriage rear 1] M.R.|C
dJ.aphragn > at rib No,2j; Port
3873 | D.005158 FITTING, Jjoint, undercarriage rear 1 | M.R.|C
dlaphragm, at rib No.2,
Starboard
3533 | D.OOL4255 /] FITTING, main spar, wing to fuselage, 1| M.R.|C
4 bottam, Port
3534 | D.OOL256 FITTING, main spar, wing to fuselage 1 | M.R.|C
bottom, Starboard
Attaching parts for D.004255 and
D.004256, Fittings
4168 | D.OCL581 ./ | Bglt, 5/16" BSF, countersunk head,29C long| 2 | M.R.|c
4145 | D.OO5L5 Bolt, 7/16" BSF, countersunk head, 5 | M.R.|C
414, | D,00L583 Belt, 7/16" BSF, countersunk head, 1 | M.R.|C
_ 2"04 long
28M/7155 | A.16Z/GP Nut, 5/160 BSF, plain 2 | M.R.|[C
28M/7157 | A.162/LP Nut, 7/16" BSF,. plain 1 | M.R.|C
28L/5781 | A.162/LT Nut, 7/16" BSF, thin 5 | M.R.|C
28W/6045 | AGS .9L6/% Washer, 5/16" BSF packing 2 | M.R.|C
28W/6605 | AGS.O46/G Washer, 7/16" BSF, packing 1 | M.R.|C
2BW/835L | AS.471/1 Washer, 7/4 6" BSF, packing 5 | M.R.|C
RESTRICTED



RESTRICTED

AEROFOTLS Page 33
Vampire Mk 9 WING (Issued with A.L,10)
Ref. No. Part No. 1 23456 : Nomenclature g&’ M.R. ?S’l{
3531 D, 004257 Jf‘ITTTNG mam spar wing to fuselage top, 1 MR d
: : Port
3532| D, 004258 h“L"L“’l‘NG main spar wing to fuselage top, 1 MR q
'. . Starboard
A‘r uachlnor parts for D, 004257 and D, 004258,
. . Fittings
4168| D, 0C4581 Bol* .5/16" BSF, 2"0 long 2| MR | C
4169| D, 004582 Bolt '3/8" BSF, 1'91 long 2 | MR g
4167|D. 004583 Mk2 Bolt 7/1 e BSF 172 long 7 MR C
28M/13272| A2L/GP Nut 5/16" BSF 2 | MR | C
28M/13273| A2L/ TP Nut, 3/8" BSF 2 | MR | O
281,/1298L| A2L/LT Nut ;. 7/16" BSF 7 | MR G
287/ 12666| SP. 14/G Washer, (5/16" BSF 2 | MR | G
287/12500| SP. 14/J Washer, :3/8" BSF 2| MR | C
28W/12678| SP. 14/L Uagher, 7/16" BSF 71 ¥ | C
28K/ 549| SP. 37/1412 *‘ODK EHD for drop tank jettison 2 G
i . control cable
ﬁttqohnng ‘parts for SP.3Y/412 Fork~end
28L,/13140|A27/BT it L[BA s 2 C
28K/ 550|SP. 3Y/412L "‘OI?K END for drop tank jettison 2 cl -
.. | control cable L/H thread
«Attachlng parts for SP,3Y/L12L, -
© i : Fork-end )
281/13141 |A27/BIL (Nut l;BA : 2 ~C
24,3 |D, 002323 FORK—END for dive brake flap jack 1 C
2,,2|D, 001663 FORK-END, for flap jack 1 C
At‘tach:n_ng parts for D.002323 and
. | 1 D,001663, Fork-end R
28|D. 0G1769 Bolt 5/16" BSF 1 # C|-
281/13122 |A27/GS Nut, 5/16" BSF 1 c
28P/9,.29528 |SP. 9/C8 Pln split 1 I C
28W/ 12347 |SP. 16/G Washer 5/ 16" BSF 1 S Gt
2,6 |D, 002086 GUARD f‘or aileron control cable on 1 Cl =
. false spar at rib No. L e |
At‘tachmg parts for D,002086, Guard '
28D/12629 |A25/8C Bolt, 2BA 1 c
28L,/13124. |A27/CT Nut, 2BA 1 c
28W/ 919475 |SP. 15/C Washer, 2BA 1 C
RESTRICTED
& - G e I



RESTRTICTED

Page 3L AEROFOTLS
(Issued with A.L.10) WING Vampire Mk,
Ref. No. Part No. 1 2 3 -:4 5 é 6 : Nomenclature gf? M.R. S}
St.
3479 | D.OOL221A gGUARD t’or aileron operating pulley Port | 1 C
3480 | D.0QL222A ;GUA.RD for aileron operating pulley 1 C
. Starboard
_fAttacthg parts for D, 0Q4221A and
? .1 i 0 D,00k222A, Guards
28D/12511 | A25/2B _§Bolt 4BA I C
28M/10287 | AGS.2001/B/1 Nut, 1BA N C
3623 | DHS.69/BB  Shim, 4BA QR C
28W/3070 | AGS.160/B §Wasqer z,BA 4 C
2M/ 7778 | AIR. 31832 ;HOSE to dive brake flap jack Lockheed 1T A
2N/ 7781 | AIR. 342,90 ‘HOSE.: to dive brake flap jack Lockheed 1 uE A
?A‘ttachmg parts for AIR 34490, Hose
2618 | Q.0049 ‘Banjo | 1 C
P8F/9L23226 | AGS.1135/A ‘Pillar Benjo 1 C
6746 | DHS. 357A ER:Lng - sealing (Reference No, 28F/120),7 3 C
: {  may be used in lleu) :
3796 | D. 006695 §IIOUSDIG ball-race bearing in aileron 1 c
© | inner hinge bracket.
EAttachmg parts for D,006695, Housing
28P/1282 | AGS.167/2 §P1n taper solid 1 c
12525 | 15.U0.13 .fH()U;aD,\TG« f‘or plunger wheel door lock 1 C
: N operating mechanism, front
: o - (Mod, Vam, 34,37)
12526 | 15.U,15 éHOUbDIG f'or plunger wheel door lock 1 C
N operating mechanlsm rear
P - (Mod, Vam, 3437)
§Attach.1ng parts for 15.U, .13 and 15.U.15
;  Housing
28D/11564. | AS.1246/1C gBolt . OBA 8 c
28D/11255 | AS.1246/2C ) §Bol‘r 2BA 2 C
2M/457 | ATR, %0022 ;-JACK d;,vg brake flal) Luockheed (For 1 A
P dete.lls refer to AP,L515F
L ? Vol. 3, Part A, Sect 2
i 10 Chap.1),
QAttachmg partg f'or ATR, 40022 Jack
33 | D. Q02326 :Bolt. 5/16" BSF 1 C
260 | D, 001772 Locknit; " BSF at fork-end 1 C
28M/13122 | A27/GS ‘Nat 5/1 6“ BSF 1 C
28P/9429528 | SP.9/C8 ‘Pin; split 1 c
28W/12347 | SP,16/G Washer, ' 5/16" BSF packing 1 C

RESTRICTED




Varpire Mk.9 AFROFOILS Page 35
WING :
. T No Cl.
Ref. No. Part No. 1:12:3:4:5:.6, Nomenclature : MR of
P off St.
27M/L455 | ATR.40008 JACK, flap, Lockheed 1 - |A
27M/7898 | ATR.32766  CYLINDER 11 =~ |cC
27M/7891 | AIR.22026 ' DOWEL, . cylinder head 6 - |c
27M/7899 | ATR.31958 RAD , | cylinder 1 - |C
27M/7900 | AIR.33508 PISTON 1 - |C
27M/789L. | ATR.31356 RETATNER, cylinder head dowel 11 - |cC
27M/8666 | ADS.219/LL RING, piston 1 - |cC
27M/7897 | ADS.L09/2l SEAL, cylinder head to cylinder 1 - |cC
27M/7868 | ADS.411/19 SEAL, cylinder to piston 2 - |C
27M/8690 | AIR.41020 . | SEAL, piston ring 1 - |C
Attaching parts for ATR.40008, Jack .
30| G.0050 ‘Bolt, 1/4" BSF 1 - |c
260 | ©,001772 Locknut, 1/2" BSF, at fork-end 1 - |C
28N/9796 | AGS .55 Nipple, i grease 11 - |C
28M/768 | A.16Y/ES Nut, 1/4":BSF, slotted 1 - |C
28P/5032 | AGS.78L/3 Pin, split 1 - |c
28W/8531 | AS.L71/E ‘Washer, 1/4" BSF, packing 1 - |C
5C/1515 t LAMP, landing, type J, in Port wing 1 - |A]
5L/106 t  FILAMENT, 2) volt, 240 watt, clear 1 - |A
D.OO65L1A LAMP, navigation, Port 1 -
D.0DE5L2A LAMP, navigation, Starboard 1 -
5C/L32 t . BLOCK, terminal ~ 11 - |c
Attaching parts for Air Ministry Ref. .
: ‘No.5C/}432, Block
28M/10326 | AGS.2002/A Nut, 6BA, thin 2 - |C
285/2822 | AGS.249/32 Serew; 6BA, countersunk head 2 - |c
3802 | D.006545 BRACKET, Port 1 - |C.
3803 | D.O0ESLE BRACGKET, Starboard 1 - |c
. N.0OC255A CA earthing 1 -
5E/1358 -t . CABLE, Unicel, i amp. QR - lc
5K/202 | No.18 END, terminal, Ross Courtney 1 - |C
5K/2576 | AP SLEEVE, Hellermann 2 - |C
5E/2451 1 CABLE, from lamp to terminal block, QR - |C
Unirubber, 4 amp.

RESTRICTED




Page 36 AFROFOILS Vampire Mk.9
WING
R No Cl.
Ref. No. Part No. 192:3:4 5 ¢ Nomenclature : MR of
: A off St.
5C/887 t - LAMP, type B, Port 1 - | A
5G,/889 t - LAMP, type B, Starboard 1 - | A
5C/888 t . CAP, for glass 1 - |C
5L/1813 + FILAMENT, 24 volt, 20 watt, clear 1 - |4
5C/4L97 t GLASS, green, for Starboard Jlamp 1 - |C
5C/493 T  GLASS, red, for Port lamp 1 - 1C
5C/490 t WASHER, jointing 1 - |c
Attaching parts for Air Ministry Ref.
Nos. 7C/887 and 5C/889, Lamps
28M/10326 | AT.1 Nut, 6BA, thin pinnacle, Simmonds L - |c
D.006547 LATE, cover, Port, 399 max. wide x 1 -
18SWG x 4912 long, DTD.610
. ~ (Make from Ref.No.30B/950)
D.006548 TE, cover, Starboard, 399 msx. wide 1 -
_  x 18SWG x 4"12 long, DTD.610
. - (Make from Ref.No.30B/950)
5K/2576 | AP SLEEVE, for cables from lamps to 2 - |c
. terminals, Hellermann
317 | DHS.199 . | TERMINAL, earth 1 - |C
Attaching parts for D.0065L1A and
. D.0065424, Lamps
28D/8156 | AS.1882/1C Bolt, 2BA, countersunk head 2| - |c
470 | D.OOL30A LEVER, for flap indicator transmitter 1 - |C
. link in Starboard wing
Attaching parts for D,0O4L30A, Lever
28D/7014 | A.1/7C Bolt, 2BA 11 - ¢
28M/10288 | cp.1 Nut, 2BA,‘plain pinnacle, Simmonds 1 - |C
3348 | D.OO4860A LINK, ailéron operating 1 - |A
275/19 | 13303 BEARING ball-race, Skefko 1 - |A
D.003387 EYE-END, for ball-race bearing 1 -
D.004858 FORK-ENT 1] =
52 | D.O037L. HOUSING; ball-race bearing 1 - |C
1 D.004859 NUT, 3/8" BSF, thin 1 -
28P/1282 | AGS.167/2 PIN, taper, solid, for locating housing | 1 - |cC
Attaching parts for D.OO4860A, Link
2555 | D.00,458 Bolt, 1/4" BSF, at bracket on aileron 1 - |C
28M/768 | A.16Y/ES Nut, 1/4" BSF, slotted 2 - |C
28P/5032 | AGS.784/3 Pin, split 2| - ¢
28W/3071 | AGS.160/C Washer, 2EA, opened out to 1/4" clear, 1 - |c
- at bolt through pulley

RESTRICTED



—

RESTRICTED

AFROFOILS " Page 37
Vampire Mk.9 - _WING (Issued with A.L.10)
Ref. No. Part No. 1:2:3:4 5:6 Nomenclature gf? M.R. %lf
. . St.
471 D.OO1L7LA 'LINK, for: flap indicator transmi tter 1 C
, ‘ in starboard wing
D. 001475 PLAEEE, link 2
‘Attaching parts for D. 001475, Flate
28D/12512 |A25/1C ‘Bolt, 2 BA 2 C
28M/10288 |AGS.2001/C/1 | | Nutp 2 BA 2 C
;Attach:mg, parts for D.00147LA Link
28D/12535 |A25/12C ‘Bolt, 2:BA 2 C
28M/10288 .2001/C/1 | Nut, 2 BA 2 C
28W/8516 |AS.470/C §Washer, 2 B4, packing L C
2969 D.003166 ELUG, attachment at joint between rib 1 o]
. | iNo. 1 and drag member
;Attachlng parts for D.003166 Lug
2967 D.003167 ‘Bolt, 3/8" BSF L C
353 D. 002299 5Sh:_m§ Do 1 C
3806 D.006549A E1\l|E)UNTII\K}, for aerial, at Port wing tip 1 o}
5X/2786 No. 3 . GROMMET, Helsyn 1 C
Attaching parts fof' D. 006549A Mounting
28D/8306 |AS.1242/1C ‘Bolt, 2 BA 6 c
28M/10288 QAGS . 2001/C/1 ;Nut 2 BA, for skin securing bolts 61 C
5650 D.001287 QPAD locatlng on false spar for aileron 11 MR | C
: . pulley spindle at immer hinge
. | bracket outboard flap
D.001773 §PAD, rubblng on inner hinge bracket 1 MR
? . © | outboard flap 170 wide x 3/16"
g P " thick x 1105 long LFS.23
6554 R. 0012414 EPIPE a;Lr supply Port 1 C
6555 [R.001242A PIFE, air suply Starboard 1 (o]
) ﬁAttachlng parts for R.001241A and
¢ !R.001242A Pipes
28D/12512 |A25/1C %Bol’c 2! BA 1 C
28M/10288 |AGS.2001/C/1 | |Nut, 2 BA 1 c
28M/10287 |AGS.2001/B/1 | | Nut, l BA 2 C
285/2815 |A33/B16 | Screw, I BA 2 c
28¥/ 3070 |AGS.160/B iWasher, 4 BA 2 c
4511 R.001797A %PIPE, ag_r . supply intake to rib No. 1B 1 C.
' . Starboard (Mod Vam 905)
EAttach;Lng parts for R.001797A, Pipe
28D/8300 |AS.1242/1B gBolt 4 BA 2 C
4512 [R.001799A EPIPJ:. 5 a:LI’ supply rib No. 1B to joint 1 C
. Starboard (Mod Vam 905)
@Attachlng parts for R.001799A Pipe
28D/12513 [A25/2C ‘Bolt, 2 BA L C
D8W/ 944 9475 |SP.15/C iWasher, 2 BA L ¢

RESTRICTED



RESTRICTED

Page 38 AEROFOTLS
(Issued with A.L.10) WING Vampire MK.9
Ref. No. Part No. 1.2 345 6 Nomenclature gf(f’ M.R. Slf
: St.
4521 | R,001801A QPIE’E, air. supply joint rib No. 1 1 C
: . Starboard (Mod Vam 905)
;Attaching parts for R,001801A Pipe
28D/12531 | A25/3C ‘Bolt, 2:BA 3 c
28M/10287 | AGS.2001/B/1| Nut, & BA 2 c
285/2821. | A33/B20 gscrewz, 4 BA 2 C
28W/12305 | SP 13/B ‘Washer, 4 BA 2 C
28W/12252 | SP 13/C §Washer, 2 BA 3 C
3896 | D. 006653A ;PLA‘-,EE, anchor nut at inboard stiffening | 1 MR | C
.~ 1 channel on spar for R.P.Port
3897 | D. 006654A ‘PLATE, anchor nut at inboard stiffening 1 MR | C
A : | channel on spar for R.P.
© . | Starboard
3894 | D. 006507A 'PLATE, anchor nut at outboard stiffening | 1 MR | C
. © | channel on spar for R.P. Port
3895 | D. 006508A ‘PLATE, anchor nut at outboard stiffening | 1 MR | C
: § : © © channel on spar for R.P.
. ¢ ¢ . i [ Starboard
D. 007531 ;Ps..ATE, blanking air duct Starboard 1
:Attac}u_ng parts for D, 007531 Plate
28D/12512 | A25/1C ‘Bolt, 2:BA L C
28M/10288 | AGS.2001/C/1| Nut, 2 BA I c
28wW/12252 | sP.13/C ;washer,fzéBA b o}
4,22 | D,007353 EPLA'L’E blanklng on false spar at rib 1 Cc
' 1 | No. 2 L/H
4223 | D.CO7354 §PLATE blanking on false spar at rib 1 Cc
- .. ! i No. 2RHEH
442l | D.CO7355 §P.ATE blanklng on false spar at rib 1 C
: © . ! No. 2
4514 |D.007359ND - PLATE. cover, access hole at marston 1 C
: : i cooler Starboard
§Attach1ng parts for D.007359ND Plate
28D/8307 | AS.1242/2C ;Bolt 2 BA 46 C
3225 | D.003691ND §PLA’.EE, cover at R.1 compass transmitter 1 o;
;0 1 i ! in Starboard Wing
éAttachlng ‘parts for D,003691ND Plate
28D/8375 | AS.1243/1C fBolt 2 BA 2l c
15.U.17ND PLA'IIE adaptor mounting for Teleflex 2
5 ‘ : control unit, Wheel door
. lock operating Mechanism
(Mod Vam 3437).

RESTRICTED



[,

Vampire Mk.9

DO LALd s Ldss

AEROFOILS
WING

Ref. No. Part No. 1:2.34.5:6 Nomenclature
1117 |D.006983A PLAT-E, cover, inboard at aileron inner
hinge Port
1118 |D,00698LA PLATE, cover, inboard at aileron inner 1
- hinge Starboard
21l | D,002441A PLATE cover, outboard at aileron inner 1
- hinge Port
L46 | D,0024L2A PLATE cover, outboard at aileron inner 1
¢ ‘hinge Starboard
Attachlng parts for D. 006983A, D,00698LA,

) , - | D,00241A and D. 002428 Plates
285/2808 |A.33/C12 ;SCI‘e_W, 2 BA, countersunk head éAGS .249/12) 2
285/2814 |A.33/C16 ;So;re§w, 2 BA countersunk head (AGS.2L9/13) 1

269 |D.001292A §PI;ATE,? cover, in bottom Sk:Ln at aileron | 2
AR centre and outer hinge brackets
271 |D.,0013594A ;PIATE, cover, in top skin at aileron 2
. .centre and outer hinge brackets
Attachlng parts for D,001292A and
: P ‘D,001359A Plates
285/2809 A,33/B12 Screw, l;- BA, countersunk head (AGS. 249/21) 1
D,0074214/ND PIATE c:over, in bottom skln at rib No,6 | 1
. ¢ Port
D.007422A/ND 'PLATE, cover, in bottom skin at rib No.,6 | 1
.| Starboard
4450 |D,007291 ';BRACKET for electrical socket 1
Attaching parts for D,007291 Bracket
28M/10286 |AGS,2001/A1 Nut; 6 BA, plain L
285/2810 |A.33/M12 EScrew 6 BA countersunk head L
| (AGS.249/30)
28W/12332 |SP.13/A :_Washer, 6 BA, standard L
6’{55 D.007533 ND EPLATE cover Port 1
€534 |D,007534 ND PLATE, cover Starboard 1
5D/1487 |SK.ARM 25077 ‘SOCKET, :electrical 1
?Attachlng parts for SK,ARM 2507/ Socket
28M/10286 |AGS.2001/A1 ‘Nut,; 6 BA, plain 2
285/6302 |A.32/46 .EScrew, 6 BA round head (AGS.245/28) 2
28W/12332 |SP.13/A . ‘Washer, ‘6 BA, stendard 2
;Attachmg parts for D.007421A/ND and
_ . " .D,007422A/ND Plates -
28D/8306 |AS.1242/1C gBolt 2 BA countersunk head (AS.1882/1C)| 39
3203 |D.003821 ND PLATE cover in bottom skin between ribs |
.0 . ¢ No.2 end 3
' 'gAttachlng, -parts for D,003821 ND Plate
28D/83%06 |AS.1242/1C 6

';Bolt 2 BA, countersunk head (AS.1882/1C)

RESTRICTED

QQ

Q

Q




RESTRICTED

Page 40 AEROFOILS
(Issued with AL.1) WING Vampire Mk,9
Ref. No. Part No. 1 2:3 :4 5 6 Nomenclature g&’ M.R. g}
L t.
268 | D,002367 ND PLATE, cover, in bottom skin, between .| 1 | C
- trailing edge ribs No,6 and 7
'Attachlng parts for D.002367 ND Plate
285/281) | A.33/C16 Serew, 2 BA,countersunk head (AGS.249/13) 6 o}
275 | D,00707 ND ?PLATE cover, in bottom skin, inboard 1 c
; : i :of nose rib No,2
'Attachlng parts for D,00707 ND Plate
28D/8306 | AS.1242/1C ;Bolt 2 BA countersunk head (AS,1882/1C) | 8 o}
D,004651 ND PLATE Cover, in top skin at rib No,7 1
v ;Attachlng parts for D,004651 ND Plate
285/2814 | A.33/C16 ‘Screw, 2 BA,countersunk head (AGS.249/13) 10 C
283/2820 | A,33/C20 chrew, 2 BA countersunk head (AGS.249/1L4) 6 C
D.003782 ND | PLATE, cover, in top skin for access to 1
D . G 4F compass transmitter in
P . starboard wing
fAttachJ_ng parts for D,003782 ND Plate
28s/2815 | A.33/B16 ;:Screw, L,_ BA,countersunk head (AGS.249/22) L C
ss% 272 D.b01 937 PLA‘I'E cover, in top skin, outboard of 1 C
" ' : © ¢ -tail boom falrlng
;iAttach:Lng parts for D,001937 Plate
28s/2814 | A.33/C16 gScreW, 2 BA countersunk head (AGS.249/13)| 12 C
" 275 [ D.001871 EPLATE cover, in wheel well wall, front | 1 c
: © . inboard
;Attachlng parts for D,001871 Plate
28D/11564 | AS.1246/1C Bolt, 2 BA round head (AS, 1884/%0) 22 C
3207 | D.004183 ND EPLATE cover, in wheel well wall, front | 1 c
j : outboard Port
3228 | D,00418L ND fPLATE, cover, in wheel well wall, front 1 C
: o outboard Starboard
;Attachlng parts for D,004183 ND and
_f © 1 ¢ D,004184 ND Plates
28D/1156L | AS.1246/1C gBolt 2 BA round head (AS.1884/1C) 23 C
274 | D,001868 PLATE c:over, in wheel well Wall rear 1 C
: f ;¢ iinboard
;Attachlng parts for D.001868 Plate
28D/1156L. | AS.1246/1C Bolt, 2 'BA, round head (AS.1884/1C) 27 c
L

RESTRICTED ,



PRSI

AEROFOILS Page 41

Vampire Mk.9 , WING (Issued with AL.1)
Ref. No. Part No. 1:2.3 4 ' 5'5: 6 Nomenclature No. | mr. | SF
o u oft ey
3206 | D,004181 ND PLATE cover, in wheel well wall, rear 1 C|
P g . outboard Port
3227| D,004182 ND PLATE, cover, in wheel well wall, rear 1 c

Pl outboard Starboard
Attachlng parts for D.004181 ND and
D,004182 ND Plates

28D/1156L| AS.1246/1C Bolt ‘2 'BA round head (AS.1884/1C) 21 | e
Z.00909 PLATE, for modification and serial numbers 1
2999| D,00L4227 PLA’]IE guide for aileron balance and 1 C

: . operating cables at pulley
Attachlng iparts. for D.004227 TPlate

28D/12531| A.25/3C Bolt, 2 BA (6A1/3C) . 2 c
28M/13121| A.27/CS Nut, 2 BA, slotted (A, 16Y/CS) 2 c
28P/12462| SP.9/C8 P:Ln spl:l.t (AGS.78L/3) 2 cl.

161| D,002047 ND :_PI;ATE,% Jo:J_nt between bottom and top stub | 1| M.R.| G
. ¢ 1 ¢ boom shells, inboard Port
171| D.002048 ND PLATE, 301nt between bottom and top stub 1| M.R. C
. . . ¢  boom shells, inboard Starboar '
162| D,002049 ND| PLATE, Jon_nt between bottom and top stub 1| M,R. | C
| ‘boom shells, outboard Port
172| D.002050 ND| PLATE, Jomt between bottom and top stub 1| M.R. | C
. . . . i ! boom shells, outboard Starboar
D.006999A PLATE, mountlng for G.LF compass detector| 1
.~ i1 ¢ !in starboard wing :
.Attachlng parts for D. 006999A Plate

285/2425| A.LL/B2L Screw, 4 BA, round head (AGS.24L/2L) 3 C
D,007007 ND Tube, distance, 5/16" o/d x 17SWG x 0."25| 1
A6FNVI3258 . " long D.T.D.4LO
' DHS.34/B Washer, . BA ) 3 C
28W/8529| AS.LT71 /B Washer, packnng 2 C
4256 15.003716 'PLATE mountlng, for aerial in starboard 1 C
: . wing
Attach:\_ng parts for D.003716 Plate
28D/8300 AS.1242/1B Bolt ABA countersunk head (AS.1882/1B) | 10 C

D,005749A - EPLA’JLE nut inboard at Jo:u_nt of spar and 2
;i rib No. 2

RESTRICTED



RESTRICTHI

Page 42 AEROFOIIS
(Issted with AL,1) WING Vampire Mk,9
Ref. No. Part No. 123456 Nomenclature No. |\ R. Sé
oo Off St.
D,0057514A PLATE, nut, outboard, at joint of spar 1
: : ¢ and rib No.2 Port
D.005752 PLATE, nut, outboard, at joint of spar 1
-+ ¢ and rib No.2 Starboard
164 |D,001165 PLATE, re-inforcing, between stub boom 1 M.R. | C
.. ‘bottom shell ‘and rib No.2 Port
173 |D.001166 PLATE, re-inforcing, between stub boom 1 | M.R. | C
. Dbottom shell and rib No,2
: 1 . | Starboard
. 279 |D,001655A PLATE, gide, for jack trumnion at immer 1 C
. i ! hinge bracket outboard flap,
‘outboard Port, inboard
- | 'Starboard
281 |D,001656A IEATE; gide, for jack trunnion at inner 1 o]
| ‘hinge bracket outboard flap,
' . inboard Port, outboard Starboard
Attachlng ‘parts for D, OO1655A and
. D,001656A Plates (per pair)
28D/12547 |A.25/15E Bolt, /4" BSF (6A1/15E) I C
28M/12928 |A.27/EP Nut, 1/4" BSF, plain (A.16Y/EP) Iy C
28W/8518 |AS.L70/E Washer, 1 /4" BSF, packing A c
163 |D.001282 PLATE strap, between bottom and top 2 M.R. | C
ﬁ ¢ ‘diaphragms, stub boom shells
D,007555A PLUG blanklng, on cover plate at hole 1
. !, ‘near cooler Starboard
Attachlng parts for D,007555A Plug
28D/8300 |AS.1242/1B Balt, 4 BA,countersunk head (AS.1882/1B) | 3 o}
28M/10287 |AGS.2001/B1 Nut 4 BA plam 3 C
407 |D,00L63 PULLEY alleron operating Port 1 C
556 |D.00L62 PULLEY ‘aileron operating Starboard 1 ¢
,Attachlng ‘parts for D.O04L63 and D,00LE2
i ¢ Pulleys
24 |D,00348 Bolt 3/4" 1 C

RESTRICT®D

@-



HEUDTHRIV LI

AEROFOILS Page L3
Vampire Mk,9 WING (Issued with AL.1)
Ref. No. Part No. 1 2345 6 Nomenclature gfg M.R. g}
: St.
28R/13515 | AS.10k PULLEY, at inner hinge bracket, outboard | 2 B
. flap '
28R/13515 | AS.104 PULIEY, at rib No.l 1 B
Attaching parts for AS.104 Pulley at
- I‘ib NO@LF
28M/13122 | A.27/GS Nut, 5/16% BSF, slotted (A,16Y/GS) 1 ¢
28P/12L62 | SP.9/C8 Pin, split (AGS.78L/3) 1 c
2554 | K.00297 Washer, behind pulley K c
282" [D.0018144 QUADRANT, ‘adjustment, for aileron tab 1 c
- ¢ . . ¢ icontrol rod
‘Attaching parts for D.001@1L4A Quadrant
22 |D,002303 Bolt, 2:BA 2 C
28M/13121 | A.27/CS Nut, 2 BA, slotted (A.16Y/CS) 2 C
28B/12462 | SP.9/C8 Pin, split (AGS.78L/3) 2 c
28W/3071 | AGS.160/C Washer, 2 BA 2 C
D.008994/6 RIB, No,1, Port (Pre Mod.Vam.3262) 1| M.R.
10219 | D.008994/7 RIB, No.1, Port (Mod . Vam, 3262) 1| M.R.| C
4636 | L.003563A . 'BRACKET, flame switch mounting 1 C
292 | N,00205A BRACKET, for electrical cables L C|
DHS.88 Mk.2 _CONNECTOR, bonding 1
Attaching parts for DHS.88 Me.2
. . ‘Comnector
28D/12531 | A.25/3C Bolt, 2 BA (6A1/3C) 1 C
28M/12929 |A.27/CP Nut, 2 BA, plain (A,16Y/CP) 1 C
N,00373 Washer, O".5 o/d x 0".191 i/a x 16 SWG | 2
" L.16 (Meke from Ref No,30B/776)
28W/3098 | AGS.162/C Washer, 2 BA, spring 1 C
289 |D,0023954 'PLATE, bolt, L4 BA, O".55 long 2 | M.R.| C
Mk, 2 I
288 | D.0023954 'PLATE, bolt, 2 BA, 1".4 long 3 | M.R.| C
Mk.1 R
810 |D,002448A PLATE, bolt, 1/4" BSF, 1".05 long 1| M.R.| C
290 |D.002395A "PLATE, bolt, 1/4" BSF, 1".85 long- L | M.R.| C
Mk.3 R
291 |D.002395A 'PLATE; bolt, 1/4" BSF, 2".15 long 2 | M.R.| C
Mk, 4 A

RESTRICTED




[

Rt} iCi iy

Page 4 AEROFOTIS
(Issued with AL.1) WING Vampire Mk.9
‘ fal . No. Cl.
Ref. No. Part No. 2:3:4.5:6 Nomenclature off M.R. | of
; : St.
/ 285 |L,00121A /: STJFFEH\IER at cowl ring 1 | M.R. |C
286 884 L.OMI*V: GUILE, cable c
: Attachmg parts for L,00130 Guide
28D/12531 |A.25/3C Bolt, 2 BA (6A1/3C) 2 C
28M/10288 |AGS.2001/C1 Nut, 2 BA, plain pinnacle 2 o}
L,0036L49 ND Washer, o".5o o/d x 0".05 thick x 2
S 0".19 i/d  MSS.92
299 |[L.00123A ST;IFFENER, at front cowl door 1 | M.R. |C
483 |L.0012124 STIFFENER, at front cowl fastener front| 1 | M.R. |C
294 |L.001215A STIET’B\IER, atfront cowl fastener rear 1 M.R., | C
287 |L.00125A STIFFEE\IER at rear cowl door 1 M.R. | C
286 |L.00130 GUIDE, cable N C
Attachlng parts for L,00130 Guide
28D/12532 |A,25/LC . . Bolt, 2 BA (6A1/4C) 2 C
28M/10288 |AGS.2001/C4 ~ Nut, 2 BA, plain pinnacle 2 C
S&?ﬁ-é,éc‘_ao;u.qué i Washer, 2 BA, thick 2 C
295 |[L.00375A STIFFEH\IER at rear cowl fastener front 1 M.R. |C
296 L.00377A S'I‘IFFZEH\]ER at rear cowl fastener rear 1 M.R. |C
298 [D.001133A STIFFENER, 11".92 long 1 | M.R. |C
297 [D.001129A STIFFENER 12", 74 long 1 |M.R. |C
284 [D,001125A STIFFENER 13",7 long 1 M.R. |C
D.001217 - STRIP, rubbing O".62 wide x 0",31 max| 1 |M.R.
. thick x 2".8 long BSS.216
D,001218 STRIP rubbing 0",62 wide x O".,4 max | 1 | M.R,
- : thlck x 1",1 long BSS,.216
302 D,001123 STIE‘FENER 16",2 long 1 |M.R., |C
301 p,001122 S‘I‘IFFENER 17".25 long 1 |M.R, |C
249&//7977 D, 007057 STIF‘FEI\IER 20",.05 long 1 | M.R.
26BYAB6H5 - STRIP,. rubbmg 1",0 wide x 3/32" thick |QR c
. '\ Bonrest, Ferodo
317 [DHS.199 TERMINAL earth 1 o}
¢

RESTRICTED




RESTRICTED

ATROFOILS Page L5
Vampire ¥k, 9 WING (Issued with A.L.10)
: Do No. Cl.
Ref. No. Part No. 1 2.3 45 6 Nomenclature Off M.R. g{
D. 0075734/1 RIB'NQ 1 Starbosrd (Pre Mod Vam 3262) | 1 | IR
D.0075734/2 | RIB No. 1 Starboard (Mod Vem 3262) ‘ 1 IR
D. 007581ND A PLA‘T‘E reinforcing o1 MR
D, 00900A/5 'RIB, No 1 (Pre Mod Vam 3262) | 1 MR
10218 | D, 009004/ 6 ‘RIB, No 1 (Mod Vam 3262) 1 MR | C
14637 | L, 0035644 :BRACIGZ‘I‘ flame switch mounting 1 C!
292 | N, 00205A 'BRACKET, for electrical cables 5 C
482 | N.00220A 'BRACKET, for slow engagement relay 1| MR C
DHS, 88 Mk, 2 ' CONNECTOR, bonding 1
}Attacnlng parts for DHS, 88 Mk.2,
: : Connector
28D/12531 | A25/3C 513011; - 2BA 1 c
28M/12929 | A27/CP Nut. 2BA 1 c
N. 00373 ,;Washer o"5 0/D x O'191 I/D x 16 2
: SWe L16 (Make from Ref No.
N 3QB/776)
810 | D, 0024484 PLATE, bolt, 1/4" BSF, 1v05 long 1 | MR c
290 | D, 0023954/ PLATE, bolt, 1/4" BSF, 1985 long L | MR | C
Mk, 3 T
291 | D, 002395/ PLATE, bolt, 1/4" BSF, 2V15 long 2 | MR C
Mk, 4 AR
D, 007565D PLATE; reinforcing 1 | MR
479 | L,00122A ﬁSTIFFENER at cowl ring 11 MR C
286 | L. 00130 GUIDE, cable 2 c
- Attaching parts for L.00130 Guide
28D/12531 | A25/3C ‘Bolt, 2BA 2 c
28/10288 | AGS, 2001/C/1 ‘Nut, 2BA 2 C
28W/3071 | AGS.160/C gWasher, 2BA 2 C
490 | L. OO124A ES’I‘IFFEI\LT*JR at front cowl door 1| MR C
293 | L,001213A  STIFFENER, at front cowl door front 1| MR | C
48 | L,001214A ESTIE‘F}:'I\]ER at front cowl fastener 1 | MR C
: rear
480 | L.00126A }STIFFENER at rear cowl door 1| MR C
286 | L. 00130 GUILE, cable L c
. Attaching parts for L, 00130, Guide
28D/12532 | A25/4C 'Bolt, 2BA 2 C
28\/10288 | AGS.2001/C/1 ‘Nut; 2BA 2 ¢
L, 003649ND EWasher 2BA, thick 2

RESTRICTED




RESTRICTED

Page 46 AXROFOILS
(Issued with A,L.10) WING Vampire MK.
Ref. No. Part No. 1 2 3.4 5 6 Nomenclature (];l;f) M.R. S;
: St.
485| L 00376A ismFENER at rear cowl fastener 1 MR | C
i © front
L4B6| L 003784 S’fI‘D?E’ENER, at rear cowl fastener 1 MR | C
S o rear
489| D. 0011344 'STIFFENER, 11"92 long 1 MR | C
488 D, 001130A  STIFFENER, 12"74 long 1 MR | C
487| D, 001126A STIFFENER, 13"7 long 1 MR | C.
D.001217 ' STRIP, rubbing 062 wide X O"31 1 MR
. | max, thick X 2"8 long BSS.216
D.001218 STRLP rubbing O"62 wide X O 1 MR
: © 1 ¢ ! max, thick X 1" long BSS.216
302/ D. 001123 ESTIEFENER 16"2 long 1 MR | C
301| D. 001122 ' STIFFENER, 17"25 long 1 MR | C
2LRE(1544| D. 007058 STIFFENER. 19"75 long 1| MR
26BY/88.0 £ ' STRIP, rubbing 1"0 wide X 3/32" QR C
. . i thick, Bonrest Ferodo
317/ DHS.199 . TERMINAL, earth 1 c
5738| D. 007673A/ND -fRIB No 2 and joint fittings Port 1 MR | C
(Pre Mod Vam 349l)
11905| D.D0801 34/ND 5RIB No 2 and joint fittings Port 1 c
. (Mod Vam 349.)
5739| D. 0076 74A/ND RIB No 2 and joint fittings Starboard | 1 MR | C
- (Pre Mod Vam 349%)
11906| D, 0080144/ND RIB No 2 and joint fittings Starboard | 1 c
L (Mod Vam 34949)
D. 005211 jFIT’I]IIG, joint lower inboard Port 1
D.005212 ‘FITTING, joint lower inboard Starboard | 1
D.0052134A ‘FITTING; joint lower outboard Port 1
D. 0052144 QFITEEH\IG, joint, lower outboard 1
. i | Starboard
§Attach1ng parts for D.005211, D.005212,
- . © { D.005213A and D, 005211+A,
. ¢ i | FITTINGS
28D/12566| A25/6C ‘Bolt, 2.BA 7 c
28M/10288| AGS . 2001/C/1 QNut, 2 BA 7 c
234D, 00617 g'FITTlm, joint top inboard Port R c
462D, 00618 'FITTING, joint top inboard Starboard: 1 c
236| D, 00621 'FITTING, joint top outboard Port 1 C
L64|D. 00622 ‘FITTING, joint top outboard Starboard. | 1 c
§Attach_1ng parts for D 00617 D,00618
. ¢ ¢ D.00621, and D.00622 Fittings:
28D/12566| A25/6C ‘Bolt, 2 BA 6 C
28L/13124| A27/CT ‘Nuti 6 C
261/ 919475 | SP.15/C ‘Washer, 2 BA 6 C

RESTRICTED

""‘\

Ao -



RESTRICTED

AFROFOTLS Page 47
Vampire Mk,9 WING (Issued with A.L.10)
Ref. No. Part No. 1:2:3 :4 5 6‘ Nomenclature gg M.R. ?{
1,605 | D.0051974/2 'RTB, Port (Pre Mod Vam 3494) 1 c
11903 | D, 0051974/3 'RIB, Port (Mod Vam 3L9L) 1 c
4606 | D, 0051984/2 'RIB, Starboard (Pre Mod Vam 349k) 1 C
11904 | D, 0051984/3 RIB, Starboard (Mod Vam 349k) 1 c
7360 | D, 0070L7ND . | CHANNEL, reinforcing Port 1 C
7361 | D, 007CL8ND ' CHANNEL, reinforcing Starboard 1 C
D, 00704.9ND PLATE, packing Port 1
D, 007050ND PLATE, packing, Starboard 1
7358 | D. 00704.5ND 'PLATE, reinforcing Port 1 C
7359 | D, 007046ND PLATE, reinforcing Starboard 1 C
-Attaching parts for D. 007QL5ND and
. i | D,007046ND Plates
28D/12531 | A25/3C ‘Bolt,  2BA 5 Y
28D/12566 | A25/€C ‘Bolt, 2BA 33 C
281/12929 | A27/CP ‘Nut, 2BA 38 c
28W/12252 | SP.13/C ‘Washer 38 ¢
D.007669A/NT| RIB, No. 5, and joint fittings Port 1| MR
240 | D, 00403 . FITTING, Jjoint top 1 c
g%n Ju FITTING, joint lower 1
- i ‘RIB: 1
D.0076704/ND| ‘RIB; No, 5, and joint fittings Starboard | 1 | MR
466 | D, 0004 . FITTING, joint top 1 c
D, 004308 FITTING, joint lower 1
D.007404A/ND @ ‘RIB | 1
D.0076674/ND| RIB, No, 7 and joint fittings, Port 1| MR
D. 004045 FITTING, joint, lower, rear 1
D, 00L.047 FITTING, joint, top rear 1
D.0074054/ND | RIB. 1
D.0076684/ND| RIB, No, 7 and joint fittings Starboard 1| MR
D, 004046 . IFITTING, joint lower rear 1
D. 0Q,048 FITTING; Jjoint top rear 1
D.OQL606A/ND| | RIB' | 1
32l | D, 002923A ‘RTB, No,13, Port 11 MR | C
505 | D. 0029244 ‘RIB, No.13, Starboard 1| MR | C

RESTRICTED



%

pN

Page 48

(Issued with A.L.10)

RESTRICTED
AEROFOTLS
WING

Vampire Mk.9

A
4q

f — No. ClL
Ref. No. Part No. 1:2:3:4 5:6 Nomenclature Off M.R. | of
St.
3867 |D.006513A RIB No 11+ Port 1 | MR 0
3868 |D.006514A RIB No 14 Starboard 1 MR q
3670 |D.003197 BLOCK . clamp, half, for electrical 2 Q
. cable conduit, Port
311 |D, 001,97 éBLfOGK.; c¢lamp, half. for electrical 2 C
. cable conduit, Starboard
Attd,chlng parts for D, 003197 and
¢ D.001497 Blocks (per pair)
28D/12515 |A25/10C ;Bo_lt 2BA for Port wing clamp block 1 0
28D/12566 |A25/6C fBolt5 i2HA, for Starboard wing clamp 1 C
- ¢ block
28M/10288 |AGS. 2001/C/1 Nut, 2BA » 1 G
28D/12528 |A25/1B Bolt, 4BA 2 C
D. 006521 BR’\(‘KI-;T flor clamp block. Port 1
D. 001501 BRACKET | for clamp block. Starboard 1
Attac}nng p’lrts for D.006521 and :
: :  D,001501, Brackets
* 5753 |D.0010454/1 'lea : riosé No 1A, Port 1 | MR C
5752 |D.001Q4LA/1 RIB : noge No. 1A, Starboaiil 1 | MR C
186 [D.001053 B’RACIGIT bottom Port 1 | MR C
42, |D. 001052 BRACKET bottom_, Starboard 1 MR C
185 |D.001051 BRACKEI‘ top, Port 1 | MR C
423 |D. 001050 BRACKET, top, Starboard 1 | MR C
226 |D.00837 ‘CHANNEL, bottom, Port 1 | MR C
456 |D, 00838 CHANNEL, bottom, Starboard 1 | MR C
225 |D. 00835 CHANNEL, top, Port 1 | MR C
455 [D.0083%6 CHANNEL,: top, Starboard , 1 | MR ¢
3537 |D, 004261 FITTING, joint, bottom, Port 1 | MR C
3538 |D. 004262 FITTING. joint, bottom, Starboard 1 | MR c
3535 |D.00L259 FITTING. joint, top, Port 1 | MR C
3536 |D.0QL260 FITI‘ING,Q joint, top, Starboard 1 | MR C
e D. 0076034 RIB _ nose; No. 1 B, Starboard 17 | MR
) D 007433A/ND CHAI\II\]ELj stlffenmg 1
A’r tachlng parts for D.007433A/ND,
. : : f : Channel
28D/12531 |A25/3C Bolt 2BA 6 C
28D/12513 |A25/2C Balt 2BA 1 C
P8/ 19475 |SP15/C Washer 2BA c

RESTRICTED



AEROFOILS Page 49
Vampire Mk.9 WING (Issued with AL.1)
_Ref. No. Part No. 1 2 134 5'%6 Nomenclature g&’ M.R. (g:%
4,901 |D.007609A/ND EPLATE cover 1 C
EAttachmg parts for D.007609A/ND Plate
28D/12513 |A.25/2C Bolt, 2 BA (6A1/2C) 1 C
28W/12296 |SP.15/C ;Washer, ‘2 BA, standard 1 C
5848 D.007671A/ND RIB nose, No.2 and joint fittings Port 1 M.R.| C
D.005207A : ;FITTING joint, lower, inboard 1
D.005209A FITTING, joint, lower, outboard 1
232 |D.00601 FITTING, joint, top, inboard 1 o
233 |D.00603 EFITTING joint, top, outboard 1 C
D.007255A/ND RIB: = 1
5849 |D.007672A/ND RIB rios;ef No.2 and joint fittings 1 | M.R.| C
P : Starboard
D.005208A '@FITTING joint, lower, inboard 1
D.005210A FITTING, joint, lower, outboard 1
460 |D,00602 FITTING, joint, top, inboard 1 c
461 |D.0060L FITTING, joint, top, outboard 1 C
D.007256A/ND RIB. @ 1 ®
5743 |D.0025L9A RIB, nose, No,3 Port 1 | M.R.| C
5740 |D.002550A RIB, nose, No.3 Starboard 1 | M.R.| C
5744 |D,002551 AN :121533; nose; No.L4 Port 1 | M.R. | C
5745 |D.002552A8 RJ:B,; nose, No..4 Starboard . 1 | M.R. | C
5852 D.0076834/ND _R]B nOSe, No.5 and joint fittings Port 1 M.R.| C
D.003509 FITTING, joint, lower 1 g
238 |D,00LO1 FITTING joint, top 1 c
D.007257A/ND RIB L 1
: Sty
5853 |D.00768L4A/ND 'RIB nose, No.5 and joint fittings 1 | M.RH C
. Starboard :
D.003510 FITTING joint, lower 1
239 |D,00L02 FITT]NG joint, top 1 c
D.007258A/ND ;RIB _ 1
5746 |D.00L49394/2 -RIBS nose, No.6 and 6A Port ‘M.R.| A
5747 |D.OOL9LOA/2 | RIBS, nose, No.6 and 6A Starboard M.R.| A
3215 |S.00287A | 'BRAGKET, pulley 1 N
Attaching parts for S. 00287A Bracket
28D/12518 |A.25/2E Bolt, 1/4" BSF (6A1/2E) 1 C
28W/3072 |AGS.160/D Washer, 1/ " BSF 1 C

RESTRICTED




RESTRICTED

Ra et

i TTP, ‘nose, rib No.6 Starboard

Page 50 AEROFOTLS
(Issued with AL,1) : : WING Vampire Mk,9
Ref. No. Part No. 234 56 Nomenclature S '
7297  D.003624 BUSH in front and rear brackets 2
IN. 00469 CONDUIT for electrical cable 7/8" o/a | 1
' §x 20 SWG x 4",0 long D.T.D.310
(Make from Ref No,30B/1102)
3204 |S.00283A LEVER for drop tank, jettison control | 1
| ! cable, inner
3205 [S,00280A IEVER for drop tank, jettison control | 1
e i cable, outer
Attachlng parts for S.00283A and
oo S 00280A Levers
6751 |DHS.94/5/90 Pin 1
5.00857 PLATE llnk between levers and release| 2
P ;sllp
Attachlng parts for S.00857 Plate
28P/81 3 BSP.4Y/A3 Pin,: shackle 2 C
28p/12462 SP,9/C8 ; Pln,f split (AGS.78L/3) 2 C
28W/3070 |AGS.160/B : Washer 4 BA 2 c
28R/13498 |AS.1151 | PULIEY 1
. Attaching parts for AS.1151 Pulley
28D/12543 A,25/6E © Bolt, 1/4" BSF (6A1/6E) 1 C
| 28M/12928 .27/EP - Nut,: 1/4" BSF, plain (A.16Y/EP) 1 C
28W/3072 |AGS.160/D Washer '1 /1" BSF 1 c
114/3225 £ : SLIP release, for drop tank 1
5 Attachlng parts for Air Ministry Ref
: . | No,114/3225 Slip
28D/14025 |A,25/22G Bolt 5/16" BSF (6A1/22G) 4
5.00286 é SPINDLE for drop tenk jettison control | 1
. | cable levers 3/8" o/d x 18 SWG
© i i ix 3",2 long T.35
; Attachlng parts for S,00286 Spindle
28P/12462 §P.9/C8 . Pin,! split (AGS.784/3) 1
28W/307 AGS.160/F  Washer, 3/ " BSF 1
317 DHS.199 é TERMINAL, earth 1
D.003631 - TIP,: ‘nose, rib No.6 Port 1
D.003632 1

RESTRICTED

"\




Ol niv Ly

AERCOFOILS Page 51
Vampire Mk.9 WING (Issued with AL.1)
Ref. No. Part No. 123456 Nomenclature Sl MR of
; T St.
5750 |D.,0049534/1 RIB, nose, No.7 FPort 1 | M.R.| C
5751 |D.OO95LA/1 | RIB, nose, No.7 Starboard 1 | M.R.| C
336 |D.002879A RIB, nose, No.8 Port 1 | MR.| C
517 |D.002880A RIB, nose, No,8 Starboard 1 | M.R.| C
337 |D.002897A RIB, nose, No.9 Port 1 | M.R.| C
518 |D.002898A RIB, nose; No.J Starboard 17 | M.R.| C
3979 |D.002913A/1 RIB, nose; No.10 Port 1 | M.R.| C
3980 |D.0029144/1 RIB, nose, No.10 Starboard 1 | M.R.| C
3981 |D.0029154/1 RIB, nose, No.11 Port 1 | M.R.| C
3982 | D.0029164/1 RIB, nose; No,11 Starboard 1 | M.R.| C
3983 |D.002919A/1 | RIB, nose; No,12 Port 1| MR.|C
398l |D.0029204/1 RIB, nose,; No.12 Starboard 1| M.R.|C
3985 |D.002921A/1 | RIB, noge; No.,13 FPort 1| MR.|C
3986 |D.002922A/1 RIB, nose, No.13 Starboard 1 | M.R.| C
342.|D.001981A RIB, Noil, trailing edge at dive brake 1 | M.R.| C|
1 ¢ ¢ flap shroud Port
523 |D.001982A RIB, Noik, trailing edge at dive brake 1| MR.| C
- 1 i iflap shroud Starboard
343 |D.,001983A RIB, No.5, trailing edge at dive brake 1| M.R.| C
: .~ iflap shroud Port .
52l |D,00198LA RIB, No,5, trailing edge at dive brake 1| MR.|C
- iflap shroud Starboard
3L |D,001985A RIB, No .6, trailing edge at dive brake 1| M.R.| C
-0 7 1 ! “flap shroud Port
525 |D,001986A RIB, No 6 trailing edge at dive brake 1
. ¢ 1 i iflap shroud Starboard
- 345 |D.,001987A RIB, No.7, trailing edge at dive brake 1
. 1 . iflap shroud Port
526 |D,001988A RIB, No.?, trailing edge at dive brake 1
. 7 1 ! iflap shroud Starboard
143 |D,001029 §MG, 'seallng, at joint between nose 1
: Pl falrlng and outer air duct
351 |D,001739A E;ROD operatlng, for inboard flap 1 o;
350 |D.00174LO0A ROD, operating, for outboard flap 1 (o}
25) |D.001828A . 'HOUSING, complete with ball-race 1 o]
_ ‘Attaching parts for D.001828A Housing
28L/780 |A.16Y/JT Nut 3/8" BSF, thin 1 | €
253 |D,0017414A HOUSING, camplete with ball-race 1 C
‘ . ¢ iL.,H., thread : ]
- Attach:mg parts for D.001 741A Housing
28L/13811 |A.27/JTL Nut 3/8" BSF, thin L.H. thread 1 c
- = (A 16Y/J‘1‘L)
§Attach1ng ‘parts for D. 001739A and
: | iD,00174OA Rods
25 |D.001328 %Bolt i5/16" BSF, at torque tube lever 1 c
28M/13122 |A.27/GS Nut, 5/16% BSF, slotted (A. 1ey/c,s) 2 C
o8P/12462 |SP.9/C8 Pin, split (AGS.784/3) —|.2 c
28W/8533 |AS.471/G §Washer, .5/16" BSF, packing at bolt B [l e I o
: P through torque tube lever ‘

RESTRICTED




wowgr - -

RESTRICTED

Page 52 AERCOFOILS
ssued with AL,1) E— _ WING Vampire Mk.9
Ref. No. Part No. 1:2 3:4 5 6: Nomenclature g’? M.R. g:{
28U/4051 |SP.8Y/1 ROD ten81on for drop tank jettison 1 6]
. control cable
352 D.001664 SHACKIE for flap jack fork-end 1 C
Attach:l_ng parts for D.001664 Shackle
205 D.001666 Collar: @ 1 C
28N/9796 SP/21 Nlppley grease (AGS.55L) 1 c
261 [D.001665 Pin 1 o]
28P/12462 SP,9/C8 Pln, spl:Lt (AGS.78L/3) 1 c
3787 [D.005385A SHELL stub boom, bottom Port 1 M.R. | C
3788 [D,005386A SHELL,~ stub boom, bottom Starboard 1 M.R. | C
1989 D,002477 : BRAC‘KET mountlng for air speed 1 |M.R., |C
: i indicator drain traps
1990 [D.002478A ; BRAC_KET . support, for air speed 1 | M.R. |C
: N indica’cor pipe clamp, block
165 [D.0019654 SHELL, stu’o boom, top Port 1 M.R. | C
174 [D.001966A SHELL, stub boom, top Starboard 1 | M.R. | C
ID.005230 SH]Li. between bottom front inboard joint |QR | M.R. | C
- . fitting and bottom skin, at
: : rib No,2
D.005229 SHIM, between bottom front outboard QR | M.R.
Pl 301nt fitting and bottom skin,
. ¢ i i iat rib No.2
D,005227 SHIM, _be'gtw'een bottom inboard joint QR | M.R,
- . . | fitting and front of spar,at B A |
, Col i rib No,2
D,005228 SHIM, betWeen bottom outboard joint QR | M.R.
- P + i fitting and front of spar,at
Pl gribNo.z
D.005226 SHIM, between bottom inboard joint QR | M.R.
AR :fitting and rear of spar, at
i1 i irib Noe2
D.005225 SHIM, between bottom outboard joint QR | M.R.
. | | ifitting and rear of spar, at
St it irib No,2
D, 005312 SHIM> between bottom rear inboard joint QR | M.R.
Do i fitting and spar boom, at
ol i rib No,2
D.005311 SHIM, between bottom rear outboard joint [QR | M.R.
SR i fitting and spar boom,at
i rib No,2

RESTRICTED




h

HoaDd M\ b

AEROFOILS Page 53
Vampire Mk.9 _ _WING (Issued with AL.1)
Ref. No. Part No. 1 2 3 456 . Nomenclature gf? M.R. %
- F : H t.
4018 | D.OO5717 @SHINgébetween inboard flap inner hinge 1 M.R.| C
| ! ‘bracket and false spar
4017 | D.005715 ;SHIM,Ebetween inboard flap outer hinge 1 M.R.
. 1 bracket and false spar
3876 | D.005204 gSHIM,Ebetween joint fitting at 1 M.R.| C
71 ! iyndercarriage front diaphragn
: S ‘and bottom skin
3874 | D.005309 gSHIM,@between joint fittings at 1 M.R.| C
. ¢ i % ¢ ‘undercarriage front diaphragm
I ‘at rib No.2
3877 | D.005231 ESHIM,ibetween joint fitting at 1 M.R.| C
S ‘undercarriage rear diaphragm ‘
R ‘and bottom skin
3875 | D.005308 iSHIM,Ebetween joint fitting at 1 M.R.| C
Pl ‘undercarriage rear diaphragm
RN ‘and rib No,2 -
L4016 | D,00E713 ESHIM,Ebetween outboard flap outer hinge 1 M.R.| Cf
1. ibracket and false spar
245 | D,001301 ND - SHROUD, %alleron at inner end Port 1 M.R.| C
468 |D,001302 ND - .SHROUD, : aileron ot inner end Starboard |1 M.R.| C
798! D.006599 .SHROUD, : aileron at outer end 1 M.R.| €
D.002351A ‘SHROUD, Efor bottom skins at dive brake 1 M.R.
. i i1 flap Port
D.002352A §SHRQUD ifor bottom skins at dive brake 1 M.R.
L i : : _flap Starboard
(03/4 | D.0017294/1 ﬁSBROUD, jnner flap Port 1 | M.R.| C
D.0017304/4 | ISHROUD, imner flap Starboard 1 | M.R.| C|
19 | D.001339A 3 gBLOCK packlng at rear end of rear 1 M.R.| C
i i i icone support Port )
418 | D,001340A EBLOCK, packlng at rear end of rear 1 M.R.| C
: . ¢ ‘cone support Starboard : '
326 | D.O01731 ERIB, No,1, trailing edge FPort 1 M.R.| C
507 | D.001732 ‘RIB, No.1, trailing edge Starboard 1 M.R.| C
346 | D.001743 . RIBLET, : 'rear, inboard Port 1 | M.R.| C
527 | D001 74t . 'RIBIET, rear, inboard Starboard 1 M.R.| C
347 | D.001745 . RIBLET, irear, outboard. Port 1 M.R.| C
528 | D,001746  RTBLET, | rear, outboard Starboard 1 M.R.| C
366 | D.001733 ' STIFFENER, Port 1 M.R.| C
539 | D.001 734 STIFFENER, Starboard 1 M.R.| C
367 | D.001735 ' STIFFENER, transverse Port 1 M.R.| C
540 | D.001736 . STIFFENER, transverse Starboard 1 M.R.| C
-

RESTRICTED




ST R10T Y

Page 54 AEROFOILS
Issued with AL,1) WING Vampire Mk,9
Ref. No. Part No. 2 3456 Nomenclature S}
. L P St.
D.00519A/1 SUPPQRT for rear cone Port
D.00520A/1 SUPPORT, for rear cone Starboard
385 |L.00396A VBRACKET, attachment, for fire C
N extinguisher, front on Port
: . support
Attachlng parts for L.00396A Bracket
28D/12513 |A.25/2C Bolt, 2 BA (6A1/2C) o}
28M/10288 |AGS.2001/C1 Nut 2 BA, plain pinnacle C
N,{ ‘ 386 L.00397‘ BRAOKET attachment, for fire 0]
’ 1 : : f extlngulsher, rear, top on
i i i | Port support
387 |L.00398 BRACKET attachment, for fire C
: : extlngulsher, rear, bottom
. | on Port support
Attachlng parts for L,00397 and
i1 1 L,00398 Brackets
28D/12512 |A.25/1C Bolt 2 BA (6A1/1C) o}
28M/10288 |AGS.2001,/C1 Nut, 2 BA, plain pinnacle C
774 |L.00817 BRACKET, for flame switch c
Attaching parts for L.00817 Bracket
28D/12566 |A.25/6C Bolt, 2 BA (6A1/6C) C
28M/10328 |AGS.200; 2/C1 Nut, 2 BA, thin pinnacle c
D.001566 Tube, d:Lstance, 5/16" o/d x 17 SWG
. x 0".38 long T.4 (Make from
: . | | Ref No.30B/556)
; 28W/3071 |AGS." 60/C Washer, 2 BA, packing c
; 13.CF.553 FAIRLEAD control cable centre on
i SN seallng, plate, Port (1".6 long
0 x1",3 wide x ."25 thick LFS)
13.CF.551 ‘FAIRLEAD control cable -lower on
L seallng, plate, Port (4".,1 lon
L © i x 1",35 wide x O".25 thick LFS
13,CF.549 ;FAIRLEAD control cable lower on
: . ¢ sealing, plate, Starboard
f(4".1 long x 1",15 wide x
. . . i 0".25 thick LFS)
jAttachlng parts for 13,CF.549,
; P ; 13.CF.551 end 13,CF.553
‘ : ; i § Pairleads
28D/12622 |A.25/3B Bolt, 4 BA L c
28M/10287 |AGS.2001,/B1 Nut, 4 BA, plain N C
A 28W/12306 |SP.15/B Washer, 4 BA L C

RESTRICTED

"—\




B

AEROFOILS

Page 55

Vempire Mk.9 . WING (Issued with AL.1)
Ref. No. Part No. 1 2 3 4 ‘56 Nomenclature gf‘; M.R. g}'
A S t.
13.CF.561 FAIRLEAD, control cable on web Port | 2
‘- (2",875 long x 1".2 wide X
~ O".25 thick LFS)
Attaching parts for 13.CF. 561 Fairlead
28D/12622 |A.25/3B Bolt 4 BA 2 c
13.CF.599 FAIRIEAD, control cable, upper on 1
- sealing, plate, Port (1.5 1lon
- - x 1".05 wide x 0".25 thick LFS
A’ctachlng parts for 13.CF.599
‘ P Fairlead
28D/12622 |A.25/3B Bolt L4 BA L C
28M/10287 |AGS.2001/B1 Nut, L BA, plain Ly o}
28W/12306 SP.15/B Washer, 4 BA L c
13,Ws231 PLA'I‘E sealing Port 1
D.007791 PLATE sealing Starboard 1
Atta_chlng parts for 13. W.231 and
.~ D,007791 Flates
28D/12528 |A,25/1B Balt, 4 BA 3 C
28D/12511 |A.25/2B Bolt, 4 BA 8 c
28M/10287 |AGS.2001/B1 Nut, L BA, plain 8 C
28W/12306 |SP.15/B Washer, ABA 8 C
550 |L.00392A STIFFENER, rear middle cowl fastener, | 1 M.R.| C
. . | ‘front Port '
- 388 |L.,00393A STIE‘EEH\IER rear middle cowl fastener, | 1 M.R.|C
- i front Starboard |
551 |L.00394A STIF.‘FH\IER, rear middle cowl fastener, | 1 M.R.| C:|
. | rear Port
389 |L.00395A STIE!FENER, rear middle cowl fastener,| 1 M.R.| C
: . rear Starboard
390 |D.001563 STAY support for flame switch 1 | C
. i | bracket, top .
391 |D.001564 STAY ‘support, for flame switch 1 c
: f ? bracket, bottom
Attachlng parts for D.001563 and
. 1 | D,001564 Stays :
28D/12512 |A.25/1C Bolt, 2 BA (6A1/1C) 1 1C
28M/10328 |AGS.2002/C1 Nut,’ 2 BA, thin pinnacle 1 C
, DHS, 34/C ?Wa_sh;er, 2 BA 1 c
16FV/ 3259 :

RESTRICTED




HESTHRICTED

Page 56 AFEROFOILS
Issued with AL,1) ‘ WING Vampire Mk.9
Ref. No. Part No. 1 :2'33 4 5:6 Nomenclature gf? M.R. ES%.
357 {D.001951A SHROUD, .outer flap Port 1 M.R.| C
531 |D.001952A SHROUD, outer flap Starboard 1| M.R.| C
370 |D.001843 ~ CHANNEL, stiffening, front inner Port | 1 | M.R.| C
543 |D.0018L ‘CHANNEL, stiffening, front inner 1| M.R.| C
: . Starboard
371 |D,001845 ‘CHANNEL, stiffening,rear Port 1| M.R.,| C
544 |D,001846 ECHANNEL, stiffening,rear Starboard 1| M.R.| C
216 |D.002111 ‘EDGE, tralllng QR | M\R.| C
448 |D,002112 ‘EDGE, tralllng 1 M.R.| C
© 327 |D,001611A ;RIB No. ,2, trailing edge Port 1 M.R.| C
508 |D.0016124 RIB, No.2, trailing edge Starboard 1| M.\R.| C
328 |D.002103A ERIB No.}, trailing edge Port 1 M.R.| C
509 |D,002104A §RIB No.3, trailing edge Starboard 1| M.R.| C
368 |[D.001719 'STIFFENER, inboard Port 1| M.R.| C
541 |D.001720 §S‘1‘IFFENER inboard Sfarboard 1| M.R.| C
369 |D.001721 ;STIFFENER outboard Port 1 M.R.| C
542 |D,001722 §STIFFENER outboard Starboard 1 M.R.| C
383 |D.002251 ND jSTRIP rebound 1 o}
360 |D.002361 ESKIN bottom, inboard, at dive brake 1 C
. ¢ i ¢ flap Port
534 |D,002362 SKIN ‘bottom, inboard, at dive brake 1 C
f . ¢ flap Starboard
;Attachsng parts for D,002361 and
: i1 'D,002362 Skins
28D/1156L |AS.1246/1C 5Bolt 2.BA, round head (AS,1884/1C) 10 C
28D/11255 |AS.1246/2C gBolt 2 BA round head (AS.1884/2C) 3 o}
28W/8516 |AS.470/C ;Washer 2 BA packing 13 C
359 |D,002359 ESKIN bottom outboard,at dive brake 1 C
5 P flap Port
533 |D.002360 ;SKIN bottom outboard, at dive brake 1 c
I A flap Starboard
fAttachlng parts for D,002359 and
: - . D,002360 Skins
28D/11564 |AS.1246/1C gBolt 2/BA, round head (AS. 188L/1¢C) 25 C
28D/11255 |AS.1246/2C Bolt, 2 BA, round head (AS.1884/2C) 5 C
28W/8516 | AS.L470/C ;Washer, 2 BA, packing 30 c
3212 |D,003931 ND §SKIN ?bottom, front, inner Port 1] M.R.| C
3230 |D.,003932 ND ESKIN ibottom, front, inner Starboard 1 M.R.| C
3213 |D,003937 ND fSKIN,fbottomb rear, inner Port 1 M.R.| C
3231 |D.,003938 ND | SKIN, bottom, rear, inner Starboard 1| M.R.| C
3210 |D.002481 ND | SKIN, top, front, inner Port 1] M.R.| C
D.007547 ND | ‘SKIN, top, front, inner Starboard % | M.R.
3214 | D,004711 ND jSKIN - top; rear, immer Port 1| M.R.| C
3232 |D.004k710 ND | 'SKIN, top, rear, inner Starboard 1| M.R.| C

RESTRICTED



AEROFOILS Page 57
Vampire Mk.9 WING (Issued with AL.1)
Ref. No. Part No. 1 2 3 :_4' 5 6 Nomenclature Ne-1 MR St
: : St.
363 |D.002097 SPINDLE for aileron control cable pulley | * o]
| on false spar at rib No.4
Attachlng parts for D.002097 Spindle
28D/14739 |AS.12L4/LC Bolt 2 BA, countersunk raised head 2 C
"~ (4s.1883/4C)
28M/10288 |AGS.2001/C1 Nut 2 BA, plain 2 C
13 |D.OOLE0 SPD]DLE for aileron operating pulley 1 o}
Attach:u.ng parts for D. 00460 Spindle
275/135 |1.132629 Bearing, ball-race, 3/8" i/d, Skefko 1 A
275/158 |1.132358 Bearing, ball-race, 1 /16" 1/<1 Skefko | 1 A
28M/13122 |A.27/GS Nut,: 5/16" BSF, slotted (A. 16Y/GS) 1 c |
28p/12462 |SP.9/C8 Pin, split (AGS 784/3) 1 c
28W/3073 |AGS.160/E Washer, /16" 1 C
262 |D.001602 SPINDIIE for pulleys at inner hinge 1 C
. "\ pracket, outboard flap
Attachmg parts for D.0O 602 Spindle
28p/1246L |SP.9/G10 Pln, Spllt (AGS.784/20) 1 c
3327 {S.00279 PRING tensn.on, for drop tank Jettison 1 ]
v ontrol cable
372 |D.001179 STOP wheel door 2 ]
Attachlng parts for D. 001179 Stop
28D/8310 |AS.1242/6C Bolt, 2 BA, countersunk head (AS.1882/6C)| 2 C
281/10288 |AGS.2001/C1 Nut, 2 BA, plain pinnacle 2 o]
28W/3071 |AGS.160/C Washer, 2 BA 2 c
317 |DHS.199 TEBNEDIAL earth on rib No.10 in Fort wing 1 C
6A/2133 (132 FL TRANSMITTER, for flap pos:Ltlon indicator | 1 A
. T s o} Starboard wing, Smiths
A‘ctachlng parts for 132 FL Transmitter
28D/12531 |A.25/3C Belt, 2 BA (6A1/3C) L C
28M/10288 |AGS.2001 /C1 Nut, plaln pinnacle L £
28W/8516 |AS.470/C Washer, 2 BA packing L ¢
[ N I G

RESTRICTED




-,.._,.,_,_‘,.H

RESTRICTED

Page 58 AEROFOILS
Issued with Al,.1) . WING Vampire Mk,9
Ref. No. Part No. 12 34 56 Nomenclature No. M.R. f,:}
L ot St.
394 |D.002319A TRUNNION for dive brake flap jack Port 1 C
549 |D.002320A TRUNNION for dive brake flap jack 1 .C
: - Starboard
28N/9796 |SP/21 ~ NIPELE, grease (AGS.55.) 1 C
Attachlng parts for D,002319A and
: . D.002320A Trunnions
28D/13251 |A.25/10E Bolt, /4" ' BSF (A.15Y/1E) 1 o
200 |D. 002322 Bush L 2 C
D. 002321 Tube, dlsta.nce 3/8" o/d x 17 WG x 1
Pif 1 1 3"69 long T.35 (Make from
Ref‘ No. 304/1942)
393 |D. 001660A '.ERUNNION for flap jack 1 C
Attachlng parts for D.001660A Trunnion
28M/13122 |A.27/GS Nut, 5/16" BSF, slotted (A. 16Y/Gs) 2 C
28P/12462 |SP.9/C8 P1n, split (AGS 784/3) 2 C
28W/8533 |AS.LT71/G Washer, /16" BSF, packing 2 C
396 [D.001703A TUBE torque , between flaps Port 1 C
552 |D.001704A TUBE ‘torque, between flaps Starboard 1 G
Attachlng parts for D,001703A and
. I D.O01704A Tubes
26 |D.001329 Bolt 5/16" BSF 2 C
28M/13375 |A.27/GP Nut,: 5/16" BSF, plain (A.16Y/GP) 2 C
28W/8520 |AS.470/G Washer, 5/16" BSE‘, packing 2 C
6B/1993 £ UNIT detector, Type A _G4F compass in 1 A
i1 i Starboard Wlng
Attachlng jparts for Air Ministry Ref,
- i § { No.6B/1993
285/2090 |A.43/C28 Screw, 2 BA cheese head (AGS.246/16) 3 C
28W/8516 |AS.L70/C Washer, 2 BA packing 3 C
4338 [D.007391 WASHER, speclal for skin securlng bolts 70 G
#
Note:- Pages 59 to 66
’ not issued J

RESTRICTED



AEROFOILS

Veanpire k.9 Issued with AL.4
Ref. No. Part No. ji2i3.4i5i6! Nomenclature - MR, St
: : Pobd St.
TAIL U\TIT (J 001012) 1
2350 J.001481 BLOCK packlng between fin and 1 C
: | tailplane, at frontspar Port.
331G J.,001482 BLOCK packlng between fin and 1 C
: : i tailplane, at frontspar Starboprd
3194 J.001430 gBOLT Stmu, of fin/Tailplane front 2 C
i i i Joint
%Attachlng ‘Parts for J. 001480 Bolt.
28M/10290 | AGS 2001/B/1| Nut; 1/K" BSF 1 C
2528 - J.0027L ‘gwasher 1/1;." BSF 1 c
2537 J.00459A EBRAC‘KET f’or ball-race bearing at ) 1 C
P i Spigot on elevator, Port.
2538 J. 004604 BRA for ball-race bearing at 1 _C
i i i i 1 i Spigot on elevator Starboard
EAttavhlng ‘Parts for J.00459A and
Lo d. 00460A Brackets.
28D/12636 | A25/25E ';Bon; 1/4" BSF 2 C
28M/12930 | A27/ES Nut 1/4" BSF 2 C
28p/12L62 | SP 9/C8 Pin; spllt 2 c
8038 | J.0098kL ‘plate; adjusting, .0° QR c
J.00984 Mk, §D1ate adjusting,+ 12°/-12° QR|
J.0098, Mk.p iPlate] adjusting,+ 2L’ Aol QR
J.00984 Mk.} Plate; adjusting,+ 36' /-36" QR
J.0098L Nk.b §P1jaf§—,ef adjusting,+ L49'/-49" QR
J.00984 Mk.f Plate] adjusting,+ 61t/-61" R
J.00984 Mk.} iblate; adjusting,+ 73’ /=73" QR
J.0098, Mk.§ iPlate; adjusting,+ 85' /-85 | QR
28i/1225% SP 13/E §Wabher, _1/4" BSF L C
3195 | J.001591A §BRACKE:T for cover plate at fin/tailplane | 1 c
i 1 i front Joint, Port.
3196 J.0015924 %BEACKEIT for coverplate at fin/tailplane 1 - | C
P ¢ front joint, Starboard
6497 J.00601A/6 EELEVAT”R iMod Vam 3115) for 1 Al
i i1 i i details see Page /5
3373 %Attachlgg.parts for J.006014/6
EN i i Elevator
_ 400602/C-00f1 : Bear:.ng ball-race Skefco at spigot 2 B
28D/12357 | AS.2504/20G| | Bolt; i5/16 BSF at hinges. 2 Y
28M/12930 | A27/ES i Nut 1/4"iBSF at Spigot. 2 C
28M/13122 | A27/GS . Nut 1/4"iBSF at hinges 2 C
28p/12462 | SP9/C8 | Bin, isplit L C
28W/12253 | SP13/E | Washér; | 1/4" BSF at spigot. 2 o;
=)

RESTRICTED



e ST IR

ddhs din L s

AEROFOTLS

Page 68 TATL UNIT
Issued with AL..L _ . V. ire Mk.9
Ref. No. Part No. 1 2 3 4 5 6 Nomenclature SI‘? M.R. S:
é : St.
3133 J.001L78A FAIRB\IG at fin tailplane Joint Port 1 C
313) J. 0014.79A ﬁFAIRING— at fin tailplane Join 1 C
: j Starboard
§A‘btach1ng parts for J.001478A and
i i i J.001479A Fairings.
28S/281) A33/C16 ;SCrew, 2BA L3 C
285/2820 | A33/C20 | Serew, 2BA 20 c
26FN/1770 | DHS.166/C QWasher, Cup 2BA QR| c
3131 J.00905A :?FAIRING— st rear end of boom Port 1
3197 J.00969A ! ! COVER, for navigation lamp 1 C
A‘-ttachlng parts for J,00969A Cover
28D/8371 | AS.1243/1B| | iBplt, LBA 6 C
' EAi;tachlng parts for J. OO905A Fairing .
28D/8306 AS.1242/1C _§Bolt 2BA 22 C
3132 J. 00906A EFAIRING at rear of boom Starboard 1 C
§Attach1ng parts for J.00906A Fairing
28D/8306 As.1242/1C | Bolt 2BA 22 - C
3129 J.001007A giFJ:N and Boom, Port (For details 1 A
i i see Page 81)
EAttachlng parts for J.001007A Fin
i i i and Boom.
28D/12642 | A25/7J §Bolt 3/8" BSF 22 B
28M/13123 | A27/JS ¢ Nixti, 3 8" BSF 22 C
28B/12462 | SP9/C8 §Pm, spliit 22 C
28W/12255 | SP 13/J §Washer, 3/8" BSF 22 C
3130 J.001008A §FZD\I a.nd Boom, Starboard (for details
' . | see Page 81) 1 A
§Atfao ing parts for J,001008A Fin
i i and Boom.

2726 D,003083MD | “: Bol't ; 8" BSF 2 c
28M/13123 | A27/JS | Nut, 3/8" BSF 20 C
28pP/12462 | SP 9/C8 | Pin, 3/8" BSF 20 c
28M/10332 | AGS.2002/J/1 | Nirt,, /8" BSF 2 ¢
28B/12462 | SP9/C8 i Pin, split 22) c
@ 4413 | D, 003050ND §Washe;r, 5/8" BSF 22 c
5CX/1,.98 + LAMP nav:Lgatlon, type A, in Port Boom g A

{ ! rear fairing.
5L/X952276 + FIIL.AMENT 1 B
5CX/500 + { GLABS, clear 1 C
5CX/502 + WASEIER, Jo:Lntlng 1 C

RESTRICTED

—



Vampire Mk.9 AFROFOILS Page 69
TATL UNIT
T T T
. IR No Cl.
Ref. No.: Part No. 1:2:3:4:5:6: Nomenclature : MR | of
AR RSN off st.
3198 | J.00987 PLATE, cover, at fin/tailplane front joimt| 2 - lc|
' Attaching parts for J.00987, Plate
28D/8371 | AS.1243/1B ‘Bolt, 4BA, countersunk head 2| - |cC
3199 | J.0C836A ROD, operating, for elevator tab 1 - |C
7392 | J.00355A 'HOUSING, complete with ball-race 1 -
Attaching parts for J.00355A, Housing
28L/776 | A.16Y/ET . {Nut, 1/4" BSF, thin 1 - |C
Attaching parts for J.00896A, Rod
3178 | J.0089k .Bolt, 2BA, 0185 long, at Jack fork-end 1 - |cC
24,2 | J.00453 ‘Bolt, 2BA, 190 long, at tab 1 - |C
28M/767 | A.16Y/CS ‘Nut, 2BA, slotted 21 - |C
28P/5032 | AGS.78L/3 Pin, split 2| - |cC
3128 | J.,00583A/1 |. RUDDER, (For details see Page 87) 1 - A
'  Attaching parts for J.00583A/1, Rudder v
28D/11962 | AS.2504/19G ‘Bolt, 5/16" BSF : ’ 1 -.|C
~ 28M/770| AJ16Y/GS Nut, 5/16" BSF, slotted 1 - |C
28P/5032 | AGS.78L/3 Pin, split 1 - |C
28W/3073 | AGS.160/E ‘Washer, 5/16" BSF 2 - |C|
5C,/501 t  SOCKET, for navigation lamp in Port 11 - |aA
- L boam rear fairing _ »
Attaching parts for Air Ministry Ref.
No.5C/501 :
28D/9562 | AS.1882/2B Bolt, 4BA, countersunk head 2| - |C
_ A 2.T-P./
14585 | J.006004/1 TATLPLANE , (ﬁeffoé.%amaﬁésl) (For%/ﬂmwis 1 - |A
. details see Page 89)
26DV/47| 12 TP 1A TATLPLANE, (Mod.Vam.928) (For details 11 - |A
: see Page 91)(PRE M2D Vam 3oq5’)
Attaching parts for J. 600A/1 and
. 12 TP 1A, Tailplanes .
3192 J.00982 Bolt, 3/8" BSF, at front spar, 3802 long | L| - c
3193 | J.00983 Bolt, 3/8" BSF, at rear spar, 3¢35 long L| - |C
2527 | J.008L4 Washer, 3/8" BSF, for bolt at front spar | 8 - |C
L = 1 3098) For Detac
6732 mﬂ’,/A// IAlLPl‘-;—A-NEi MoD Vart 3 f.:)p, PAC‘};DOH s , R
|

RE

STRICTED




- Page 70 Vampire Mk.9

RN ' cl.
Ref. No. Part No. 123415 6! Nomenclature No. | M.

a Fe

fNote:— Pages 71 to 74 not
: issued

RESTRICTED



“h

B
AERCHC L IZ

ELEVATOR Page 75
Vampire Mk.9 Insuet with AL.4
N No. cl.
Ref. No. Part No. 1: 2 i3 '4 i 5 H 6 Nomenclature off M.R. g{
6LS7 J.006014/6 ELEVAHO'% _ (Mod,Vem,31"5) JA
J.001645 i EDGE; trailing L.H. ! MR
J.001647 i EDGE frailing R.IL. : ¥R
3161 J.00793 ¢ EAIRING, iat rab opcrating rod 1 IR| (
3162 J.00783 ! PTTTING, ia‘ end rib for torque tube 2 MR| O
. Attaching parts for J.00783, Fitting
28D/12531 | A25/3C . Bolt, 2BA 5| | o
400 DHS.94/8/19% §¢iri P i 3 MR| O
J.00895A §HINGE P 2
28D/13582 A25/11G . | BOLT; 5/16" BSF ; g
3163 J.00589 BRACKET 1 C
2440 J.00171A L%INK? : L B
073/142 I.132498 : BEARING ball-race, Skefko 1 B
0BM/1 3122 A27/GS NTUT /16" BSF, s { C
P8P/12L462 SP9/C8 EE’IN spllT 1 C
D8W/1225) SP 13/G | WASHER : { o
P6BY/5803 J.98L81 | | WASHER, dust exclusion 2 C
. Kttaching parts for J.00895A, Hinge
J.00765 Balt : 1/)4" BSF (Make from 28D/12 20) I
3164 J.0078L4A LEVEE_, opera+mg 2 MR| B
D 7S /A L5 1.132499 . | ERARING, ball-race, Skefko 1 B
RA/7504606 : Attaohlng parts for J. 0078LA, Iever
DHS 94/8/21¢ §Pm. P 3 MR
3160 | J.00916A EPLATE, cdver at L.H, hinge 2 C
i Attachlng parts for J.00916A Plate '
P8D/8306 AS. 1242/1C gBolt : 2 BA 2 c
Z.00909 ?PLATE for modification and serial
. f : : numbers 1
PEBY/16872 | J.9811L48 PLATE ‘for serial numbers 1| MR| C
3168 | J.0074LA | RIB, end- 2 MR| C
3167 |&.00683A | RIB, nose at L.H. hinge 2 MR| C
J.00767A | SLERVE,: flor torque tube 2| MR
4399 | J.001809A/1 | { SPAR,: tra‘iling edge tab support 1 MR| C
2404 | J,00302 §sPIGdT At operating level 2 c
§Attaoh1ng parts for J,00302, Spigot
P8M/13375 | A27/GP ‘ Muti, 546" BSF L C
28W/1225L | SP 13/G i Washer, 5/16“ BSF L ¢
8189 | J,001895ND ésérRE:l:P, ba.lance at trailing edge 1 MR| C
PoE (Pre Mod Vam 3115)

RESTRICTED



e ar————

tpgm e e L e

Shaizh

ABROFOLLS

Bolt

| Ref. No. 4595)

i

| Note:- Pages 77 to 80
i “fiot issued.
xd

Issued with AL, L4 Vampire Mk.9.
Ref. No. Part No. Nomenclature 8}? M.R. ((Ell
SR N St.
5799 J.COML9CA/3 TAB (Nod Vam 303.) 1 o
1471 J,001807ND gHINGE 1125 wide 1 c
§Attach1ng parts for J.001807ND
I § {Hinge.
28D/8337 AS.12,48/1B EBolt ABA 29 C
28D/974) | AS.1248/2B iBb1%, : LBA 1 o
28M/10287 | AGS.2001/B1 i Nat) 2+BA 30 C
28W/12305 | SP 13/B ;Washer ABA 30 C
L3L7 J.001829 gIEVER for operating rod 1 c
. §Atfach1ng parts for J.001829 Lever
28D/8311 AS.1242/7C i Bplt,: 2BA 1 C
28D/8314 | AS.1242/10C §Boli: 2BA 1 C
28M/12929 | A27/CP ENat} QBA 1 C
J.00451 Efiaie washere 1
6433 J.0014924A EWEICHT balance 11 MR |C
'Attachmg parts for J.0014994A/3 Tab
28D/8337 AS 1248/1B Bolt, { 4BA: 29 C
28D/97hk | AS 1248/2B | Belt,: ‘4BA; 1 c
28M/10287 | AGS,2001/B1 | Nat) 4B 30 c
28W/12305 | SP.13/B gWasher, lg;BA 30 o}
J.00901 TUBE tonque 1% 1/2,0/D x17 SWG 2| MR
fii b ix 17" 1/ long T.45 (Make from
. | 1| iRef. No. 304/1786)
gAttachlng'parts for J.00901, Tube
|28D/12539 | A25/16C i Bplt,: 2BA 2 C
-|28M/10328 | AGS/2002/G/ §Nut P.BA 2 c
3953 J.0017014/1 WEIGHT balance 2 C
:Attachlng parts for J.001701A/1 Weight,
J.001801ND 1/1,:' BSF (Make from DHS..4 Mk,1 4

RESTRICTED



Vampire Mk.9

RESTRICTED
AFROFOILS
FIN AND BOOM

Page 81

(Issued with A.L.10)

Ref. No. Part No. 1234 56 Nomenclature D1 MR, by
St.
10,01 |J,0010074/3 FLN AND TATLBO(M Port (Pre Mod Vam 3,82) 1 A
10402 |J.0010084/1 Fﬂ\I AND TAILBOOM, Starboard 1 A
P (Pre Mod Vem 3482) :
12963 |J.0010074/L FLN AND TATLBOOM, Port (Mod Vam 3,82) 1 A
. (Pre Mod Vem 8508)
1296l |J.0010084/2 FH\I AND TAD_.BOOM Starboard (Mod Vem 3482) | 1 A
- ¢ (Pre Mod Vam 3508)
11942 |J.0010074/5 FIN AN'.D TATLBOM, Port (Mod Vem 3508) 1 A
11943 |J.0010084/3 |FIN AND TATLBOOM, Starboard (Mod Vam 3508) | 1 A
K, 00389 CONTROLS flying in Port boom 1
K, 00390 CONTROLS flying in Starboard. boom 1
"7 (For details see Controls
' : ‘section Page 241 )
J.00813A FIN “bop portlon, Port 1
J.00814A FIN, top portion, Starboard 1
3795 |J.001761A ‘BRACKET, for Pitot head Port fin only 1 | MR C
3169 |J.00825 BRACKJT rudder hinge 1 : C
(Pre Mod Vem 3508)
12611 |J.001981 BRACKET, rudder hinge 1 C
(Mod Vam 3508)
3171 |J.001049A PLATE rudder shroud, Port 1 C
3172 |J,001050A PLAI‘E rudder shroud, Starboard 1 C
J.005514/2 TAILBOCM, Port 1
J.00552A TA,]IZBQOM Starboard 1
K. 00355A }BRA("KEI‘ bottom, elevator and rudder 1
. | “control lever mounting
2478 |J.00484A 5P.AD, bumper at rear end of boom 1 C
Attaching parts for J.00484A Pad )
8D/8307 |AS.1242/2C Bolt, 2BA 11 C
10288 |AGS.2001/C/1 Nut, 2BA 1 C
28W/12252 |8P,13/C gwasher 11 C
2494 |No. 74 P.LAI‘E sover at access holes on 2 C
Py ‘outboard side of fin for
‘tailplane rear attachment
.. bolts (Palmer)
2475 |J.0063 PLATE, cover for front handhole on 1 c
A ‘inboard side of boom.
24,76 |J.0064 ~ PLATE, cover for centre handhole on 1 C
. ¢ 'inboard side of boom
I B ||

RESTRICTED




Page &2

(Issued with A.L.10)

FERSTRICTED
AEROFOILS
FIN AND BOCM

Vampire Mk.9

EPAATE for modification and serial
: . numbers

Ref. No Part No. 1 23456 Nomenclature S| MR S
S S St.
2477 | J.0065 ?PEA?E; cover for rear handhole on 1 C
: . ¢ inboard side of boom
§Attach1ng parts for J,0063, J.CO6L
. 1 | ‘and J,0065 Plates
28D/8300 | AS. 1242/1B ‘Bolt 'z,BA 10 c
2479 | J.00618D PLAfE ¢over for handholes at boom, 2 c
: : : j ‘wing joint
: tachlng parts for J,00618ND, Plate
28D/83%06 |AS.1242/1C _;Bol+ 2BA 16 C
2493 | J. 00133 ?PLAEE cover for handhole on outboard 1 C
: . i side of boom at fin
gAttacnlng parts for J.00133. Plate .
28D/8300 | AS.1242/1B ;Bolt ‘4BA 16 C
3950 | J.00786 EPEATES rover f'or handhole on outboard 1 C
. ¢ . i !side of fin
fAttacqlng parts for J.00786. Plate
28D/8300 | AS.124.2/1B §B:>1t LBA 12 C
Z.00909 1

RESTRICTED



Vampire Mk.9 AFROFOILS Page 87
RUDDER
P : No Cl.
Ref. No. Part No. 1:2.3:4:5:6: Nomenclature : MR of
H : ; off St.
3128| J.005834/1 |RUDDER 2| - |a
3173| J.001473 EDGE, trailing 1|M.R. | C
7400 | 3.0010434 | HINGE 1| - |e|
28D/11740| AS.2504/13G | =  BOLT . 5/16" BSF 10 - ¢
3357| J.00755 ACKET 1 - |C
3358| J.007564 LINK N
278/142| I.132498 RING, ball-race, Skefko A - |A
28M/770| A.16Y/GS NUT, 5/16" BSF, plain 1 - |C
28P/5032| AGS.78L4/3 PIN, split 1 - |C
28W/8533| AS.L71/G WASHER,  5/16" BSF, packing 1 - |C
Attaching parts for J.001043A, Hinge
28D/6989| A.1/LC Bolt, 2BA k. - |C
28W/3071| AGS.160/C Washer, 2BA L - |C
L699| J.001795 PEDESTAL, on main post 1|M.R. | A
Z.00909 - PLATE, for modification and serial 1 -
: numbers )
3175 J.00741A ‘RIB, end, bottam 11 M:R. | CH
3176| J.00147LA TAB, complete with attachment block 1|M.R. | C
J.001476 . BLOCK, attachment /2. 7R- /S 1 M.RY | s
J 001475 TAB 1 -
26| ps 242/ Attaching parts for J.001475, Tab _
28D /5855 ﬂﬁ:ﬁ:g% Bolt, LBA, countersunk head /5 - %’
LFEEFBT . Nut, 4BA, thin /22~ - |lol-
25D/ 12282 |AS I24Z//68 | :
2177| J.00770A - TIP, complete with mass balance 1|M.R. | C
250754 (A6 7/5’// NUT L BA THN 2 a

RESTRICTED




Page 88 Vampire Mk.9

’ . H | 5 5 No Cl.
Ref. No. Part No. 1:2:3:4:5:6: Nomenclature off | MR. | of
S St

RESTRICTED



A,7

Vampire Mk.9 AEROFOILS Page 89
TATLPLANE
No cl.
Ref. No. Part No. 1:2:3 . 4:5:6 Nomenclature ' MR of
P off St.
4585 | J.00600A/1 | TATLPLANE (Pre Mod.Vam.928) 11 - |a
%Dv/ggﬁg J.001891A/ND| BRACKET, assembly, for elevator trim jack 2 |M.R. |c
3180 | J.00196@ BRACKET, pivot 1 - |C
2525 | J.00197 BLOCK, ¢lamp 1 - o]
3181 | J.00588 BRACKET, hinge 2| - |c
Attaching parts for J.00588, Bracket
28D/7082 | A.1/4E ‘Bolt, 1/4" BSF L| - |C
2515 | J.0047 'BUSH, in end fitting, front spar b |M.R. |C
2516 J.0048 'BUSH, in end fitting, rear spar L |M.R. |C
T e :
2E57F ggm& RtF—et = e I - -
3680 | K.00491A/ND C , forward end 1 - |C
3681 | K.00493A/ND CABLE, rear end 1 - |
28P/828 | SP.4Y/B2 ' PIN, shackle 1 - |C
28P/5032 | AGS.784/3 PIN, split 1 - |C
355 | EOOE85A e toT—tEa, oD = - |L5
3678 | K.OOL87A/ND CABLE, forward end 1 - |.C
3679 | K.OOL89A/ND CABLE, rear end 1 = 1C
28P/828 | SP.LY/B2 PIN, shackle 1 - |C
28P/5032 | AGS.78L/3 PIN, split 1 - |C
3768 | AS.909/10CP | CHAIN, at trim jack 1] - |c
26DV/ 12 TP 1054 | CLIP, saddle, for guide tube »l - |c
Attaching parts for 12 TP 1054, Clip ,
28D/7013 | A.A/B1. Bolt, L4BA 1 - |cC.
28M/10287 | AGS.2001/B/1| Nut, 4BA, plain 11 - |C
28W/12305 | SP.13/B Washer, 4BA, standard 1 - |C
3360| J.00873  FORK-END, at elevator tab jack 1| - o
Attaching parts for J.00873, Fork-end
2524 | J.00893 _Bolt, 2BA 11 - |C
28M/10288 | CP.1 Nut, 2BA, plain pinnacle, Simmonds 1 - |C:
2517 | J.008904 JACK, elevator tab 1| - |a
2 Rfos 00455 - 00872 . BARREL , 1 -
7 [ T.132630 BEARING, ball-race, Skefko 1| - |a
. J.00526A BODY 1 -
28D/7110| A.1/11C 'BOLT, 2BA, through barrel and body 1 - |C
28D/8460| AS.1882/5C _BOLT, 2BA, countersunk head, through L - |C
P ‘body and retaining plate

RESTRICTED



R A

Page 90 AEROFOILS Vampire Mk.
TATLPLANE
n No. a
Ref. No. Part No. i2:3:4:5:6 Nomenclature MR of
' off st.
3060{ G.COE56A NIPPLE, complete with elbow and 1 - |C
. extension piece
26FN/149| 24425 ELBOW, Tecalemit 1 - |
28N/9796| SP.21 NIPPLE, grease (AGS.55L4) 1 - |c
26BY,/8472| 9807 PIECE, extension, Tecalemit 1 - |C
28M/5316| A.16Y/CP NUT, 2BA, plain, for bolt through L - |cC
body and retaining plate
28M/767| A.16Y/CS NUT, 2BA, slotted, for bolt through 1 - |cC
barrel and body
28M/770| A.16Y/GS NUT, 5/16" BSF, slotted, on 11 - o
operating spindle
28P/5032| AGS.78L/3 PIN, split ; 2 - |cC
96 | J.00367 PLATE, retaining, for ball-race 1 -
26BY/ DHS.69D SHIM,: for maintaining position of QR - |c
¢ nipple assembly
A ov/3547 J.00525 SPINDLE, operating 1 -
D.98435 SPROCKET, on operating spindle 1 - |C
2 AGS.160/E WASHER,  5/16" BSF, under nut on 1 - |C
operating spindle
Attaching: parts for J.00890A, Jack
2514 J.02359 Pin, pivo} 2 - |C
3187| J.001015A PLATE, attachment, for rear fairing . 2| M.R. | C
2519| J.00263 PLATE, cover, Yor access to trim cables 1 - |cC
Attaching: parts for J.00263, Plate
28D/8456| AS.1882/1C Bol%,: 2BA, countersunk head 6 - |C
25206| J.0026L. . PLATE, cover, for access to trim jack 1 - |C
: Attaching: parts for J.0026l4, Plate
28D/8456| AS.1882/1C Bolt, 2BA, countersunk head 8 - | C
Z.00909 PLATE, for modification and serial 1 -
numbers
3188 J.006054A RIB, nose, end 2|M.R. |C
3179| J.00874 - SLEEVE, bearing, for fork-end 1 - |C
Attaching parts for J.0087L4, Sleeve
.28D/7030| A.1/2C Bolt, 2BA L{ - |C
J.00261 TUBE,: guide, for elevator trim cables, 1 -
1.3/4" o/d x 22SWG x 34"0
long, DTD.310 '
Attaching parts for J,00261, Tube
28D/7013| A.1/1B Bolt, 4BA L - |cC
28M/10287 | BP.1 Nut, LBA, plain pinnacle, Simmonds L - |C

RESTRICTED

-~



RESTRICTED

Vampire Mk.9 AERCFOILS Page 91
TATTPLANE
; ; No Cl.
Ref. No. Part No. 1:12 3:4:5:6 Nomenclature : MR of
Lo : off St.
26DV/17| 12 TP 14 TATLPLANE. (Mod.Vam,928) , 1 - | A
2525| J.00197 BLOCK, clamp, at pivot bracket for trim 2 - iC
P : jaC-k
Attaching parts for J.00197, Block
28D/698%| A.1/4C Bolt, 2BA 2 - |cC
3181 | J.00588 BRACKET, hinge 2 - iC
Attaching parts for J.00588, Bracket
28D/7082| A.1/1LE Bolt, 1/4" BSF : Ll - |C
3180| J.00196A BRACKET, pivot, for elevator trim Jjack 2 |M.R. | C
26DV/225| 12 TP 21 BUSH, in end fitting, front spar 4 |M.R. | C
26DV/226| 12 TP 23 BUSH, in end fitting, rear spar L |M.R. |C
3768| AS.909/100P C , at trim Jack 1 - |C
2épv/ 12 TP 1054 CLIP, saddle, for guide tukte L -
Attaching parts for 12 TP 105A, Clip
28D/7013| A.1/1B  Bolt, LBA 1 - |C
28M/10287 | AGS.2001/B/1| Nut, 4BA, plain 1 - |C
28W/12305| SP.13/B  Washer, 4BA, standard 1 - |C
3360| J.00873  FORK-END, at elevator tab Jjack 1 - |C
_Attaching parts for J.00873, Fork-end
2524 J.0C893 Bolt, 2BA 1 - |C
28M/10288 | AGS.2001/C/1| Nut, 2BA, plain 1 - |C
2517| J.00890A . JACK, elevator tab 1 - A
'LD/‘/SOO‘;«/S— J.00872 © | BARREL 1 -
(27s/137] 1.132630 BEARING, ball-race, Skefko 1 - | A/
J.00526 BODY 1 - 4
28D/7110| A.1/11C BOLT,: 2BA, through barrel and body 1 - |Cl
28D/8L60| AS.1882/5C BOLT, 2BA, countersunk head, through | - |C
i body and retaining plate
3060 | G.00656A NIPPLE, complete with elbow and 1 - |C
' extension piece 1
26FN/LL9 | 24425 ELBOW, Tecalemit 1
28N/9796| SP.21 NIPPLE, grease (AGS.55L) 1
26BY/8472| 9807 PIECE, extension, Tecalemit 1
28M/5316 | A.16Y/CP NUT, 2BA, plain, for bolt through body iy ~
L retaining plate i
28M/767| A.16Y/CS NUT, ZBA, slotted, for bolt through 1 - |Gt
barrel and body
28M/770| A.16Y/GS NUT, 5/16" slotted, on operating 1 - |C
N spindle
28p/124€2 | SF.9/C.8 PIN, split 2 - |C
6782 | /2T R '/A// TAILPLANE Qoo Vam 307‘.5’) : { A
,?(;pW//7 /2:TF7 /A o : A
L?er_ Mod Yam squ




Page 92 AEROFOILS Vampire Mk.9
TATLPLANE
Ref. No. Part No. 1:12:3:4:5:6 Nomenclature . MR of
b off St.
J.00367 PLATE, retaining, for ball-race bearing | 1 -
132/¢ | J.00525  SPINDLE, operating 1 -

2 D.98435 SPROCKET, on operating spindle 1 - |C
28W/1225) | SP.13/G WASHER, 5/16" BSF, under nut on 10 - |c
: - cperating spindle

Attaching parts for J.00890A, Jack
2514 | J.00359 Pin, pivot 2| - |c
3187| J.0010154 LATE, attachment, for rear fairing 2 |M.R. |C
2519 | J.00263 P , eover, for access to trim cables 1 - |C
A¥taching parts for J.00263, Plate
28D/8456 | AS.1882/1C Bolt, 2BA, countersunk head 6 - |C
2520| J.0026. PLATE, ecover, for access to trim jack 1 - |C
Attaching parts for J.0026), Plate
28D/8L456| AS.1882/1C Bolt, 2BA, countersunk head 8 - |cC
26DV/1092| 12 TP 83A RIB, nose, end 2 |M.R. |C
3179| J.0087L4 SLEEVE, bearing for fork-end 1 - |C
. Attaching parts for J.0087L, Sleeve
4 28D/7030| A.1/2¢C Bolt, 2BA Ll - |c
J.00261 TUBE, guide, for elevator trim cables, ™ 1] E=
. 1.3/4" dia. x 22SWG x 340
2 long, DTD.310
s Attaching parts for J.00261, Tube
D/7013| A.1/1B +Bolt, LBA : L - |C
AGS.2001/B/1| Nut, 4BA, plain 4 - |c

e

e et L S










ifin,
P

™

>

RESTRICTED -
Vampire Mk.9 VAT UNDERCARRIAGE ARRANGEMENT  (Issued with A.L,10)
Ref. No. Part No. 1 234 56 Nomenclature & M.R. g}
Y
MATN UNDERCARRIAC{E ARRANGEMENT
- PORT (G, 001023)
MA]]\T UNDERCARRIAGE ARRANGEMENT,
- STARBOARD (G. 001022)
27G/14,105 | AH, 50329 BRAKE Dunlop (For details refer to 1 A
: AP, 515C, Vol,3, Part 1,
Sect 2, Chap 5)
Attachlng ‘parts for AH, 50329, Brake
28D/10742 | AS. 1242/ 5G Bolt, 5/16" BSF 7 C
28D/10743 | AS, 1212/6G Bolt, 5/16" BSF 2 C
G, 001649ND Nut, locking (Make from Ref 28M/13122) 3
281/13122 | A27/GS Nut, 5/16" BSF 6
P8P/9429528 |SP.9/C8 Pln Spllf 9
G,001737. CLIP undercarrlage jack hose L/H
G,001738 CLIP undercarriage jack hose R/H
Attachlng parts for G,001737 and
G.001738 Clip
‘ G, 001919ND Block, pack.mg Tufnol LFB, 82 1
28D/11126 |AS.1242/9B Bolt, LBA 1
08D/12528 |A25/1B Bolt, 4BA 1
28M/10287 |AGS.2001/B/1| Nut, 4BA 1
28W/12305 |SP,13/B Washer 1
12306 |SP.15/B Wasl'ier' 1
274/2087 |FCR/17N COVER Guter for wheel. Dunlop 1
FAIR]]\TG Wheel door and operating 1
Lo mechanism, Port (G 001103g
. : (For details see Page 115
FAIR:II.\_TG; wheel door and operating 1
R mechanism, Starboard
(G, 0011043 (For details see
I Page 115)
G, 0011014/1,. LHG compress1on jack and radius rod 1
S Port (Mod, Vam.3437)"
G,OO’HO?A/A LEG compress:Lon, jack and radius rod 1
P Starboard (Mod,Vam, 3437)
41%9 |G. 001707 FORKwEND ‘petween jack and 1
: Do compression leg
4286 |G.,001571 . NUT locking for fork-end 1
12021 |G, 001969 WASHER tab 1

RESTRICTED

‘%




RESTRICTED

Page 98 ALIGHTING GEAR
(Issued with A.L.10) MAIN UNDERCARRIAGT‘ ARRANGEIENT Vampire Mk.9
Ref. No. Part No. 1 2 34 56 Nomenclature gf? M.R. g%
27M/587 | AIR, 41192 jJACK, Lockheed (For details refer to 1 A
‘ AFL515F, Vol 3, Part 1, Sect 2,
; Chap.1)
fAf-ttachmg parts for AIR 41192 Jack
6446 | G. 001901 ‘Bolt, 1/4" BSF at radius rod 1 C
651 | G. 0087 QBol“ 1/4" BSF at compression leg 1 C
28M/13935 | AS8/ES ‘Nut, 1/4" BSF, for radius rod bolt 1 C
28M/12930 | A27/ES ' Nut, 1/4" BSF 1 c
28R/12431 | SP9/C6 ' Pin, split 2 c
28W/ 9418921 | SP13/E gwasiheir : 2 C
G. 001100A L'EG oompressmn Port (For details 1
see Page 109)
G, 0010994 3LEG compression, Starboard (For 1
: : details see Page 109)
3907 | G.00731A ENZ[P‘"’L complete with elbow and 1 C
g Co extension piece, Starboard
3908 | G.00O732A 3NIP:’LE - complete with elbow and 1 C
: : extension piece, Port
26FN/LL9 | 24425 FLBOW Tecalemit 1 C
28N/9796 | SP, 21  NIFFLE, grease 1 C
5661 | 24415 . . PIFCE, extension, Tecalemit 1 C
28N/9796 | SP, 21 ENIPPL._., grease on 'bolt G, 0053 1 c
12604 | G. 0010944/ 1, ROD radius I)’or‘r (For details see Page| 1 B
P N P
12605 | G, 0010954/, | fROD radius Starboard (For details see| 1 B
} Page 121)
§A‘ctac*11ng parts for G.0010944/) and
‘ S G.0010954/L, Rod
11886 | G. 001977 fBolt . (Mod Vam 3495) 4 C
654 | G.0053 ' Bolt. at compression leg 1 C
284/13122 | A27/GS ‘Nut, 5/16" BSF 1 c
P8P/9429528 | SP,9/C8 ' Pin, split 1 C
285/9419435 | A31/B12 . Screw, q,BA locking G. 0053, bolt 1 C
28W/12667 | SP,18/G Wa.sher ™ 1 C
4097 | G.001709ND SHIM : at bearing tube compression leg | QR C
447l | G, 001765ND | SHTM, uader grease nipple jack bolt 1 C
12607 | G. 002009 ST[M ' under radius, rod end fitting QR C
S (Mod Vam 3495)

RESTRICTED

a—



PN

Vampire Mk.9

MATN UNDERCARRIAGE ARRANGEMENT

RESTRICTED
ALIGHTING GEAR

Page 99

( Issued with A.L.10)

: ' No ClL
Ref. No. Part No. 1:2:3.4 56 Nomenclature off M.R. g{
MLCH.ANISM wheel door lock operating
. Port (15.U.19) (Mod Vam 3437)
N (For details see Page 125)
MECHANTISM. wheel door lock operating
. Starboard (15,U.20)
(Mod. Vam 3437)
L (For details see Page 125)
PYPES, wheel brake Port (Q.00189)
P '_ (For details see Page 721)
}P}I’ESI wheel brake Starboard (Q.00190)
-. (For details see Page 721)
3807 | D. 003189 PLATE (}:o.ver at top of compression leg, 1 C
: Port
3808 | D.003190 EPLATE ¢over at top of compression leg, 1 C
; : : Starboard
At tachmg parts for D,003189 and
: ¢ ¢ D,003190, Plate
28M/10288 | AGS. 2001/C/1 ;Nutx 2BA 8 C
285/2814 | A33/C16 iSéréW‘ 2BA 8 c
G. 001729ND QPLUG ha;rdwood for stub axle ends 2
L . 3/4" dia x 1" long
G, 0010264 ESWITCH U/c locking assy on Port 1
P compression leg only
3861 | G. 0010804 EBRACKET switch striker pin mounting 1 C
on lower torque link
3862 | G. 0010824 ;BRACKET switch mounting in upper 1 C
§ torque link
§Attanhmg parts for G,001080A and
15257 . i G.001082A Brackets
46%21% DHS.12 MK, 16 Bolt, | 2BA 2 Y
3863 | G.001059 ‘PIN. striker for micro switch 1 c
%Attachmg parts for G,001059, Pin
28M/10328 | AGS. 2002/C/1 Nut, 2BA . 1 C
5CW/14638 A SWITCH micro 1 B
EAttdch:mg parts for AM Ref No.
L BCW/4638
28D/12565 | A25/8B §Bolt LBA 2 C
28M/10287 |AGS. 2001/B/1 Nut, 4BA 2 C
5CW/ 4,638 A SWILCH U/C down assy. 1 B

RESTRICTED




Page 100

(Issued with A.L.10)

RESTRICTED
ALIGHTING GEAR
MAIN UNDERCARRIAGE ARRANGEMENT

Vampire Mk, 9

cl.
No. |\ R.

Ref. No. Part No. 1:2:3 4 5:6 Nomenclature off of
: St.
5370 | G, 001829 BRACKET, mounting micro switch Port 1 C
5371 | G, 001830 'BRACKET, mounting micro switch,
' : Starboard
‘Attachmg parts for G.001829 and
. G, 001830, Brackets
28D/12528 | A25/1B Bolt, 4BA 1 C
28D/12511 | A25/2B ‘Bolt, 4BA 2 c
28M/10287 | AGS, 2001/B/1 Nut, 4BA 3 c
28W/12305 | SP,13/B :Washer f 3 C
5CW/ L4638 ,-4 » SWITCH mloro 1 B
fAttachlng parts for AM Ref No,
f 50W/L.638, Switch
28D/12625 | A25/9B Bolt, 54BA 2 C
28M/10287 | AGS, 2001/B/1 Nut, 4BA 2 C
28W/12305 | SP.13/B ‘Washer : 2 c
28W/12307 | SP.18/B \Jasher L C
274/2786 | FC.7 ‘TUBE, imner for wheel, Dunlop 1 B
27A/2785 | A,H.9139 me bare. Dunlop (For detalls refer to| 1 A

AP.4515C, Vol,3, Part 1,
Sect. 2, Chap.5)

RESTRICTED



RESTRICTRD

ALIGHTING GEAR Page 101

Vampire Mc.9 _ MAIN UNDERGARRTAGE ARRANGEMENT (Issued with A’Léf)

Ref. No. Part No. 1 2 3 4 5 6 Nomenclature g&’ M.R. ‘s’{,

27A/2255 | FC.9 ETUBE 1nnerr for wheel Dunlop (Pre. Mod, | 1 B
Pii i Vam. 842)

27A/2786 | FC.7 gTaEE immer, for wheel Dunlop (Mod. Vam. | 1 B

L 8e)
27A/2086 | AH.8218 §WHEEL bare Dunlop (Pre. Mod. Vam. 842) | 1 A

' (For details refer to
; AP.4515C, Vol.3, Part 1, Sect.
i i i i1 2, Chap, 5)
27A/2785 | AH.9139 gWHEEL bare Dunlop (Mod., Vam. 842) 1 | A
P : (For details refer to
g AP.4515C, Vol.3, Part 1,
: Sect. 2, Chap.5)

RESTRICTED



Page 102

Issued with A.L.6

RESTRICTED

Vampire.MK. 9

Ref. No.

Part No.

1 23456 Nomenclature

No.
off

M.R.

Cl.
of
St.

Note: Pages 103 to 108 not
issued. '

RESTRICTED

—



HESTRICTED
AL TWG GEAR

ETUBE 'bea:c:ng S.82. (Alternative to
| Part No, "G, 001009)

Page 1&)/
Vomar e ok TOWPEESST N 1EG. MATN UNDERCARKTAGL ( Tosued with A.L.10)
Ref. No Part No. 1 2.3 4 56 Nomenclature No. M.R. (o:]f
, off St.
(. 001100A COMPRESSION LEG MAIN UNDERCARRIAGE, 1
- PORT
G. 001099A | COMPRESSTON LEG MAIN UNDERCARRIAGE 1
STARBOARD
28D/9639 |AS, 1242/1CE BOLY. 1/4% BSF locking bearing tube 1 C
: . front
28D/8330 |AS. 12042/ 117 BOLY . 1 4" BSF locking bearing tube 1 C
. rear
659 |G, 0073 ‘HOUSING, needle roller 2 C
2 4/58, |AIR. 51756 LEG compression, Lockheed, Port 1 A
. L  (For details refer to AP.4515F
: -' Vol,3, Part 1, Sect 2, Chap 1)
27M/583 |ATR. 51757 LEG. ;,omp,ess:Lon Lookheed 1 A
o . Starboard (For details refez
to AP,4515F, Vol 3, Part 1,
, ~ Sect.2, Chap.1)
10061 |G. 001008A LEVER. Jack operating, Port 1 C
" 10060 |G, 001007A% 'LEVER. jack cperating Starboard 1 C
‘ 3601 |G. 0086 . BUSH 1 C
Af Tuhwg parts for G,001008A and
: ~ 1 G.001007A. Lever
L O47 |G, 001695 ‘Bolx, 5/ 16" BSF IR C
10058 |G, 001003 LEVER radlus rod operating Port 1 C
10059 |G. 00100k | LEVER;, Ladlas rod operating Starboard 1 C
A ‘m hing parts for G,001003 and
: G 00100k ; Lever
10064 |G, 001013 iB’ol}* - 5/16" BSF 2 C
28N/13122 |A27/GS  Nut. 5/16" BSF 2 C
28P/9429528 |SP. 9/C8 Pin split 2 c
14,72 |G. 001763 . Shim | 2 c
28W/12667 |SP. 18/G ffW@Sher 2 C
28N/9796 |SP. 21 ;mm grease 1 C
10062 |G, 001014 - NUT: 1/4" BSF, locking bearing tube 2 C
24/9501105 pa : ROLLER,: need.le at bearing tube 8 B
L 3m/m0/Dx238m/mlong
© ¢ ! ! ! Ransomeand Marles .
10063 |G. 001009 ETUBE beamng DTD 306 1 C
G.001989 1

RESTRICTED




RESTRICTED

Page 110 ATTGHTING GEAR
(Issued with A..L.’IO) CCUFRESSTON LEG, MAIN UNDERCARRIAGE Vampire Mk .9
: CL
Ref. No. Part No. 1 23 4 5°6 Nomenclature gf? M.R. of
: St.

Pages 111-114 not issued.

RESTRICTED



ALIGHTING GEAR

FATRING, WHEEL DOOR AND OPERATING MECHANISM Page 115
Vampire.MK.9 MATN UNDERCARRIAGE (Tssued with A.L.6)
Ref. No. Part No. 1 2 3 4 5 6 Nomenclature o | MR F

St.
FAIRING VH{EEL DOOR AND OPERATING 1
. | | VECHANISM, MAIN UNDERCARRIAGE
i . i 1 i iPORT (Gaocmos)
FAIRING WHEEL DOOR AND OPERATING 1
i | MECHANISM, MATN UNDERCARRIAGE
L 1 1 | | STARBOARD (G.00110L)
DHS ¢ 30 MK, 4 CLIP tubular 1
4571 [3.0015774/% ' DOOR, | wheel, Port 1 B
4572 [3.001578A/1 i DOOR,  wheel, Starboard 1 B
. 0C1591 : ‘;BRACK..T hn_nge front 1
iA‘_btach:Lng parts for G.0C1591 Bracket
28D/13031 |AS,12LL/1LE :Bolt,: 1/4" BSF 3 C
28M/12928 A, 27/EP i Nt 1/4" BSF 3 C
738 [3.001593 ;Packn_ng QR C
714 G.0C139 EBRACK_.T hinge rear 1 C
i Aftaching parts for G.,00139, Bracket
6522 3,001699 ?Bolt, special L C
28V/12928 h27/EP .Nét, 1/4" BSF L C
717 (.0C159 gPackmg QR C
L4566 $.001771A EBRACKET, mounting, micro switch 1 c
P . Port
L4568 ,001772A BRACIG,T, mounting, micro switch 1 cl-
i i ¢ i iStarboard
N. 002781 §CABIE, m:Lcro switch, Port 1
N.00278% §CABLE, micro switch, Starboard 1
5E/3060 { {CABIE, Dupren 6 amp QR C
5K/2576 AP 'SLEEVE L c
5K/2577 BP . SLEEVE 2 C
‘Attaching parts for N.002781 and
. . i I IN,0C2783, Cable
PDHS. 336.MK. 5B é_c}.i;‘) . "P" 3
4187 (.001697 §CATCH front Port 1 C
4188 [.001698 {CATEH, front Starboard 1 c
%Attachlng parts for G.001 697 and
PP G 001698, Catch
28D/13552 AS.12L4/13E %_Bolt 1/ " BSF 2 c
28M/12928 W.27/EP Nat} 1/4" 2 c
28W/12253 EP.13/E Washer 2 c
718 (.00145.MK2 §Wésher, 1/4" BSF, serrated 2 o}

RESTRICTED



ATIGHTING GEAR

Page 116 FATRING, WHEEL DOOR AND OPERATING MECHANISM
(Issued with A.L.6) MAIN UNDERCARRIAGE Vampire MK.9
Ref. No. Part No. 1:2:3:4:5 16 Nomenclature Ot?. M.R. of
N R St.
715| G.00L59 i GATCH, :rear, Port 1 C
719| G.00458 ! GATCH, irear, Starboard 1 C
§ Attachlng parts for G.O0L59 and
P i i (,00458, Catch
28D/15052| AS,124L/9E Bolt, 1/4" BSF 2 C
28M/12928| A.27/EP { Nut, i1/4" BSF 2 C
28W/12253| SP.13/E gWasher 2 C
718| G.00145.MK.2 ;washer, 1/4" BSF, serrated 2 C
28N/9796| SP.21 NIPPLE, grease at hinge brackets 2 G
5CW/4.638 A : SWITGH, micro 1 B
§ Attachlng parts for Ref.Nc. SCW/L638,
I i i Switch
28D/11246| AS.1248/8B | | ‘Bolt LiBA 2 o
Attachlng ‘parts for G.0015774/4
: i and G.0015784/L, Doors
742| G.00323 MK9 PJ,n shackle 2 G
28p/12462| sP.9/c8 Pin spllt 2 G
28W/12253| SP.13/E Washe: 10 C
L4242 | G.0010254/1 F* TNG compress:l_on leg, Port 1 B
4241 | G.0010244/1| FAIRING, dompression leg, Starboard 1 B
7221 G.00155 EEYE—BOLT at front lug, for 1 G
{ i i compression leg
Attachlng parts for G.00155, Eye-bolt
28D/13047 | A.25/10G Bolt, 5/16" BSF ‘ 1 C
28M/10291| AGS,2001/G/A Nut, 5/16" BSF 1 C
28W/1232).| SP.15/G EWashe QR G
723| G.0C155.MK.2 EYE-BOLT through lugs 2 G
Attachlng parts for G,00155, MK. 2
i Eye-bolt
28M/10291 | AGS.2001/G/A Nut, 5/16" BSF 1 a
28W/1232| SP.15/G §V\zasher;' QR (o
G.0010284/2 F’A'[RTNG Port 1
G.0010274/2 BATREING, Starboard 1
732| G.00160 : UG, ieyebolt, front, Port 1 q
724 G.00161 LUG, ieyebolt, front Starboard 1 q
Atﬁachlng partséfor G. 00160
P and G 00161
28D/11527| AS.1242/17C Bolt; 2BA 2 q
28M/10288| AGS.2001/CA Nut, i2BA 2 g
G.00158 MK) Packing, OIS wide x 1/16" thick x 1% | QR
PE { long, LFS.21

RESTRICTED

."'\.



ALIGHTING GEAR

FATRING, WHEEL DOOR AND OPERATING MECHANISM Page 117
Vampire.MK. S MAIN UNDERCARRIAGE (Issued with A.L.6)
No Cl.
Ref. No. Part No. 1 2 3 4 5 6 Nomenclature Oﬁ. M.R. (S)E
38421 G.001029 EIUG eyébolt rear 1 C
A’ctachmg parts for G, 00’1029> Tug
28D/10571| AS.1242/17E Bolt, 1/4" BSF 1 c
28M/10290| AGS.2001/E/1 Nu’c :/zw BSF 1 C
31551 G,001L3A/1 SA’DDLE loca‘blng compression leg 1 c
i i Port
3156 | G,001LL4A/" SADDI.E “Mocating compression leg 1 Cl
| 1 ¢ Starboard
Attach:mg parts for G.C01434/1
it and Ge OO1Z.J+A/1 Saddle
28D/10571 AS 124,2/13E ;Boj_t 1/4" BSF 1 C
8D,/9296 124.2/15E Bolt, 1/4" BSF 1 C
28M/10290 AGSg2001/E/4 Wut,; 1/4" BSF 2 C
o8W/12253 | SP.13/E Washer: | 2 C
o8W/12496 | SP,15/E Waisher: ! 6 C
731 | G,CO145 Washer, 1/L4" BSF, serrated, for front
P 5 polt.
3852 | G.001531 '_SCREEN clamplng for strap round 1 C
: ; compression leg
4,361 | G.001739A S’llb‘;r‘hNER flanged, Port 1 C
1,362 | G.001740A S ‘LNER flanged, Starboard 1 C
5279 | G.0C1735 | GUT n, hose 1 C
3157 G.,OO'151A,/1 DTRAP round compression leg 1 C
At‘ta;clrtmg parts for G.00151A/1, Strap
725 | G.00150 Pin, hinge 1 C
28P/12462 | SP.9/C8 Pin, split 1 C
3158 | G.C0660 l‘ube, dlstance 1 C
729 | G.001L9 I'RUNNION for clamping screw, at 1 c
. . 1 | ! strap round compression leg
7%0 | G,00149 MK.J Ryuimon for clamping screw, at 1 c
locating saddle for compress-
i ion lege.
;Attafchmg parts for G.00149 MK.2
i Trunnion.
o8P/12462 | SP.9/C8 §1>in, s Qt 2 G
3159 | G.00660.MK. 1 Tube, :dlstance 1 C
Attaching parts for ¢.0010254/1 and
P 111 @.0010244/1, Fairing ,
28D/12819 | A.25/12G Bolt, 5/16" - 1 G
28M/10294 | AGS.2001/G/{ :Nut, 5 16" 2 G
o8W/1232k | SP.15/G ;Washer : QR G

RESTRICTED



il TING GRAR

Page “4¢€ FATRING, WHEEL DOCR AND OPERATING MECHANISH
(Issued with A.L.6) MATN UNDERCARRIAGE Vampire .MK.O.
Ref. No. Part No. 1 2 3 4 5 6 Nomenclature gﬁ’ M.R. (glf

I H St.
L4082 | G,001595A FRAME Wheel door operating, Port 1 C
. i1 11 (Pre Mod Vam 3320)
10377 | G.CO1595A/1 FRAME wheel door operating, Port 1 C
C 0 (Mod Vam 3320)
L4083 | G.CO1596A FRAME | wheel door operating, Starboard 1 C
i i1 i1 (Pre Mod Vam 3320)
10378 | G,001556A/1 FRAME . wheel door operating, Starboard 1 C
1 (Mod Vam 3320)
735 CT.1 ?USE 2% long, Oilite 2 o]
726 | CT.1 i BUSH, " long, Oilite 2 c
737 | G.C0397 smm% rubbing, Port EPre Mod Vam 3320)| 4 C
10376 | G.001947 . BTRIP, rubbing, Port (Mod Vam 3320) 1 C
739 | G.C0396 S'.ERZEP rubbing, Starboard (Pre Mod 1 C
T Vam 3320)
10375 | G.001948 sm_ rubbing, Starboard (Mod Vam 1 c
: i1 3320)
Attachlmg parts for G.00397
P G, 001947, G. 00396 and G.00198
28D/8509 | AS.1242/14C | i Bolt, 2BA 5 C
28M/10288 | AGS.2001/GA| | Nut, 2BA 5 C
28W/12252 | SP,13/C Washer 5 C
Attachang.parts for G.0015954A,
I © G.001595A/1, G,Q01596A and
; g : 5 : G' OO1596A/1 Frame
600 | G,C0323 MK1| Pih,i shackle, at bottom of frame 2 C
741 | G,C0323 MK8 | Pin, shgckle, at top of frame 2 C
28P/124,62 | SP.9/C8 Pin s;;pht I C
28W/12253 | SP,13/E washer; . QR C
745| G.C0129 ;‘PA;’DD g:‘uidé, at bottom of wheel door 2 G
R I : i operating frame
Attachlng parts for G.00129, Pad
28L/12931 | A.27/ET Nt ; 4/ BSF 1 G
G.00739 Waishex, packing <R
28W/14182| AS,1903/E10| Washex, ‘ssddle QR g
2 THS, 69/DD Waisher, ishim QR G
24fnf 5275 A
4351 G.0C01573A ROD,: radiys, wheel door operating 2 d
736| CT.1 BUSH, 3/8" long, Qilite 1 q
- A’tztao irg iparts for G.001573A, Rod
-~ 721| G.CO128A Eye-bdlt, :5/16" BSF 1 o
28L/13326| A.27/GT Nut, Iodking 5/16" 1 q
605| G,00323 Mk6| Pin, shgckle 1 o
28p/12462| SP,9/C8 Pin sp]q.t 1 q
28W/12253| SP.13/E Washer | 2 q

RESTRICTED



ALIGIPING GEAR

FATRING, WHEEL DOCR AND OPERATING MECHANISM Page 119
Vampire MK 9 MATN UNDERCARRTAGE (Issued with A.L.6)
No. Cl.
Ref. No. Part No. 1: 2 3: 4 5 6 Nomenclature off M.R. of

St.

S’IERUT épfing wheel door radius rod

2

713 |G.001 3k . CAP, end inner tube 1 C

712 |G.C0133 . CAP, end cuter tube 1 o]

74 |G.C0130 SPRING 1 C
G.00132 TIIBE rner, 1/16" o/d x 22 SWG x 1

. 5175 long T.L5 (Make from
i i1 i i ! Ref. No. 30A/2021)
G. 00131 TU.BE, outelq 3/L" o/d x 22 SWG x 1
- Pi517h 1eng To45 (Make from
P ! Ref No, 30A/1823)
At‘tacl'ung _par'te for Strut

28P/8L0 |SP.4Y/Blk Pin, shackle 1 C
28B/1019 |SP.L4Y/B17 Pin, shackle 1 C
o8B/12462 |SP.9/C8 Pin, split 2 C

o8W/12252 |SP.13/C Washer

RESTRICTED



g g . K e

Fage 120

(Issued with A.1.6)

RESTRICTED

Vampire MK 9

Ref. No.

Part No.

1 23456 Nomenclature

No.
Off

M.R.

ClL
of
St.

RESTRICTED




RESTRICTED
ALTGHTING GEAR

Page 121

Vempire 1. 9 RADIUS RCD MAIN UNDERCARRTAGE (Issued with A.L.10)
No. CL
Ref. No Part No. 1 23 4 56 Nomenclature off M.R. of
St.
19605 | G.001094A/4 | ROD, RADIUS, MATN UNDERCARRTAGE FORT 1 B
(3Mod Vem 3437)
12605 | G. 0010954/ | ROD, RADIUS. MAIN UNDERCARRIAGE 1 B
' STARBOARD (Mod Vam 3437)
11894 | G. L0199 BOLT. contact, micro switch spring 1 C
confact lever (Mod Vam 3495)
Attaching parts for G.001999. Bolt
28L,/1312,. | A27/CT 0t 2BA 1 C
691 | G, 0069 BOLT. stop lower link 1 C
Attaching parts for G. 0069, Bolt
28L/13326 | A27/GT Nut. 5/16" BSF 1 c
o8W/1225i | SP.13/G Washer 1 ¢
3615 | G. 0010154 EYE BOLT in lower link 1 C
€53 | G. 0040  BUSH 1 C
Attaching parts for G.O001015A. Eyebolt
699 | G.O0L1 Nut. locking 1 C
G. 001501 ‘Washer locking 1
11888 | G. 001974 FITTING: end bear ing tube. front Port 1 C
; : (Mod Vam 3495)
11887 | G. 001973 ':FI'I‘T]Z\TG end bearing tube. front 1 C
f - Starboard (Mod Vam 3495) .
11889 | G. 001971 ;FITT:DIG end bearing tube, rear 1 C
; (Mod Vam 3495)
5Attachmg parts for G. 001974,
: - 3.001973 and G.001971
. . Fitting
28D/12543 | A25/6E Bolt. 1/L" BSF 1 C
10062 | G.00101L Nut 1/’ " BSF 1 ¢
26DV/69 | 12.U. 3154 'LEVER, “ontact micro switch, Port 1 ¢
26DV/70 | 12,U,316A LEVER, contact micro switch, Starboard 1 C
?A’ctachmg parts for 12.U. 31B5A and
’; . 12,U.316A, Lever
b8E/9429528 | SP. 9/C8 Pin, split 1 C
|

RESTRICTE




RESTRICTED

Page 122 ALIGHTING GEAR
(Issued with A.L.10) RADIUS ROD MATN UNDERCARRIAGE Vampire Mk, 9
Ref. No. Part No. 1:23 456 Nomenclature gﬁ? M.R. S}
: St.
666 |G. 00594 LINK, Iower Port 1 C
671|G.0060A - LINK, lower Starboard 1 ¢
667|G. 0038 BUSH = - o
Attachlng parts for G,0059A and
. : G.006QA, Link
690|G. 0051 ' Bolt, 3/8 BSF 1 Q
281/13123|A27/JS - Nut, 3 ‘8 BSF 1 C
28F/ 9429528 |SP,9/C8 Pin, split 1 C
12,U.,11ND . Was;he‘r : M‘a.ke from Ref 28W/12667 1
11891 |G, 001984A IINK, upper Port (Mod Vam 3495) 1 C
11890|G. 0019834 LK, ypper, Starboard (Mod Vam 3495) 1 C
669 |G, 0072 ’HOUSING needle roller 2 C
28N/9796 | SP, 21  NIFFLE, grease 2 C
697 |G, 00348 - PLATE, spring anchorage 1 C
: Attachlng parts for G,00348, Plate
693 |G, 00347 Bolt, 2BA 2 C
12541 |G, 0019884/ }PLATE latch complete with Teleflex box | 1 B
» cable and wheel Port
: (Mod Vam 3437)
-12540/G,001987A/1 iPLAII‘E latch complete with Teleflex box | 1 B
: Do cable and wheel Starboard
SRR (Mod Vam 3437)
27K/9%9|D, 21392 BOX wrapped Teleflex No, 2 Port 1 C
27K/960|D. 21393 BOX, wrapped Teleflex No. 2 Starboard 1 C
G,001997 BRACKE.T switch contact L/H 1
: (Mod Vam 3495)
G.001998 BRACKET switch contact R/H 1
| (Mod Vam 3495)
3618|G. 0010884 PLATE latch inner, Port _ 1 | MR o
3619|G, 0010894 PLATE, latch inner, Starboard 1 MR C
3617 |G.001087A ‘FLATE, latch outer 1 MR C
11915|G. 0019794 SIEEVE :jack operating 1 C
: (Mod Vam 3495)
3529 |G,0048 BUSH at jack attachment lug 1 C
669 |G, 0072 : HOUSING needle roller 2 g
27K/956|C. 20059 fWHEEL; wrapped Teleflex No, 2 1 C
: z Port
27K/957|C. 20060 TJHEEL wrapped Teleflex No, 2 1 O
: Starboard
Attachlng parts for C,20059 and
, P C.20060, Wheel i
682|G, 0091 4 = C

;Sqrqw,g 2BA

RESTRICTED



RESTRICTED

ALIGHTING GEAR Page 123
Vampire Mk 9 RADTUS ROD MAIN UNDERCATRIAGE (Issued with A.L,10)
R T : NO. Cl.
Ref. No. Part No. 1 23 4 5:6 Nomenclature off M.R. (S)f
26DV/819 | 12.U,313 PLATE. mounting micro switch, Port 1 c
26DV/820| 12,U, 314 PLATE, mounting micro switch, Starboard 1 C

Attaching parts for 12,U,313 and
' 12.U.314, Plate

704 | G.00355 . Screw, L;BA 1 ¢
702 | G,0071 _ROLIER between latch plate and lower 1 C
P © - 1link
\ .Attachmg parts for G,0071, Roller
692 | G. 00203 Bolt, /4" BSF 1 c
700 | G. 00440 ‘Nut, 7/L" BSF 1 c
28FP/9429528 | SP.9/C8 sz, spllt 1 c
24/950110L £ -ROIIER need.le 3 m/m 0/D x 19,8 m/m long| 168 B
:  (Rensome and Marles)
705 | G, 00342 »SE’RING between latch plate and lever 1 C
701 | G.00354 STUD, LBA micro switch mounting plate 1 C
positioning and contact lewver
. pivot
5CW/ 4638 A 'swmcH micro 1 B
Attaching parts for Ref. No, 5CW/ 14638,
’ - Switch
28D/12565 | A25/8B Bolt, L4BA: 2 C
28M/10287 | AGS.2001/B/1 !Nt;t; z{BA : 2 C
10063 | G, 001009 3TUBE bear:l_ng latch, plate and upper 1 c
SRR 1mks(DrD306)
G. 001989 'TUEE ‘bearing latch, plate and upper 1

‘link 8,82 (alternative to
. Part No, G,001009)
709 | G, 0082 'WASI*ER “on bearing tube

3 C
708 | G, 0081 ‘WASHER, : spring on bearing tube 2 C
1 C

4473 | G.0O1767 ?WASHER, : spe01al on bearing tube

FETRTETI TRt crE To TR TG
o InTO LU



Page 124

(Issued with A.L.10)

RESTRICTED
ALIGHTING GEAR
RADIUS RCD, MATN UNDERCARRIAGE

Vampire Mk .9

: Cl.
Ref. No. Part No. 1 234 5:6 Nomenclature g&’ M.R. gf
t.
2 % My A LELL LA e A s /,;'4‘,./,,/;.- I
Z 7/,/”/*/1/0 )' '." o 7y el /{”m’ e //
1 h
177 e N o N L
/ l /1 Lp/ AL X YA [ RE, ) e |
4 . HE - e 1
L1 frre & v Ty, R L
2 A Z 7441/ ST vy S lre

RESTRICTED



Vampire Mk, 9

RESTRICTED
ALIGHTING GEAR
WHEEL DOOR LOCK OPERATING MECHANISM
MATN UNDERCARRTAGE

Page 125

(Issued with A.L.10)

: No. Cl.
Ref. No. Part No. 1 23456 Nomenclature off M.R. g£
WI-_; DOOR LOCK OPERATING MCHANISM MAIN 1
. UNDERCARRTAGE PORT (15.U.19)
(Mod Vam 3437)
WHEIIL DOOR ‘LLOCK OPERATING MECHANISM MAIN 1
. | UNDERCARRTAGE STARBOARD
(15.U.20) (Mod Vam 3437)
28D/12565 |A25/8B BOL'l‘ ABA Cable clamping at wrapped box | 1 C
Attaching parts for A25/8B, Bolt
28M/10287 |AGS,2001/B/1 Tt LBA : 1 C
28D/12566 |A25/6C BOLT, _ZBA cable locking at wrapped box 1 C
28F/14053 |AS.3180/6C CLIP, for teleflex cable 2 C,
Atite xchnng parts for AS 3180/ 6C !
28D/1251). |A25/7C Bolt, 2BA (rear clip) 1 C
28D/12566 |A25/6C Balt, 2BA . (front clip) 1 c
28M/10288 |AGS,2001/C/1| MNut @ : 1 C
DB/ 19175 | SP. 15/C Washer 1 C
4201 |G, 001605 LUG gulde locating pin 1 C
Attachmg parts for G,001605, Lug
28M/10290 |AGS,2001/E/1 Nut, 1/ A BSF 1 C
675 |G. 00391 PZI\I 1ocat1ng in operating box on radius | 1 C
‘rod
Aftach:l_ng parts for G,00391, Pin
28P/9429528 |SP.9/C8 Pm, Spll‘t 1 c
27K/1369 |E.43282 UNIT control "peleflex" wheel door lock | 1 C
‘operating front Starboard
P (Mod. Vam, 3437)
27K/1371 |E. 43322 UNIT control "peleflex" wheel door lock | 1 C
: . ‘operating front Port
: (Mod. Vem, 3437)
27K/1368 |E.43281 UNIT control "Meleflex" wheel door lock | 1 C
: . ‘operating rear Starboard
(Mod Vam. 3437)

RESTRICTED



Page 126

ALIGHTING GEAR

VHESL DOOR LOCK OPERATING MECHANISM

(Issued with 4,1.10) MAIN UNDERCARRIAGE Vagpire MK.9
T No. CL
Ref. No. Part No. 1°2:3:4°5:6 Nomenclature Off M.R. g{
27K/1 370 B . 43321 -UNIT, control "Teleflex" wheel door lock 1 C
. operating rear Port
(Mod Vam 3437)
- For details of all Teleflex
- Units refer to AP, 4515@ Vol 3,
: ' ‘Part 1
§A‘ttach1ng parts for E.43282, E.L3322,
© U E.43281 and E.43321 Unit ‘
28D/12120 AS.1242/16C _?Bolt 2. BA 2 C
28M/10288 AGS.2001/C/1 | Nut, 2 BA 2 C
P8W/ 941 9475 ISP. 15/C ‘Washer | 2 C
28L/11069 |AGS. 2035/C ' WASHER, . cable locking bolt 2 C

RESTRICTED




Mo s vl aaoay

ALTIGHTING GEAR

Page 127

Vampire Mk.9 NOSE WHEEL ARRANGEMENT (Issued with A.L.6)
Ref. No. Part No. 1 2 i3 §4 5 6 Nomenclature g‘? M.R. (g:lz
NOSE' WHEEL ARRANGEMENT (G.0010L0) 1
27A/2070 | NFR.30 iCOVER, outer for wheel Dunlop 1 1A
FAIRING, wheel door and operating mech- 1
: % ¢ anism (G.00319) (For details
P see Page 139)
3602 | G.O06L7A FIT'IING end jack arm at compression leg 1 C
G. 00201 'BUSH, :(Make from Ref. No. 30B/1395). 1
Attachlng :parts for G.006L47A, Fitting
647 | G.00202 Lock.nut 1 C
27M/ LG | ATR.LO542 JACK LOCkheed (For details refer to 1 A
i i i AP.L515F, Vol.3, Part 1,
: i 1 i1 Sectel, Chap'l)
Attachlng parts for AIR.LO542, Jack
4397 | G.00756 Bolt, ijack arm attachment 1 c
3058 | G.00649 Bolt :jack body attachment 1 C
5897 G.001895A Nlpple COmplete with elbow and extension 1 C
: i piece Starboard
7N/9796 | SP.21 Nlpple, igrease 1 C
12930 | A.27/ES : 1/4" B.S.F. jack arm attachment 1 o}
28M/13122 | A.27/GS Nut 5/16" B.S.F. jack body attachment 1 c
28B/12462 | SP.9/C8 Pm, split 2 c
4474 | G.001765ND | Shim, i3/8" o/d x 1/L" i/d x 0%010 thick 1 C
28W/12253 | SP.13/E Washer | 1 C
28W/12254 | SP.13/G Washer 1 cl
26DV/1288 | 12.UN.1654/ IEG compre531on (less wheel tyre and 1 Al
ND Erd tube) (Pre. Mod. Vam, 3203)
L 11 1. (For details see Page 131)
10238 |12.UN.1854/ IEG compres31on (less wheel tyre and 1 A
ND i1 i1 tube) (Mod. Vame. 3203) (For
H I details see Page 131)
Attagcbmg ‘parts for 12.UN.165A/ND or
i i i i i 12,UN.185A/ND, Leg
28D/12634 | A.25/18E Balt, 1/4"% B.S.F. 2 c
28M/12930 | A.27/ES Nut,: /4" B.S.F. 2 C.
28P/12462 | SP.9/C8 Pin,; split 2 *-P.%l‘
3349 | G.0028L/1 Tubel, bearing 1 (o0

RESTRICTED



KESTRICTED

Page 1.28 ALIGHTING GEAR
Issued with A.L.6) NOSE WHEEL ARRANGEMENT Vempire Mk.9
Ref. No. Part No. 2 3 4 5 6 Nomenclature (rjf? M.R. ?{
PoE : St
26DV/767| 12.UN.93A ‘ROD; radius (For details see Page 143) 1 A
‘Attachingiparts for 12,UN.934, Rod
10055/ G. 001 04k gBélé,’a+ link joint 1 o]
10057| G. 001053 Bolt, iat top structure joint, bottom 2 C
623| G. 00292 Mk.3 ,Bolt, ‘at top structure joint, top 2 C
28N/9796| SP.21 Nipple, igrease, at link joint 1 C
28M/13267| A.2L4/GS ‘Nut; 5/16% B.S.F. bolt at link joint 1 C
28M/1312| A, 2L/TS §Nut 3/8" B.S.F., bottom bolts at top 2 C
P :  structure joint
" 28M/13122| A.27/GS ;Nut 5/16Eg B.S.F., top bolts at top 2 C
: i i structure joint
28B/12462| SP.9/C8 §£dn $p11t 5 c
28S/3370| A. 31/B8 'Screw, 4BA, locking link joint bolt 1 c
10056 | G. 001046 iShim, iat top structure joint 2 C
G.001054 ETube, distance, on top structure joint 2
i i i i ¢ ¢ bottom bolts
764| G.00303 Tube,.dlstance, on top structure joint 2 C
. ) i i i 1 top bolts
28W/12666|SP.14/G gwasher, ibolt at link joint 1 C
28W/12255| SP.13/J ‘Washer, itop structure joint, bottom bolts| 2 C
28W/12254|SP.13/G Wdsher, itop structure joint, top bolts 2 C
28L/11067| AGS.2035/B Washer, af locking screw 1 C
simchURE top (G.001615) (For details A
) i i see Page 147) £ '\s;ih =
27A/2071|NF.2 =TﬁBE,§inner, for wheel, Dunlop . 1 A
27A/2069| AHO.17219 WHEEL ba;e, Dunlop (For details refer 1 A

fAitgcéing'

to AP.4515C, Vol.3, Part 1
Sect.2, Chap.5)

parts for AHO.17219, Wheel
(See Page 131)

S

RESTRICTED



Vampire Mk.9

RESTRICTED
ALIGHTING GEAR

COMPRESSION LEG NOSE WHEEL

Page 131

(Issued with A,L.12

Ref. No. Part No. 112:3:4:5:6° Nomenclature off M.R. | of
N N N B St.
26DV/1288 12.TUN.165AAD VOMPRESSION IEG NCSE WHEEL (less wheel 1 A
i i it il tyre and tube).
i i1 (Pre. Mod. Vam. 3203)
10238 12.UN.185AAD C@M;PRLSSI@N LEG NOSE WHEEL (less wheel 1 A
. i i1 tyre and tube)
fif i (Mod. Vam. 3203)
611 G.00223 AXIZE tube nose wheel 1 C
Attachlng parts for G.00223 Axle
630 G. 00221 iCap; énd ! 2 C |-
28M/12930 A.27/ES ‘Nat, £/4" BSF 2 C
28P/9,42952865P.9,/C8 :Pin} split 2 c
750 G.00222 :T}e«rg)d' : 1 C
26DV/1158 [L2.UN.161 'BARREL, | shock absorber 1 c
61L G. 00229 i BEARTNG, lower 1 C
5611 13.UN.143 {BEARTNG; upper 1 C
3611 G.00311 :BUSH,:at radius rod 2 o]
3610 G.00210 {BUSH, iat support link 2 C
615 G.00233 i !BUSH,inose wheel retracting pivot 2 C
2A/9500503 [BKF.08 §BEARmG, thrust, lower, in head of 1 B
i  barrel Skefko
2A/9500502 BKF.B8 BEARING thrust, upper, in head of 1 B
barrel Skefko
628 G.00193 §BUSH at radius rod pick-up joint 1 c
5509 13.UN. 147 i CAM,; .‘,se*Lf centering (Pre. Mod. Vam. 3580) |1 C
12838 13.UN.199A iCAM; selficentering (Mod. Vem. 3580) 1 c
631 G.0072) CAP retaj.nlng locking plunger and 1 o
i  spring
3614 G. 0066LA CLAMP Jotating bearing 1 C
G, 00668 B@lt sécuring clamp halves 2
§Attach111g parts for G,00664A Clamp
3616 G. 00108 iBplt, i1/4" BSF L c
3556 G. 00667 iBo1t, i3/4" BSF 1 c
648 G.00212 iNgt; . 3/4" BSF 1 c
28P/12365 [SP.9/G.16 :Pin; sput 1 C
<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>